SPECIFICATIONS

Name YANMAR CRAWLER BACHOE
Model B37-P | B37-PR| B37-C | B37-CR
o | Type 3TN84L-RBS
)
(a Model Vertical 3-cylinder water-cooled diesel
o Overall length mm 4830
S
¢ | Overall width mm 1520
g
Overall height © mm 2360 2385
Bucket capacity (St'd) m’ 0.10
Outside width of bucket (St'd) mm 550
Max. digging depth mm 3110
Max. cutting depth mm 5040 4540
Max. dumping height mm 3660 3180
Max. cutting radius at ground level | mm 4910
Min. turning radius 1730 2030
Boom swing angle — 50R&30L
Max. scoop capacity kg 2350
Traveling speeds (high<low) |km/hr| 4.1-2.1 45-2.3 4.1-2.1 45-2.3
Climbing ability — 30
Distributed weight kg /cm 0.246 0-.240 0.246
Crawler width (St’d) mm 370
£ | width x  height o 1520 % 350
Operating weight kg 3150 3080 3270




EEDZHR

PARTS NAME
A1 Fig. 1~4 ¥vr/€ Fig.38 v75— Fig. b
LABEL , CANOPY MUFFLER
29,0995 & I=aPF—2R Fig § *vEL Fig.37 I7oy—3 Fig.7

CABIN

sv+ Figl/
RADIO

TOOL,TOOL B8OX & MANUAL CASE AIR CLEANER

I Yrensh FigQ
ENGINE MOUNT
>71-4 & v b FiglQ
RADIATOR & MOUNT
#¥oxv b Fig.36

BONNET

KT & J9v%5 Fig. 39
HYD. OII__ PUMP & JOINT

Y—h & 2597 Fig.35
SEAT & STEP

k-4 & #7024 Figl6
HEATER & DEFROSTER

- _ F.O.%297 & FO.NN1T Fig.
Fruser Fig13,14 FUEL TANK & FUEL uﬁe”

ELECTRIC PART

arynthe Fig. 60~68
HYD. OIL PIPING

$— KL Ingh Fig.58
3RD VALVE PIPING

# K914 Fig. 59

HYD. OIL TANK /

—\

7-95.7 Fig.15
WORK LAMP

J-5 & 7—4u Fig. 70
BOOM & ARM

F—bh Yyr4 Fig.43
ARM CYLINDER

21252y 4 Fig. 45
SWING CYLINDER

I ho%ay Fig.69
GREASING

iy b Fig71~76 \
BUCKET X
\x

7
NN

\ Ry

i 4 < 2 4

) [voasE—5 Fig.47
v ~oRIVING MOTOR
) % Fo4eL Fig.8 '

/@‘ ACCELERATOR

Sdfo—-5— & 7Uv Xk Fig |8
ROLLER & ADJUSTER

70-3 Fig. |
L CRAWLER

Ky 5y— Fig.]2

"rykoyLs Fig 44

BUCKET CYLINDER BATTERY
Ju—4L & #i—F Fig.32
Ju—-roy4 Figdb FRAME & GUARD _
F-niy>4 Fig40~42| /[ |BLADE CYLINDER LLHIATYLY & € h4av Y Fig.33
BOOM CYLINDER : TURNING BEARING & TURNING LOCK
vysavyny Fig20~31 IL—Lhii- Fig.34
- - - CONTROL EQUIPMENT FRAME COVER
Ju-k Fig. 77 wih{E—4 Fig. 48
TURNING MOTOR

24~nYa1oh Fig 49
SWIVEL JOINT

arra-nriny Fig50~55
CONTROL VALVE
wrh1IL—%1nF Fig. 56,57
TURNING BRAKE VALVE

Y~ K17 Fig. 58

3RD VALVE




E—FRAA 77 |
HEATER S.W.

T-L52F =2 #— 21 Hreps E=4 Ny R3S 4A-%-5  NoL5L7 2= 5y [Freo "
BOOM LAMP HORN HORN S.W.” [| {0~ HEATER HEAD LAMP  WIPER MOTOR ROOM LAMP SPEAKER RADIO |camin ws
e . : A7 LB
IopTwN ' l OPTION LW
L {®:)
' ' 4 [ - = —
> vl ) ' wB |5 ' ..
II y = 3 5 = = i
2 Le - j Lj
@ ool m|z YR
Jl=zpa{
8 B
Y Y
YR RY| [RY
10A o R R WB (— wB
R R 8| [e
I Lwl [tw
] W w
sw] [Bw
e G G L L L__"
> vel Y8 RG | [¥r
5 GW} |GW I B B
Froh- AR BR BR R R R
LANP B B
CHECKER | (& el IC [ RW
L g g
% GR Y8
SR Or
LR
Biommat = A
Fr—y : s e GW (— GW g GW—GW
a£77_9 : >l = g, vel [ve L v8] [v8 r-fﬁ
INDICATOR | (= B8] |8 FUSE BOX | tg | [Lg Lg| [Cg
| G G G G
JLR8 BR| [BR B )
+771UL~[ 4 |8 . L RY| [RY
SAFETY < [Rw Or Or
RELAY ~ Ter ¥ B 5
BRg— R
- Br M BR I wB wB
~ o] [tr L_r R YB— B
) 0 Ri IR R8| [R8_
L¥alL-% X [N L RW_}_
REGULATOR - mEn = jlm - W —Gw
> o | oj- =
8] |8 [ & Bl [B 7
_d Y % RW I ~ G : Green (B) 2A R R Im
l 441(93 B : Black (B@) -
= L R : Red ()
L : Blue ()
o W : White (B)
RL Y : Yellow (&)
Or: Orange (1)
SL: Skyblue (%)
N Lg: Light-green (R#)
(=) (+)] Br: Brown (¥)
TD3IR (N70Z, = =, =
mz) JiilL—4 AAINTLy o vZ1 2 F
- - . OlL PRESSURE S.W.
Ky57 RE-F1LTE—% GENERATOR IPE—% = VA —FF TRy F
- BATTERY STARTING MOTOR AR HEATER WATER TEMP. §.w.

LIGHTER

¥y
CABIN
*7a
OPTION

AN
o

& o

TA=3F T
WATER TEMP.

Fr=-
CHG.

AVYSDYIQ ONIFIM
X

TH—
BUZZER

PI—rt—5
HOUR METER

I=LFTRIy¥
BOOM LAMP
S.w.

RG=F1 921 4 ¥
STARTING S.W.



1,1,,772148-03100, ,"LABEL SET, CABIN",1,,,,.55553555355553
1-1,1,,772148-03101,,"LABEL SET, (B37-1
c",1,,,,,,5,,72149154,M10501, , ,,,,,,,,,1

2,2,,172148-03120, ,"LABEL, SPACIFICATION",1,,,,,.55555555355>5
2-1,2,,172148-03121, ,"LABEL,
SPECIFICATION",1,,,,,,S,,72149154,M10501, ,,,,,,.,5,,1
3,2,,172141-03130, ,"LABEL, GREASING™,1,,,,5:55553555355523
4,2,,172148-03130, ,"LABEL, OIL/WATER™,1,,,,55555555532555
5,2,,172122-03141, ,"LABEL, GREASE",1,,,,,:555355535555
6,2,,933112-52400, ,"LABEL, FUEL",1,,,,,,,,,5:555555>
7,2,,172141-03150, ,"LABEL, OPERATION",1,,,.,..555553525535
8,2,,172148-03150, ,""LABEL, MODEL B37',2,,,.555535553525535
9,2,,172141-03170, ,"LABEL, RESTART",1,,,,55555535235533>5
10,2,,172148-03170, ,"'LABEL, STRIPE(LB)",1,,,,55555355332235
11,2,,172148-03180, ,"LABEL, STRIPE(REAR A™,1,,,,,555535555555133
13,2,,172141-03190, ,LABEL(D,1,,,,,555555555555
14,2,,172148-03190, ,"'LABEL, STRIPE(REAR B",1,,,,553555535555355>5
15,2,,172148-03200, ,"'LABEL, STRIPE(REAR C",1,,,,,53555535555335>5
16,2,,172141-03201, ,"LABEL,ENGINE ROOM(C)",1,,,,555553555255593
17,2,,172147-03210, ,""LABEL,2 SPEED",1,,,,.5555555532523
18,2,,172148-03210, ,"LABEL, STRIPE(RA)",1,,,.5555555333333>5
19,2,,172148-03240, ,"'LABEL, PROTECTOR(L)",1,,.55555555552355>5
20,2,,172141-03250, ,"LABEL, OILING",1,,,,,5555535535535>5
21,2,,172148-03250, ,"LABEL, PROTECTOR(R)".,1,,,4555553352552323
22,2,,172148-03260, ,"LABEL, STRIPE(RB)",1,,,:555555533525575
23,2,,172148-03270, ,"LABEL, STRIPE(CA)",1,,,:5555553535232575
24,2,,172148-03280, ,"LABEL, STRIPE(CB)",1,,,.555555535552335
25,2,,172137-03290, ,"LABEL, NO.1 MARK",1,,,,55555535535533>5
25-1,2,,172141-03620, ,LABEL,1,,,,,,N,,72141400,M10501, ,,,,,,.,,,1
26,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,.555535555335524
27,2,,172137-03300, ,"LABEL, TURNING LOCK"™,1,,,,.555535532354
28,2,,172148-03300, ,"LABEL, 700(L)(BOOM™,1,,,55555555525355>5
29,2,,172148-03310, ,"LABEL, 700(R)(BOOM™,1,,,,,55553552555523
31,2,,172141-03350, ,"LABEL, QUICK(C)",1,,,,,:555222333235
32,2,,172141-03360, ,"LABEL, START SWITCH",1,,,..555555555955>5
33,2,,172141-03370, ,"LABEL, PROTECTOR",2,,,,555553555532523
34,2,,172137-03780, ,"LABEL, THROTTLE",1,,,..5555553525535
35,2,,172135-03220, ,"LABEL, CAB.DOOR",1,,,,,,W,,72148066,M00501,,,,,,,,,,,1
36,2,,172142-03300, ,LABEL,1,,,,,,W,,72141400,M10501, ,,,,,,,,,.1
38,1,,172141-03340, ,"LABEL ,ADJUST CRAWLER™,1,,,,,.51,...5555555551
38-1,1,,172165-03240, ,LABEL,1,,,,,,N,1,72146254,%1992.10,,,,,5555551
39,1,,172141-03210, ,"LABEL, SELECT",1,,,,,552555553555553
40,1,,172141-03330, ,"LABEL, P.T.0.",1,,,.,,,2,,,:555555>
41,1,,172141-03160, ,""LABEL, OPERATION(C)".1,.,,,,53525555532333>5
42,1,,172141-03390, ,LABEL,1,,,,,,,2,,:.5555555

43,1, ,172148-03400, ,LABEL,1,,,,,,W,3,72148076,M01033, ,,,,,,,,
44,1,,172148-03410, ,LABEL,1,,,,,,W,3,72148076,M01033, ,,,,,,,,
45,1,,172141-03710, ,"LABEL, MULTI",Z2,,,,,,W,3,72141406,M01033,,,,,,,,,



& . $a SPEC. CODE
Fig 'I A AN ($5E7)JP D72148-03100

LABEL (CABIN) JP D72148-03120
D72141-03130

COUNTRY T4 PlA S[E X 1inc. 2 ~35 D72141-03140
D72141-03150

- 1-1inc. 2-1~-36
Fig.No. | 1|2 ] 2 20 D72141-03151

Q@
32 4 ‘ \ \ 33 D72141-03160
1072148—03400
é g( B0
%\CI

7 € 4 5P
4] ib B
42 o) . o
. Lol | : |
J'J I N 27
] VIEWED Frou ® 3 238
g @®nszn
VIEWED FRON® 34 39 6 33
(7) o %?
17 44 ;A . = un)
©nszan .
VIEWED FRONE®) ;{,ﬂl}?ﬁ;;‘g&’sg’gf ”

FawH%
PREV10US

ENGINE NO. |5 STAMPED
INTO THIS LOCATION

MACHINE SERIAL NO.

29




,,172148-03730, ,"LABEL SET,CABIN",,.,1,,.,555553555535
,1,,772148-03731, ,"LABEL ASSY, CABIN",,,1,,,,S,,,,,,72142365,M10501,,,,,,,1
,»,172148-03150, ,"LABEL, MODEL B37",,,1,,,55555355535535>5

1
1
2
2,,172148-03170, ,"LABEL, STRIPE(LB)",,.1,,,.5555555353535
2,,172141-03440, ,LABEL, ,,1,,,,,,5555555555

2,,172148-03180, ,"LABEL, STRIPE(REAR A", ,,1,,,55555353522575
2,,172148-03190, ,"LABEL, STRIPE(REAR B",,,1,,,,5555535552335
2,,172148-03200, ,"LABEL, STRIPE(REAR C",,,1,,,.5555535552335
8,2,,172141-03490, ,"LABEL, PROTECTOR",,.,2,,,.55553555355>5
9,2,,172147-03210, ,"LABEL,2 SPEED",,,1,,,:5553555535553
10,2,,172148-03210, ,"LABEL, STRIPE(RA)",,.1,,.555555553333>5
11,2,,172141-03420, ,"LABEL, GREASING",,,1,,,.5555553555553
12,2,,172135-03220, ,""LABEL, CAB.DOOR™,,,1,,,5555355535535553
13,2,,172148-03240, ,"LABEL, PROTECTOR(L)",,,1,,:5555553555555
14,2,,172148-03250, ,"LABEL, PROTECTOR(R)™,,,1,,555555533555575
15,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,1,,..555555353553
16,2,,172148-03260, ,"'LABEL, STRIPE(RB)",,.1,,.55553555332555
17,2,,172148-03270, ,"'LABEL, STRIPE(CA)",,.1l,,.5555355332555
18,2,,172142-03530, ,LABEL, ,,1,,,,,:5555555555
19,2,,172148-03280, ,"LABEL, STRIPE(CB)",,.1,,,:555555535353>5
20,2,,172137-03290, ,"LABEL, NO.1 MARK",,.,1,.,..55535535533>»
20-1,2,,172141-03620, ,LABEL,,,1,,,,N,,,,,,72141400,M10501, ,,,,,,|
21,2,,172137-03300, ,"LABEL, TURNING LOCK"™,,,1,,.,5555555355553
22,2,,172148-03300, ,"LABEL, 700(L)(BOOM™, ,.,1,,,,5553552555523
23,2,,172148-03310, ,""LABEL, 700(R)(BOOM™,,,1,,,55555555555133
24,2,,172148-03510, ,"LABEL, 700(R)(BOOM™,,.1,,,..5555322553>
24-1,2,,172148-03511, ,"LABEL,
SPECIFICATION",,,1,,,,S,,,,,,72142365,M10501, ,,,,,,1
25,2,,172141-03360, ,"LABEL, START SWITCH",,.,1,..,.25555555355>5
26,2,,172148-03520, ,LABEL ,,,1,,,,,.5555555555
27,2,,172122-03740, ,"LABEL, GREASE",,.1,.,..5553553533>»
28,2,,172137-03780, ,"LABEL, THROTTLE",,,1,,,.555553525535
29,2,,22857-300050, ,"SCREW 3X 5",,.4,,,,,,:555523555>5
30,2,,172141-03460, ,"LABEL, (D)",,.1,..:5225533322535
31,2,,172122-03912, ,LABEL,,,1,,,,,.5555555555
32,2,,933112-50300, ,"LABEL, OIL FEED",,,1,,,55555355553555>5
33,2,,933112-52100, ,"LABEL, FUEL",,.1,,,,,.5555555555
34,2,,172125-03950, ,"LABEL, AIR CLEANER",,.1,,.,,.5555525955>5
35,2,,172141-03450, ,"LABEL, RESERVER(C)",,.1,,.,5553555555523
36,2,,121120-44800, ,"LABEL, RADIATOR",,,1l,,,.55555552355>5
37,2,,933112-23600, , "LABEL(A) ,OPERATION", ,,1,,,55555555555135
38,2,,172142-03310, ,LABEL,,,1,,,,W,,,,,,72142368,M10501, ,,,,,,1
40,1, ,172141-03500, ,""LABEL ,ADJUST CRAWLER",,.1,,...,1,.,.555555>
41,1,,172141-03330, ,"LABEL, P.T.0.",,,1,,,,,.5:5555555>
42,1,,172141-03210, ,"LABEL, SELECT",,.1,.,.,55555555355>5

1
1
2
3
4
5
6
7



Fig. 2

X AN (F+E7)AS, EX
LABEL (CABIN)AS, EX

SPEC. CODE
D72122-03150
D72141-03160
D72141-03720
D72148-03730

1inc. 2 ~37
COUNTRY [J PJA S[E X 1-1inc. 2 ~ 38
Fig.No. | 1| 2| 2 ‘
25 [;"——; 26 31 4 32 3536815
= I
-l [s]
ot
v im @ =
| " 7
- 2/
é’ﬁfﬁ’?m 211 24 40 3 4{
E’& Bns8n0
7] VIEWED From (B 22
At ba s
VIEWED FROM () 12
Fa9HE|
PREVIOUS | [SLTAHAE D v
20—A
(o]
3
20-1 29 ! 0
o7 = WiidNo, BINe, FTRItu®| |, ) 7 Ben :
= MACHINE SERIAL NO. LE?J
——— ENGINE NO. 1S STAMPED
T INTO THIS LOCATION C”#
7 2 1918 2
10
16 23
30
14
7
L—J pe»




1,1,,772148-03110, ,"LABEL SET, CANOPY",,l,,...5555535335535
1-1,1,,772148-03111,,"LABEL SET, (B37-1
m»".,1,,,,,S,,,,72149154,M10501, ,,,,,,,,

2,2,,172148-03120, ,"LABEL, SPACIFICATION",,1,,,,,.5555555355>5
2-1,2,,172148-03121, ,"LABEL,

SPECIFICATION", ,1,,,,,S,,,,72149154 ,M10501,,,,,,,,.1
3,2,,172141-03130, ,"LABEL, GREASING",,1,,,,55553555355523
4,2,,172148-03130, ,"LABEL, OIL/WATER",,1,,,555553555532525
5,2,,172148-03140, ,"LABEL, STRIPE(F)",.1,,,,5555222333135
6,2,,172122-03141, ,"LABEL, GREASE™,,1,,,,,.:.5555555555
7,2,,933112-52400, ,"LABEL, FUEL",,1,,,,,,5555555555>
8,2,,172141-03150, ,"LABEL, OPERATION", ,1,,,,5555553525535
9,2,,172148-03150, ,"LABEL, MODEL B37",.,2,,.5555355535235235
10,2,,172148-03160, ,"LABEL, STRIPE(LA)",.1,,,.:55555555353>5
11,2,,172141-03170, ,"'LABEL, RESTART",,1,,.,:5555555525235
12,2,,172148-03170, ,"LABEL, STRIPE(LB)",,1,,,.5555555533335
13,2,,172148-03180, ,"'LABEL, STRIPE(REAR A", ,1,,,,5555535555335>5
15,2,,172141-03190, ,LABEL(D, ,1,,,,.555555552555
16,2,,172148-03190, ,"LABEL, STRIPE(REAR B",,1,,,,,5553555555523
17,2,,172148-03200, ,"LABEL, STRIPE(REAR C",,1,,,,,55535555525133
18,2,,172141-03201, ,""LABEL,ENGINE ROOM(C)",,1, 555555555222 5133
19,2,,172147-03210, ,"LABEL,2 SPEED",,1,,,,5555553555535
20,2,,172148-03210, ,"LABEL, STRIPE(RA)",.1l,,.555535553322335
21,2,,172148-03240, ,"LABEL, PROTECTOR(L)",.,1,,.,55533555552593
22,2,,172141-03250, ,"LABEL, OILING",,1,,,..,55555552535
23,2,,172148-03250, ,"'LABEL, PROTECTOR(R)",.1,,5555535555522335
24,2,,172148-03260, ,"LABEL, STRIPE(RB)",,1,,,555555535552335
25,2,,172137-03290, ,"LABEL, NO.1 MARK",,1,,,,5555535535535>5
25-1,2,,172141-03620, ,LABEL, ,1,,,,,N,,,,72141400,M10501, ,,,,,,,,1
26,2,,172519-03290, ,"LABEL, ENG.COVER",,1,,,.55553555535524
27,2,,172137-03300, ,"LABEL, TURNING LOCK"™,,1,,,..555555353554
28,2,,172148-03300, ,"LABEL, 700(L)(BOOM™, ,1,,,5555553525355>5
29,2,,172148-03310, ,"'LABEL, 700(R)(BOOM™,,1,,,,,5553555525523
31,2,,172141-03350, ,"LABEL, QUICK(C)",,1,,,,5553222333135
32,2,,172141-03360, ,"LABEL, START SWITCH",,1,,,,.55555555955>5
33,2,,172141-03370, ,"LABEL, PROTECTOR",,2,,,555553555532523
34,2,,172137-03780, ,"LABEL, THROTTLE",,1,,.,,5555553525535
35,2,,172142-03300, ,LABEL, ,1,,,,,W,,,,72141400,M10501, ,,,,,,,.1
37,1,,172141-03340, ,"LABEL ,ADJUST CRAWLER",,1,,,,..1,...,555555551
37-1,1,,172165-03240, ,LABEL, ,1,,,,,N,1,,,72146254,*1992.10,,,,,,,,,1
38,1,,172141-03210, ,"LABEL, SELECT",,1,,,,:5255555553555>5
39,1,,172141-03330, ,"LABEL, P.T.0.",,1,,,,,,2,,,5,55555>
40,1,,172141-03160, ,""LABEL, OPERATION(C)",.1,,,,.3525555553353>5
41,1,,172141-03390, ,LABEL, ,1,,,,,,2,,:.5555555
42,1,,172148-03400, ,LABEL, ,1,,,,,W,3,,,72148076,M01033, ,,,,,,
43,1,,172148-03410, ,LABEL,,1,,,,,W,3,,,72148076,M01033,,,,,,,
44,1,,172141-03710, ,"LABEL, muLTI"™,,2,,,,,W,3,,,72141406,M01033,,,,,,,



AR GDR

Fig. LABEL (CANOPY) JP D72148-03120

D72141-03130

COUNTRY |J PJA S[E X }inc. 2 ~34 D72141-03140
Fig.No. |3 | 4| 4 1-1inc. 2-1~35 D72141-03150
£ v D72141-03151
4 1N 22 D72141-03160

33 DT72148-03400

31 32
[ = | ’@

" & Tonnin
n5EN
r 41 VIEWED FRow B

[l

©nsza (8)

VIEWED FRON © TAFFrryLan
\wm CHANGE SPEC,

FagHs
PREV10US

ENGINE NO. 1S5 STAMPED

7‘
:FEE INTO THIS LOCATION

ﬁ i thNo. Bif8No, FTRIM B
MACHINE SERIAL NO.

24




1,1,,772148-03720, ,"LABEL SET, CANOPY",,,.,l,.,.:55553555535
1-1,1,,772148-03721, ,"'LABEL SET, CANOPY
uk“,,,,1,,.S,,,,,,,,72142365,M10501,, ,,,1

2,2,,172148-03140, ,"LABEL, STRIPE(F)",,,,1,,..5::5555335>5
3,2,,172148-03150, ,"'LABEL, MODEL B37",,,.,2,,.35553555355>5
4,2,,172148-03160, ,""LABEL, STRIPE(LA)",,,51,,55555555255135
5,2,,172148-03170, ,"'LABEL, STRIPE(LB)",,.,.1,,55555555352525
6,2,,172141-03440, ,LABEL,,,.,1,,,,.5555555555
7,2,,172148-03180, ,""LABEL, STRIPE(REAR A", ,,.1,,,,.:555555525
8,2,,172148-03190, ,""LABEL, STRIPE(REAR B",,,.1,,,.55555555535
9,2,,172148-03200, ,""LABEL, STRIPE(REAR C",,,,1,,,5535555552235
10,2,,172141-03940, ,LABEL, ,,.2,,,,55555555555
11,2,,172147-03210, ,"LABEL,2 SPEED", ,,,1,,,5555535555535
12,2,,172148-03210, ,"LABEL, STRIPE(RA)",...1,,.55555553355>5
13,2,,172141-03420, ,""LABEL, GREASING",,,,1,,,.5555555355>5
14,2,,172141-03450, ,"LABEL, RESERVER(C)™,,,.1,5555553535235575
15,2,,172148-03240, ,"'LABEL, PROTECTOR(L)",,.51,55555535555355>5
16,2,,172148-03250, ,"'LABEL, PROTECTOR(R)",,.51,55555535555355>5
17,2,,124764-44920, ,"'LABEL, ANTI-FREEZING",,,.,1,,,.5552555355>5
18,2,,172148-03260, ,"LABEL, STRIPE(RB)",,.,,1l,,:555555535355>5
19,2,,172142-03530, ,LABEL, ,,,1,,,,5555555555>
20,2,,172137-03290, ,"LABEL, NO.1 MARK",,,,1l,,.5555355535535>5
20-1,2,,172141-03620, ,LABEL,,,,1,,,N,,,,,,,,72141400,M10501,,,,,1
21,2,,172137-03300, ,"LABEL, TURNING LOCK",,,,1,,,.5555555355>5
22,2,,172148-03300, ,""LABEL, 700(L)(BOOM™,,,.1,,,555555555533
23,2,,172148-03310, ,"'LABEL, 700(R)(BOOM™, ,,,1,,,5555555553135
24,2,,172148-03510, ,"LABEL, 700(R)(BOOM™,,,.1,,..5:55552335>5
24-1,2,,172148-03511, ,"LABEL,
SPECIFICATION",,,,1,,.,S,,,,,.,,,72142365,M10501,,,,,1
25,2,,172141-03360, ,"LABEL, START SWITCH",,,.,1l,,..5555555955>5
26,2,,172148-03520, ,LABEL, ,,,1,,,,,5555555555
27,2,,172122-03740, ,""LABEL, GREASE",,,.,1l,,..555355535533>5
28,2,,172137-03780, ,"LABEL, THROTTLE",,,.,1,,,.55535555355>5
29,2,,22857-300050, ,"SCREW 3X 5",,,,4,,,,,,5:552355>5
30,2,,172141-03460, ,"LABEL, (D)".,.,.1..55:55553332535
31,2,,172122-03912, ,LABEL,,,,1,,,,,5555555555
32,2,,933112-50300, ,"LABEL, OIL FEED",,,,1,,,5555535525535
33,2,,933112-52100, ,"LABEL, FUEL",,,.1l,,,,..:.5555555
34,2,,172125-03950, ,"LABEL, AIR CLEANER",,.,.,1,.,,.5555525355>5
35,2,,121120-44800, ,"LABEL, RADIATOR",,,.,1l,,.:5555552355>5
36,2,,933112-23600, , "LABEL(A) ,OPERATION", ,,,1,,,5555555255135
37,2,,172142-03310, ,LABEL,,,,1,,,W,,,,,,,,72142368,M10501,,,,,1
39,1,,172141-03500, ,"LABEL ,ADJUST CRAWLER",,,.1,,..1,..,5555555
40,1,,172141-03330, ,"LABEL, P.T.0.",,,.1,,,,..::555555>
41,1,,172141-03210, ,"LABEL, SELECT",,.,,1l,,,.5555555355>5



X A4 3 (31 /E)AS, EX SPEC, CODE
Fig.4 D72122-03150

LABEL (CANOPY) AS, EX D72141-03160
D72141-03720

1ine. 2 ~ D72148-
COUNTRY |J PJA S[E X 1-1 ino. 2_13637 148-03720
Fig.No. | 3| 4| 4 ‘

25 26 31 & 32 14 3510 17
aw(m L l
i

L))
' 3 21 13 24 39 / \ \\

A1)
g HIRIN
®nsan0 @\?IijED FROM (® 28 41 33 10

VIEWED FROM @

36 40
&”

©nz8n
VIEWED FROM ©

FavHs
PREVI0OUS

22

it No, #iRANo. 1% 1 & Ba7 —

7 WACHINE SERIAL NO.
L] ENGINE NO. 1S STAMPED
/—=‘I\ INTO THIS LOCATION
3

~_—l’ L '--i'r —_—
| Wvn's o'y_j_]-
L —

————




’ ’772142_05110’ ’I'TOOL ASSY."l’l’ 7% %%3%73%%7%73%7%3%3%7%73%3%)3
,1,,772142-05111, ,""TOOL ASY',1,1,1,1,,,,1,,.,55555555
? ,172122_05100, ,NOZZLE,l,l,l,l, 7% 9% %7%3%%7%3%%7%3%3%)3

1
1
2
2,,172614-38300, ,""PIN 5X45, LOCK",4,4,4,4,,,.,,553552355>5
2,,104200-92350, ,"DRIVER, SCREW",1,1,1,1,,,,,5555555535
2,,171301-92750, ,"WRENCH, L.O. FILTER",1,1,1,1,,,,,,5553555554
2,,22417-800500, ,""COTTER PIN 8.0X50",4,4,4,4,,,,55355353523
2,,28110-080100, ,"WRENCH 8X10",1,1,1,1,,,,,55535555535
8,2,,28110-120140, ,"WRENCH 12X14",1,1,1,1,,,,,55553553525
9,2,,28110-170190, ,""WRENCH 17X19",1,1,1,1,,,,5555555355>5
10,2,,28110-220240, ,"WRENCH 22X24",1,1,1,1,,,,.,555355554
11,2,,28110-270300, ,"WRENCH 27X30",1,1,1,1,,,,,,555555553
12,2,,28110-320360, ,""WRENCH 32X36",1,1,1,1,,,,,5555555555
13,2,,28150-050000, ,""BAR WRENCH",1,1,1,1,,,,,,555535555
14,2,,28150-060000, ,"'BAR WRENCH 6'",1,1,1,1,,,,,,55555355>
15,2,,28150-080000, ,""BAR WRENCH 8",1,1,1,1,,,,,55535555535
16,2,,28227-271400, ,""BOX SPANNER 27X140",1,1,1,1,,,,,.55355555135
17,2,,28230-120250, ,"TURNING HANDLE",1,1,1,1,,,,,555555555>»
18,2,,933110-90000, ,"BAG, TOOL"™,1,1,1,1,,,,,553555255>
19,2,,933171-00470, ,PLIERS,1,1,1,1,,,.,,553555955>5
20,2,,933110-09800, ,""GUN 800, GREASE™,1,1,1.,1,.,.,.,2553525523
21,2,,933110-09700, ,""HOSE, GREASE™,1,1,1,1,,,,,.5535525535
22,1,,172142-05100, ,"WRENCH 17X500,SOCKET", ,1,,1,,55555355535555>»
23,1,,172142-05300, ,"TOOL BOX ASSY.",1,1,1,1,,,,.:5553555535
24,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,,,.55535522355
25,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,,.,.:52553533554
26,1,,26716-100002, ,"NUT 10",2,2,2,2,,,,,,,,5555555
27,1,,172119-68600, ,BUCK,1,,1,,,,,2,,,,5555555
28,1,,22117-080000, ,"WASHER 8",2,.2,,,,.,2,,52555255>5
29,1,,26116-080202, ,"BOLT M 8X 20 PLATED",2,,2,,,:+2,355532233
30,1,,26716-080002, ,"NUT M 8",2,,2,,,,,2,,,:5555555

1
1
2
3
4
5
6
7



257,293 kv =aT TR

Fig. TOOL, TOOL BOX & MANUAL CASE D72142-05110
D72142-05300

D72142-07100

PRI ,.:"/@ ‘l ,
- CABIN SPEC. T@[ J | }3
N 26
“5222:“‘\?/,=11:; ~ 7
| SO
H / o, 30 xx/Eya0
i . CAN SPEC.
< 29
27
28
29




,,172142-11300, ,"FLANGE, MUFFLER™,1,1,1,1,,,,,.5535555535
,,172142-11330, ,"PIPE, EXHAUST",1,1,1,1,,,,.5535555555>»
,,172142-11340, ,"'STAY, EXHAUST PIPE",1,1,1,1,,,,,5535555555>»
,»,103954-13200, ,""GASKET, SILENCER™,1,1,1,1,,,,,:555555555
»»,121120-13580, ,CLAMP,1,1,1,1,,,,,,55555555>

,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,,,,.553553535>»
1,,22137-100000, ,""WASHER 10,POLISHED",2,2,2,2,,,,,555355355135
8,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,3,,,555553555535
9,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,,,,55555553535
10,1,,26106-100652, ,"'BOLT M10X 65 PLATED,1,1,1,1,,,,.5555555535
11,1,,26464-040000, ,U-BOLT,1,1,1,1,,,,,,,5555555>

12,1, ,26706-100002, ,"'NUT M10",1,1,1,1,,,,,5555555555
13,1,,26716-100002, ,"NUT 10™,3,3,3,3,,,,:555555555>

14,1, ,26756-080002, ,"'LOCK NUT M 8 PLATED",4,4,4.,4,,,,.,:5535355235

RPRR R R R

1
2
3
4
5
6
7



Fig.

E4 A A
MUFFLER

)

vI77—
MUFFLER

SPEC. CODE
D72142-11300




1,1,,172142-11500, ,""HOSE, SUCTION",1,1,1,1,,,,,,555555554

2,1,,172142-11510, ,"DUCT, SEAL™,1,1,1,1,,.,,,,.5555555>

2-1,1,,172142-

11511, ,bUCT,1,1,1,1,,,S,,72142322,M01154,72142322 ,M01154,72142322 ,M01154 ,7214232
2,M01154,,,,,1

3,2,,172142-

11560, ,SEAL,2,2,2,2,,,Z,,72142322 ,M01154,72142322 ,M01154,72142322 ,M01154,7214232
2,M01154,,,,,1

4,1,,129132-12200, ,HOSE,1,1,1,1,,,,,,:55555555

5,1,,129132-12500, ,"'CLEANER ASSY, AIR",1,1,1,1,,,,,,53555955>

6,2,,121252-12521, ,"BODY, AIR CLEANER",1,1,1,1,,,,.,5553555555
7,2,,121120-12531,,"PAN ASSY, DUST",1,1,1,1,,,,55535555535>5

8,2,,121120-12541, ,"RETAINER, ELEMENT",1,1,1,1,,,,,5555555555

9,2,,121120-12561, ,"BOLT, WING",1,1,1,1,,,,,.555535555

10,2,,121120-12571, ,"'SEAL WASHER",1,1,1,1,,,,,5555555535

11,2,,121120-12901, ,ELEMENT,1,1,1,1,,,,,55535555555

12,1,,129132-12561, ,""SUPPORT, AIR CLEANER"™,1,1,,,,,555553555535
12-1,1,,129132-12581, ,""SUPPORT
ASSY,CLEANER™,1,1,1,1,,,N,,72142291,M00746,72142291,M00746,,,,,,,,,1
13,2,,119640-12580, ,"FELT,
SUPPORT",2,2,2,2,,,W,,72142291 ,M00746,72142291 ,M00746,72142291 ,M00746,72142291 ,M
00746, ,,,,1

14,1, ,22217-080000, ,""SPRING WASHER 8",4,4,4,4,,,,,5535535533>»

15,1,,22217-100000, ,"'SPRING WASHER 10",6,6,6,6

15-1,1,,22217-100000, ,"SPRING WASHER
10",4,4,4.4,,,K,,72142322 ,M01154,72142322 ,M01154,72142322 ,M01154,72142322 ,M01154
e

16,1, ,23000-070000, ,"CLAMP 70",4,4,4,4,,,,,553533533>»

17,1,,26116-080162, ,""BOLT 8X16",4,4,4,4,,,.:552522235>5

18,1,,26116-080352, ,""BOLT M 8X 35",2,2,2,2,,,.555555235>5

19,1, ,26116-100162, ,""BOLT M10X 16 PLATED",6,6,6,6,,.,55535555555>»
19-1,1,,26116-100162, ,"BOLT M10X 16
PLATED",4,4.,4,4,,,K,,72142322 ,M01154,72142322 ,M01154 ,72142322 ,M01154 ,72142322 ,M0
1154, ,,,,1

20,1, ,26716-080002, ,"NUT M 8",2,2,2,2,,,,,,,,,55555>

21,1,,172142-11700, ,"PIPE, AIR
INTAKE",1,1,1,1,,,W,,72142322,M01154,72142322 ,M01154,72142322 ,M01154 ,72142322 ,MO
1154, ,,,,1

22,1,,22217-100000, ,"SPRING WASHER
10",2,2,2,2,,,W,,72142322 ,M01154,72142322 ,M01154 ,72142322 ,M01154 ,72142322 ,M01154
33355l

23,1,,26116-100202, ,"'BOLT M10X 20
PLATED",2,2,2,2,,,W,,72142322 ,M01154,72142322 ,M01154 ,72142322 ,M01154 ,72142322 ,M0
1154, ,,,,1

24,1,,172142-11740, ,""HOSE, AIR
INTAKE",1,1,1,1,,,W,,72142322,M01154,72142322 ,M01154,72142322 ,M01154,72142322 ,MO0
1154,,,,,1

25,1,,23000-060000, ,'"CLAMP
60",2,2,2,2,,,W,,72142322,M01154,72142322 ,M01154,72142322 ,M01154,72142322 ,M01154
333551

26,1,,22137-100000, ,"WASHER 10,POLISHED",6,6,6,6,,,,555553555555
26-1,1,,22137-100000, ,""WASHER
10,POLISHED",4,4,4.,4,,,K,,72142322,M01154,72142322 ,M01154,72142322 ,M01154,721423
22,M01154,,,,,1



' 7 T79U—7F SPEC. CODE
Fig. AIR CLEANER D72142-11500

23—
22
21—

25—

PREY|0S




,»,172141-12100, ,"LEVER W/BUSH, ACCEL",1,1,1,1,,,,555555353535
,,172141-12220, ,"BUSH 30X10",2,2,2,2,,,,,35553555513
,,172142-12100, ,"SUPPORT, CABLE",1,1,1,1,,,,,,555555555
,,172148-12100, ,""CABLE, THROTTLE"™,1,1,1,1,,,,,.555535555
,,172141-12160, ,BRACKET,1,1,1,1,,,,,,,55555555
1,,172141-12232,,SPRING,1,1,1,1,,,,,5555555555
8,1,,172141-12240, ,SPRING,1,1,1,1,,,,,,5.555555>
9,1,,172141-12250, ,PLATE,1,1,1,1,,,,,,.5555555>
10,1,,172141-12260, ,PLATE,1,1,1,1,,,,,,,55555555
11,1,,172137-12270, ,"" JOINT, CABLE",1,1,1,1,,,,.555555955>5
12,1,,172113-12521, ,"PIN, CABLE™,1,1,1,1,,,,,.5535555535
13,1,,172141-41340, ,B00TS,1,1,1,1,,,,.5555555555
14,1,,172122-46630, ,"'KNOB(D), LEVER",1,1,1,1,,,,,55555355555
15,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP',2,2,2,2,,,,,355535523
16,1,,1A1040-56900, ,"PIN 6X 17",1,1,1,1,,,,,.555532553

17,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,1,1,,,,,.5535555555
18,1, ,22217-100000, ,""SPRING WASHER 10",3,3,3,3,,,5555355535535>5
19,1,,24190-160001, ,""BALL 1/2",1,1,1,1,,,,55535555355>5

20,1, ,26013-080202, ,"'BOLT W/WASHER M8X20',2,2,2,2,,,,55555553535
21,1,,26116-100202, ,"BOLT M10X 20 PLATED",2,2,2,2,,,.5555552355>5
22,1,,26116-100302, ,""BOLT 10X30",1,1,1,1,,...5535525593>»

1,1
3,2
4,1
5,1
6,1
7



D72148-12100

_ 8 7N
Fig. ACCELERATOR




,»,196420-02310, ,""ABSORBER, SHOCK",2,2,2,2
,,172126-13102, ,""BED (A), ENGINE",1,1,1,1
,,172142-13100, ,"'SUPPORT, ENGINE(L)",2,2,
,,172142-13140, ,"'SUPPORT, ENGINE(R)",1,1
,,172142-13171, ,""BRACKET, ENGINE",1,1,
,,172142-13210, ,"'BRACKET, ENGINE",1,1,

1,,172124-13230, ,"'STOPPER, ENGINE",3,3, 2333333333323
8,1,,172142-13230, ,"'SUPPORT, ENGINE(RF)",1,1,1,1,,,,,5555552325
9,1,,172126-13241,,"BED (B), ENGINE",1,1,1,1,,,.,,:.555555>
10,1,,172116-13260, ,""ABSORBER, SHOCK',2,2,2,2,,,,.35555555335

11,1, ,22217-120000, ,""SPRING WASHER",8,8,8,8,,,,,5553555535
12,1,,26013-100252, ,"'BOLT W/WASHER M10X25",6,6,6,6,,5555535555355 55
13,1,,26013-120302, ,"'BOLT W/WASHER M12X30",8,8,8,8,,,5555355553555 5
14,1,,26013-120302, ,"'BOLT W/WASHER M12X30",16,16,16,16,,,,,55535555 55>
15,1,,26716-120002, ,"NUT 12%,8,8,8,8,,,,,,55555555>

,2,,,,,,,,,,,,,,,

PN

11111111111111111

RPRR R R R

1
2
3
4
5
6
7



T IIV b SPEC. CODE
Fig. ENGINE MOUNT D72148-13100




,,172116-13210, ,"STOPPER SHIM T0.8",2,2,2,2,,,,55553523553
,,172116-13220, ,"'STOPPER SHIM T1.2",2,2,2,2,,,,555535335513
,,172122-13300, ,"'STAY, RADIATOR",4,4,4,4,,,,,,3553533523
,»,172126-13300, ,""MOUNT(A) ,RADIATOR",1,1,1,1,,,,,5555555595
,»,172142-13300, ,""MOUNT(B) ,RADIATOR",1,1,1,1,,,,.5555555535
,,172122-13310, ,""MOUNT, RADIATOR",4,4,4,4,,,,,:553523552
1,,172126-13350, ,""HOSE(A), WATER DRAIN",1,1,1,1,,,,,5555553555>5
8,1,,172122-13380, ,""HOSE(A) , WATER DRAIN",1,1,1,1,,,,,5535555355>5
9,1,,172122-13400, ,"CLAMP,RADIATOR HOSE™,1,1,1,1,,,,,55553555535
10,1,,172122-13410, ,""HOSE(B), WATER DRAIN",1,1,1,1,,,,,5555553555
11,1,,171064-44501, ,RADIATOR,1,1,1,1,,,,,555555555>»
12,2,,121250-44590, ,CLAMP,2,2,2,2,,,,,,,,5.55555
13,2,,124450-44590, ,""CAP, RADIATOR",1,1,1,1,,,,,55535555535
14,2,,171064-44610, ,SHROUD,1,1,1,1,,,,,55555595 55
15,2,,171064-44640, ,"'BODY,RADIATOR",1,1,1,1,,,,,.55555955>5

16,2, ,119631-44800, ,"LABEL, RADIATOR"™,1,1,,,,,.1,.,5555555>
17,2,,26014-080122, ,""BOLT M 8X 12",4,4,4,4,,,,,,3:553533523

18,1, ,171064-44510, ,""SUB-TANK ASSY",1,1,1,1,,,,,55535555535
19,2,,171064-44520, ,"'BODY, SUB-TANK"™,1,1,1,1,,,.,,.555535555
20,2,,121450-44531, ,CAP,1,1,1,1,,,,,,55555555>
21,2,,124450-44560, ,CLAMP,1,1,1,1,,,,,,55555555>
22,2,,121470-44581, ,GASKET,1,1,1,1,,,,,.5535555535
23,2,,23065-070225, ,"PIPE 7X 225",1,1,1,1,,,,,555352553>
24,1,,121470-44540, ,"LABEL, SUB-TANK",1,1,,,,..1,..,5555555
25,1,,124450-44550, ,"CLAMP, SUB-TANK",1,1,1,1,,,,.555525955>5
26,1,,121256-44600, ,"'BRACKET, SUB-TANK™,1,1,1,1,,,...553555533
27,1,,171350-49010, ,"PIPECA) ,HEAD-RAD.",1,1,1,1,,,,,5555535225
28,1,,171350-49020, ,"PIPE(B) ,RAD.-C.W.P.",1,1,1,1,,,,55535555355>5
29,1,,121521-49100, ,"BODY, COCK",1,1,1,1,,,,.55553555535
30,1,,121250-49121, ,PLUG,1,1,1,1,,,,,,,55555555
31,1,,124766-59050, ,"CLAMP 12" ,4,4,4,4,,,,.5532523533>»
32,1,,22217-080000, ,"SPRING WASHER 8',10,10,10,10,,,,,55535555535
33,1,,22217-080000, ,"SPRING WASHER 8'",2,2,2,2,,,.,:.53555255>5
34,1,,23010-038000, ,"CLAMP 38",4,4,4,4,,,,..532552255>5
35,1,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,,,,,.53555955>
36,1,,26013-080162, ,"'BOLT W/WASHER M8X16",1,1,1,1,,,,5555553535525
37,1,,26013-080202, ,""BOLT W/WASHER M8X20™,8,8,8,8,,,:55535555355>»
38,1,,26013-100252, ,""BOLT W/WASHER M10X25',4,4,4,4,,,,,555552353»
39,1,,26116-080162, ,"BOLT 8X16",2,2,2,2,,,,,5355535254

40,1, ,26557-080162, ,""SCREW M 8X 16',2,2,2,2,,,,535555322335

41,1, ,26716-080002, ,"NUT M 8",8,8,8,8,,,,,,5:555555>
42,1,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,,,5555555>

43,1, ,933152-09280, ,""BAND 170",1,1,1,1,,,.,.355535555
44,1,,121120-44800, ,"LABEL, RADIATOR",,,1,1,,,W,2,,,,,*,MXXX,*,MXXX,,,,,1
45,1,,124764-44810, ,"LABEL, SUB-TANK",,,1,1,,,W,2,,,,,*,MXXX,*,MXXX,,,,,1

RPRR R R R

1
2
3
4
5
6
7



. 'Io 5T —45 & WU E SPEC. CODE
Fig. RADIATOR & MOUNT D72142-13300

11
inc.12~ 17




194145-04810, ,""WASHER 10",6,6,6,6,,,,55535555555>»

1’1”

2-2,1,,772142-14101, ,"FUEL TANK ASSY',1,1,1,1,,,,1,,,,55553555551
2-3,1,,772142-14102, ,""TANK ASSY, FUEL

oL, l 1,1,1,,,S,,72142322,M01186,72142322 ,M01186,72142322 ,M01186,72142322,M0118
6

3, 2,,104200—11920,,COCK,l,l,l,l,,,,,,,,,,,,,,,
5,2,,172141-14260, ,FLOAT,1,1,1,1,,,,,,,5555555>5
6,2,,172122-14300, ,"CAP, FUEL TANK",1,1,1,1,,,,,555555555>»
7,3,,105430-

55070, ,GASKET,1,1,1,1,,,W,,72149127,M00501,72149127 ,M00501,72149127 ,M00501,72149
127,m00501,,,,,1

8,2,,172142-14330, ,""COVER, GAUGE",1,1,1,1,,,,,,555555555
9,2,,101504-55101, ,"STRAINER,FUEL INLET",1,1,1,1,,,,,555555555>»
10,2, ,22217-080000, ,"'SPRING WASHER 8",3,3,3,3,.,,.5555555355>5
11,2,,23010-014000, ,""CLAMP 14",2,2,2,2,,,,5555552355>5
12,2,,26116-080162, ,"BOLT 8X16",3,3,3,3,.,.55555355553
13,2,,172142-14320, ,""GAUGE, FUEL",1,1,,,,,5555553555553
13-1,2,,172142-14420, ,"PIPE,
FUEL",1,1,1,1,,,N,,72142266,M00517,72142266 ,M00517, ,,,,,,,,1
14,1, ,22217-100000, ,"'SPRING WASHER 10",6,6,6,6,,,,5555555455>»
15,1, ,23080-013000, ,"CLAMP 13,HOSE™,1,1,1,1,.,,.,2553555533

16,1, ,26116-100252, ,""BOLT M10X 25 PLATED",6,6,6,6,,,,5555555555>»
17,1,,172142-14610, ,""HOSE L900, FUEL™,1,1,1,1,,,,,.5535555535
18,1,,172137-14620, ,"PIPE (C),FUEL",1,1,1,1,,,,,,55555355>
19,1,,172142-14620, ,""HOSE L750, FUEL™,1,1,1,1,,,,.:5555555935
20,1,,194440-51620, ,"CLAMP, WIRE HARNESS",1,1,1,1,,.,...5553555554
21,1,,129335-55700, ,"SEPARATOR, WATER",1,1,1,1,,,,,,5553555554
22,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,,,,,.5535525535
23,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,,,.,..55555355>5
24,2,,104200-55341, ,""HANDLE, COCK"™,1,1,1,1,,,,.555555955>5
25,2,,124064-55510, ,""BOWL, FUEL STRAINER"™,1,1,1,1,.,....255355554
26,2,,102103-55520, ,0-RING,1,1,1,1,,,,,,,,,55555>
27,2,,110250-55610, ,""RING, RETAINING",1,1,1,1,,,,..55555955>
28,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,,,,.,.:555555555
29,2,,121257-55731, ,FLOAT,1,1,1,1,,,,,,55555555>
31,2,,101720-55750, ,"PLUG 6",2,2,2,2,,,,,,:5525255>
32,2,,104200-55750, ,""'SCREW M 4",1,1,1,1,,,,,.5535555535
33,2,,171081-55910, ,SCREEN,1,1,1,1,,,,,,52555355>»
34,2,,23418-060000, ,"GASKET 6, NYLON",2,2,2,2,,,,:555525355>5
35,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,,,,:5595525955>5
36,1,,124766-59050, ,"CLAMP 12" ,6,6,6,6,,,5555355553555>5
37,1,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,,,,,,5553555554
38,1,,26116-080702, ,"BOLT M 8X 70 PLATED",1,1,1,1,,,.,.555555955>
39,1,,933152-09280, ,"BAND 170",2,2,2,2,,,,5552525255>5

40,1, ,172112-14640, ,"LEVEL GAUGE, FUEL",1,1,,,.,,.5555555955>5
40-1,1,,172142-14420, ,"PIPE,
FUEL",1,1,1,1,,,N,,72142266,M00517,72142266,M00517,,,,,,,,,1
41,1,,933110-00301, ,"KEY ASSY",1,1,1,1,,,W,,*,M00501,*,M00501,,,,,,,,,1



. o . CODE
- 'I 'I FO¥ > 4o & FOXA4 T 072142- 14100
g FUEL TANK & FUEL LINE D72142-14600

2
inc. (2)~12 12—q

|

=y X WA
TOOLS BOX REFER TO Fig.5

(2)

26— Fv
28—8 14 F.O 7404
16 FUEL OIL STRAINER 40
] 36
2 v 39 .
20

|
o
7N |
@‘{\ E%
. 19
x




,»»,172142-16100, ,""CORD(+), BATTERY",1,1,1,1,,,,55555552535
,,172142-16110, ,""CORD(-), BATTERY",1,1,1,1,,,,.55535552335
,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,,5535555555>»
,»,26716-100002, ,"NUT 10",1,1,1,1,,,,,,,.555555>
,»»,933113-01500, ,""BATTERY (N70Z2)*,1,1,1,1,,,,,55535555555
,,172116-16310, ,""RETAINER, BATTERY"™,1,1,1,1,,,.,.555555555
1,,22157-080000, ,"WASHER 8",2,2,2,2,,,,5553523533>»
8,1,,26716-080002, ,"NUT M 8",4,4,4.,4,,,,,,,,,,55555
9,1,,933171-15710, ,""ROD(B), BATTERY FIX",2,2,2,2,,,,35553322335
10,1,,172142-

16200, ,COVER,1,1,1,1,,,W,,72142364 ,M10501,72142364 ,M10501,72142364 ,M10501,721423
64,M10501,,,,,1

RPRR R R R

1
2
3
4
5
6
7



SPEC. CODE
D72142-16100
D72142-16300

Ny U

Fig. .I 2 BATTERY




,»,172142-16500, ,""HARNESS(A) , WIRE",1,1
,,172142-16510, ,""HARNESS(B), WIRE™,1,1

,1,1
,1,1,,,,,,,,,,,,,,,
,172142-16520, ,""HARNESS(C), WIRE",1,1,1,1

»»,172142-16530, ,""HARNESS(D), WIRE™,1,1,1,1,,,,,.555555545
,,172126-16540, ,""CLAMP 10X70",1,1,1,1,,,,,5555535554
,,172142-16550, ,CLAMP,3,3,3,3,,,,,5555555555

1,,172142-16560, ,""BUSH 10X225",1,1,1,1,,,,55535555555>»
8,1,,172122-16570, ,"LINK, FUSIBLE™,1,1,1,1,,,,,5555555535
9,1,,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,,,,,55553555535
10,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,1,1,,,,,.55555955>5
11,1, ,22137-060000, ,""WASHER 6, POLISHED",3,3,3.,3,.,,5:,5553555535
12,1,,22137-100000, ,""WASHER 10,POLISHED",2,2,2,2,,,,555535535535
13,1, ,22217-080000, ,""SPRING WASHER 8",1,1,1,1,,,,.55355535535>5
14,1, ,22217-100000, ,"'SPRING WASHER 10",2,2,2,2,,,,:5535555355>5
15,1,,22217-100000, ,"'SPRING WASHER 10",1,1,1,1,,,,5555555955>
16,1, ,26022-060162, ,""SCREW M 6X 16",3,3,3,3,,,55555355553
17,1,,26116-080122, ,""BOLT M 8X 12 PLATED",1,1,1,1,,,,,555555555>»
18,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,,,,555355535535>»
19,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,1,1,,,,.55553555535
20,1,,933168-55770, ,""BAND 146',3,3,3,3,,,.5555555355>5
21,1,,933168-56000, ,"GROMMET 17X 9",1,1,1,1,,...553553533>»
22,1,,933171-15801, ,"WIRE, EARTH",1,1,1,1,,,,,,555555554
23,1,,172141-17141, ,""UNIT, CHECKER",1,1,1,1,,,,.,5535555555>»
24,1,,172141-17150, ,BUZZER,1,1,1,1,,,,,,555555555
25,1,,172141-17160, ,"BOX, FUSE™,1,1,1,1,,,,.,.355535525
26,2,,29411-050000, ,"FUSE ( 5A),CARTRIDGE",1,1,1,1,,,,5555553535525
27,2,,29411-100000, ,"FUSE (10A),CARTRIDGE™,2,2,2,2,,,,5553555335 5
28,2,,29411-150000, ,"FUSE (15A),CARTRIDGE™,2,2,2,2,,,,5553555335 5
29,1,,172141-17171, ,""BOX, PILOT",1,1,1,1,,,,5555555532>
30,2,,933113-05120, ,"BULB 12V 1.7W",3,3,3,3,,..,5555535524
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,1,1,1,1,,,...553555535
32,2,,933113-05120, ,"BULB 12V 1.7W",1,1,1,1,,,,.5535555535>»
32-1,2,,172141-17230, ,"'BULB 24V-
ew",1,1,1,1,,,N,,72141361,M01191,72141361,M01191,72141361,M01191,72141361,M01191
333551

33,1,,172147-17200, ,""METER, HOUR™,1,1,1,1,,,,5555555355>5
34,2,,172147-17210, ,""CASE, HOUR METER",1,1,1,1,,,,,,555555554
35,2,,172147-17220, ,"CAP, HOUR METER",1,1,1,1,,,,,5555555535
36,2,,172147-17230, ,NUT,2,2,2,2,,,,,,555523555>»
37,2,,172147-17240, ,SLEEVE,2,2,2,2,,,,,.53552355 5
38,2,,172147-17250, ,"WIRE,LEAD",1,1,1,1,,,,,55555355555
39,2,,22217-050000, ,"SPRING WASHER 5",2,2,2,2,,,,55355353353
40,1,,121522-77101, ,RELAY,1,1,1,1,,,,..:.5555555
41,1,,119640-77711, ,"LIMITER,CURRENT" ,1,1,1,1,,,,,5555535535>»
42,1, ,121522-77721, ," INDICATOR, CHARGING",1,1,1,1,,,,,,55555255>
43,1, ,22217-060000, ,"SPRING WASHER 6",1,1,1,1,,,,,55555355555
44,1,,26013-060122, ,"BOLT M 6X 12",2,2,2,2,,,,5553523533>»

45,1, ,26022-050162, ,""SCREW M 5X 16',2,2,2,2,,,,53555532233

46,1, ,26022-060162, ,""SCREW M 6X 16',3,3,3,3,,.,55555355535

47,1, ,26022-060252, ,""SCREW M 6X 25",2,2,2,2,,,,53555532233

48,1, ,26116-060122, ,"BOLT 6X12",1,1,1,1,,,,.555555293>
49,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,1,1,1,,,,.,55355535555>»
51,2,,933110-00301, ,"KEY ASSY",1,1,1,1,,,,..53555255>
52,1,,933110-05300, ,HORN,1,1,1,1,,,,,,,55555555
53,1,,933113-15900, ,"COVER, SWITCH TERMI.",1,1,1,1,,,,,,55555355>»

RPRR R R R

1
2
3
4
5
6
7



: F Uk v ($yEY, $p/E439y9) SPEC CODE
Fie. 13 ELECTRIC PART(CABIN, CANOPY)  pr3142-17700




»»,172137-16000, ,WIRE,1,,1,,,,,,5555555555

»»172142-16540, ,"HARNESS(E) , WIRE",1,.,1,,,,,:5555555555
,,172135-16550, ,"WIRE HARNESS™,1,,1,,,,555553555535
»»172116-16560, ,"LEAD WIRE(B",1,,1,,,,,5555225353>
»,172122-16590, ,"BAND 200F",5,.,5,,,,,,5555555555
,,172122-79890, ,"CLAMP 350",1,,1,,,,,,5555555555
1,,22857-400120, ,"SCREW 4X12",5,,5,,,,5555552352525
8,1,,933168-55770,,"BAND 146",1,,1,,,,,5,55555525>
9,1,,22857-400100, ,"'SCREW 4X10",2,,2,,,,55555522257>5

10,1, ,26013-080162, ,""BOLT W/WASHER M8X16™,2,,2,,,,555555555533
11,1,,933113-03000, ,"SWITCH, LIGHTING",1,,1,,,.,55535555555>5
12,1,,933113-05150, ,"LAMP, ROOM™,1,,1,,,,,,5555555555
13,2,,933113-05160, ,"BULB (12V5W)",1,,1,,,,,5555222533>
14,1,,933113-05220, ,"LAMP, HEAD",2,,2,,,,,,,55555555>
15,2,,933113-05230, ,"BULB (12V20W)",2,,2,,,,,555533353533»
16,1, ,172135-16540, ,""ARM 550, WIPER",1,,1,,.,,555555355553
17,1,,172734-17070, ,""BLADE 450, WIPER",1,,1,,,,,55555535555>5
18,1, ,26013-060122, ,"BOLT M 6X 12",3,,3,,,.5555535235535
19,1,,26022-060162, ,""'SCREW M 6X 16",1,,1,,,,,55555555235
20,1,,933113-03100, ,"SWITCH, WIPER",1,,1,,,,.5555552355>5
21,1,,933113-16200, ,""MOTER 520 A, WIPER",1,,1,,..555355353554
22,1,,172312-17250, ,ASHTRAY ,1,.,1,,,,,1,.553555535
23,1,,22867-400100, ,"'SCREW 4X10",3,,3,,,551,55535555535
24,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,1,,,,.1,,...555554

RPRR R R R

1
2
3
4
5
6
7



Fig. l 4

AT3w
OPTIONAL

Fwyusk s (kyEveray)
ELECTRIC PART(CABIN)

SPEC. CODE
D72142-16510
D72142-17110
D72142-17120
D72135~17130



1,1,,172137-16560, ,BAND,5,5,5,5,,,,,5555555555

2,1,,172141-16560, ,"WIRE, LAMP",1,1,1,1,,,,,.,5535555535

3,1,,172141-17200, ,"LAMP, WORK"™,1,1,1,1,,,,,.,5535555535
3-1,1,,172141-17201, ,"LAMP,
WORK",1,1,1,1,,,N,,72165269,*1992.10,72165269,*1992.10,72165269,*1992.10,7216526
9,*1992.10,,,

4,2,,172141-17210, ,"BULB 12V-60W",1,1,1,1,,,,,5555555535
4-1,2,,172141-17211, ,""BULB
12vs5swsr,1,1,1,1,,,S,1,72151159,*1992.05,72151159,*%1992.05,72151159,*1992 05,7215
1159,*1992.05,,,,,1

5,1,,172137-17400, ,""STAY, BOOM LIGHT",1,1,1,1,,,,,55535555535
5-1,1,,172137-17401, ,"COVER
(YELLOW:87)",1,1,1,1,,,N,,72149155,M10501,72149155,M10501,72149155,M10501,721491
55,M10501, ,,

6,1,,22217-120000, ,"'SPRING
WASHER",1,1,1,1,,,Z,,72149155,M10501,72149155,M10501,72149155,M10501,72149155,M1
0s01,,,

7,1,,26116-120252,,"BOLT M12X 25 PLATED",1,1,1,1,,,,.55355535555>»
7-1,1,,26013-120302, ,""BOLT W/WASHER
mizxso",1,1,1,1,,,S,,72149155,M10501,72149155,M10501,72149155,M10501,72149155,M1
0501, ,,

8,1,,933152-03700, ,""WASHER, SIDE
cLuTCH",1,1,1,1,,,W,,72149155,M10501,72149155,M10501,72149155,M10501,72149155,M1
0501, ,,



R{INo. 000Y00K2471-2
EHHER : 1996, 08

REVISED : Sep., 1096 1 5 -85 “/7”
Y00K2471-2 Fig. WORK LAMP

122
PREV | 0US —A4—C

,;\ | 5
7@ ]
(B %IR) 6 # ~
{ INCANDESCENT
L —

J-1(nhoxom)
(HALOGEN LAMP)

B37-1



1-1,1,,772142-17601, ,""HEATER ASSY",1,1,1,1,,,.1,,.,.5555555551
2,2,,172112-17330, ,"VALVE 3/8",1,1,,,,.5:55535235235>
2-1,2,,172124-17630, ,""VALVE,
MINIATURE",1,1,1,1,,,F,2,72142297 ,M00501,72142297 ,M00501, ,,,,,,,,1
3,2,,172142-17601, ,"'SEAT, HEATER™,1,1,1,1,,,,.555555355>5
4,2,,172124-17640, ,"JOINT 3/8",1,1,,,,,,55555233235
4-1,2,,172124-17640, ,"" JOINT

3/8",2,2,2,2,,,K,,72142297 ,M00501,72142297 ,M00501, , ,,,,,,, 1
5,2,,172142-17640, ,""HOSE, HEATER",2,2,2,2,,,.,:553555355>5
6,2,,172142-17671, ,"'"HOSE, HEATER",2,2,2,2,,,,:555552335>5
7,2,,172142-17690, ,DUCT,1,1,1,1,,,,,5555555555
8,2,,172142-17750, ,PIPE,1,1,1,1,,,,,,,55555555
9,2,,22137-100000, ,""WASHER 10,POLISHED",3,3,3,3,,,555553555535
10,2,,22217-100000, ,"'SPRING WASHER 10",3,3,3,3,.,,.5555555355>5
11,2,,22217-100000, ,"'SPRING WASHER 10",2,2,2,2,,,,5555555355>5
12,2,,22217-100000, ,""SPRING WASHER 10",2,2,2,2,,,,55535535533>5
13,2,,23000-022000, ,"CLAMP 22" ,4,4,4,4,,,,,553553533>»
14,2,,26013-100202, ,"'BOLT W/WASHER M10X20",3,3,3,3,,,555535555335 5
15,2,,26116-100202, ,"'BOLT M10X 20 PLATED",3,3,3.,3,..,55555355535
16,2,,26116-100202, ,"'BOLT M10X 20 PLATED",2,2,2,2,,,,23555532223
17,2, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,,.,:553523533>»
18,2,,933113-03200, ,""SWITCH, HEATER",1,1,1,1,,,,.,5535555555>»
19,2,,933113-15700, ,""HEATER ASSY",1,1,1,1,,,,.5535555535>»
20,2,,933152-09280, ,"BAND 170",5,5,5,5,,,.:555555255>5
21,2,,933166-24240, ,"ELBOW, SWIVEL JOINT",1,1,1,1,,,,.555555955>5
22,1,,772142-17700, ,"DEFROSTER ASSY",1,1,1.1,....2553525533
23,2,,172122-16590, ,"'BAND 200F",1,1,1,1,,,,,.5535555535
24,2,,172120-17710, ,""NOZZLE, DEFROSTER"™,1,1,1,1,,,,,.5535555535
25,2,,172142-17780, ,STAY,1,1,1,1,,,,.,,55555555
26,2,,172142-17810, ,HOSE,1,1,1,1,,,,,,,55555555
27,2,,22857-400120, ,""SCREW 4X12",1,1,1,1,,...553523533>»
28,2,,26557-050102, ,""'SCREW M 5X 10",2,2,2,2,,,,55535535533>»



— SPEC. CODE
- ‘6 E—% & 77025 DT2142-17600
I HEATER & DEFROSTER D72142-17700

22
i inc.23~28
OPTIONAL




»,(72142-17800, ,"RADIO ASSY™,1,1,,,,,,5555555555>
»,172122-16590, ,""BAND 200F",10,10,,,,,555555555555
,»,172135-17100, ,"BRACKET (A)",1,1,,,,,:55552525555
»»172135-17140, ,"BRACKET (B)",1,1,,,,::5553222353>
»,172112-17150, ,"RADIO (RA-155)",1,1,,,,,:5555335533>
,»,172112-17160, ,""PANEL (PLA-03-100)",1,1,,,,55535555552535
2,,172112-17171, ,""SPEAKER (SPA-413)",1,1,,,,535553552335>5
8,2,,172112-17190, ,""ANTENNA (NCP-314)",1,1,,,,5555553552233>
9,2,,172135-17200, ,"LEAD WIRE, RADIO",1,1,,,,.,5553555535555
10,2,,172135-17210, ,"'LEAD WIRE, ANTENNA",1,1,,,.,,.5555555955>5
11,2,,172112-69300, ,""GROMMET 22X2",1,1,,,,55555535335535
12,2,,22857-400120, ,""SCREW 4X12",10,10,,,55555553523553
13,2,,22857-500120, ,""SCREW 5X12",2,2,,,,555553553533»
14,2,,26023-050122, ,"'SCREW M 5X 12",2,2,,,.,,535555325235
15,2,,26023-060122, ,""'SCREW M 6X 12",5,5,,,..555555525535
16,2, ,26557-040122, ,""SCREW M 4X 12,PAN HD",2,2,,,,.5555535335535
17,2, ,933168-56000, ,""GROMMET 17X 9",1,1,,,,555553555535>»

1,1
2,2
3,2
4,2
5,2
6,2
7



. '|7 5 U F (171917) SPEC. CODE
Fig. RAD!10(OPT IONAL) D72142-17800




1,,172148-29100, ,SPROCKET ,2,2,2,2,,,,5553553533>»
1,,26013-120352,,"BOLT M12X 35",18,18,18,18,,,,,55535555535
1,,772631-37120,,"IDLER ASSY",2,2,2,2,,,W, >, MXXX,*,MXXX,* ,MXXX,*,MXXX, , ,
,2,,172631-37120, ,"IDLER 295",2,2,2,2,,,,,,,,,555555551
,2,,933171-13691, ,"PLUG PT1/8",2,2,2,2,,,5555353523555
,2,,172148-99490, ,"KIT, FRONT
IDLER",2,2,2,2,,,W, >, MXXX,* ,MXXX, >, MXXX,* ,MXXX, ,,,, |
7,3,,172631-37150, ,""COLLER 35X45X34",2,2,2,2,,,3,555535232235531
8,3,,172631-37160, ,""COLLER 35X45X22.5",4,4,4,4,,,,,,5355532232351
9,3,,172631-37170, ,"'SEAL 45 80 18, WATER",4,4,4,4,,,,.5523555352231
10,3,,172631-37180, ,""SHAFT, IDLER"™,2,2,2,2,,,.,.53555553225551

11,3, ,22242-000300, ,""CIRCLIP 30",2,2,2,2,,,5555955535335351

12,3, ,22242-000350, ,""CIRCLIP 35",2,2,2,2,,,5535535335335351
13,3,,24101-063074, ,BEARING,4,4,4,4,,,,,,:555952232551
14,2,,172631-37200, ,"COVER (A)",2,2,2,2,,,,::533332223>
15,2,,172631-37210, ,"COVER (B)",2,2,2,2,,,,::535352535
16,1,,772148-37110, ,"IDLER R",2,2,2,2,,,W,1,*,MXXX, >, MXXX,* ,MXXX,*,MXXX, ,,
17,2,,172148-37110, ,IDLER,2,2,2,2,,,,,,,,,.55555551
18,2,,933171-13691, ,"PLUG PT1/8",2,2,2,2,,,,,3555525223
19,2,,172148-99490, ,"KIT, FRONT
IDLER™,2,2,2,2,, ,W, >, MXXX,* ,MXXX, >, MXXX,* ,MXXX, ,,, .1
20,3,,172631-37150, ,""COLLER 35X45X34',2,2,2,2,,,553555535335351
21,3,,172631-37160, ,""COLLER 35X45X22.5",4,4,4,4,,,,,,355553523551
22,3,,172631-37170, ,"SEAL 45 80 18, WATER",4,4,4.,4,,,...:35553223351
23,3,,172631-37180, ,"SHAFT, IDLER",2,2,2,2,,,,.53555535253351
24,3,,22242-000300, ,"CIRCLIP 30",2,2,2,2,,,555595539335351
25,3,,22242-000350, ,"CIRCLIP 35",2,2,2,2,,,555595539335351
26,3,,24101-063074, ,BEARING,4,4,4,4,,,,,5535535335351
27,2,,172631-37200, ,"COVER (A)",2,2,2,2,,,,,,,555535555551
28,2,,172631-37210, ,"COVER (B)",2,2,2,2,,,,,,533552222351
29,1,,26657-160002, ,""CAP NUT M16",8,8,8.8,...:5555353554
30,1,,772148-37500, ,""ROLLER ASSY, CARRIER"™,2,2,2,2,,,,,55535235535
32,2,,172146-37510, ,""SHAFT, CARIA ROLLER",2,2,2,2,,,.,..55555355>5
33,2,,172116-37540, ,""COVER, BLIND",2,2,2,2,,,,..52555355>5

34,2, ,1E6140-73420, ,""SEAL QLF255218, OIL",2,2,2,2,,,,5555552355>5
35,2,,22252-000520, ,"CIRCLIP 52",4,4,4,4,,,,,.553535255
36,2,,24101-062054, ,"BEARING #6205",4,4,4,4,,,,,553523533>»
37,2,,24311-000460, ,"0-RING 1A P-46.0",2,2,2,2,,,.,:5532552237>5
38,1,,22451-160170, ,"WIRE 1.6X170",2,2,2,2,,,.,5552552237>5
39,1,,933110-21600, ,"BOLT M 8X 18",2,2,2,2,,,.,5555552335>5
40,1,,172148-37700, ,"PLATE, IDRER FORK,4,4,4.,4,,,,1,,,.,555355>5
41,1,,172122-37710, ,""HOLDER, ADJUSTER",2,2,2,2,,,,55355535353

42,1, ,172631-37710, ,""SPRING, ADJUSTING",2,2,2,2,,,,.3555355235

43,1, ,172122-37751, ,""ADJUST CYLINDER",2,2,2,2,,,,.,52555255>5
43-1,1,,172122-37752, ,""ADJUST
CYLINDER",1,1,1,1,,,S,,72149113,M00998,72149113,M00998,72149113,M00998,72149113,
M0099s, , ,

44,2,,172122-37781, ,""ADJUST TUBE",2,2,2,2,,,,..53555355>5
44-1,2,,172122-37782, ,"" ADJUST
TUBE",2,2,2,2,,,S,,72149113,M00998,72149113,M00998,72149113,M00998,72149113,M009
9,,,

45,2,,172122-37810, ,PISTON,2,2,2,2,,,,5553533533»

46,2, ,172122-37820, ,""ADJUST SEAL SET",2,2,2,2,,,.,:552525255>5
50,1,,172122-37842, ,""VALVE ASSY, NIPPLE",2,2,2,2,,,,.,55355535533>5
50-1,1,,172122-37843, ,""VALVE ASSY,
NIPPLE",1,1,1,1,,,S,,72149113,M00998,72149113,M00998,72149113,M00998,72149113,M0
0998, ,,

55,2,,24315-000120, ,"0-RING 1B P-12.0",2,2,2,2,,,,:553555235>»
55-1,2,,24315-000140, ,"0-RING 1B P-
14.0",2,2,2,2,,,S,,72149113,M00998,72149113,M00998,72149113 ,M00998, 72149113 ,M009
9, ,,

56,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,55535552335>5
57,1,,26013-120402, ,"BOLT M12X 40'",8,8,8,8,,,.:.55555355>5

1
2
3
4
5
6



58,1,,772148-37300, ,"'"ROLLER ASSY, TRACK",8,8,8,8,,.,,.55355555355551
60,2,,172148-37320, ,"COVER (A)",8,8,8,8,,,,,:555555555551
61,2,,172148-37330, ,"COVER (B)",8,8,8,8,,,,,,555555555551
62,2,,1A1030-48250, ,"SEAL QLF30621218,01L",16,16,16,16,,,,,,5555535555551
63,2, ,22252-000620, ,""CIRCLIP 62(H)",16,16,16,16,,,,555555553552551
64,2,,933171-13802, ,""'SHAFT, ROLLER",8,8,8,8,,,,:55553555355551
65,2,,933111-73800, ,BEARING,16,16,16,16,,,,,5555553525551
66,1,,172113-36050, ,"'BOLT, ROLLER ADJUST",8,8,8,8,,,.55555553523551
67,1,,22217-160000, ,"SPRING WASHER 16",8,8,8,8,,,,,,5555535555351



F+TNo. 000Y00K2471-3
EIREAR : 200111,
REVISED : Nov.,2001

Fie. 18

5_5&791,2# ' SPEC, CODE

ROLLER & ADJUST D73148-37100

D72631-37100
D72148-37300
D72148-37500
D72122-37700
D72148-37700

SAO-SHE
RUBBER CRAWLER SPEC.

CJEMSEEEGER) LEEFRTT,
."MARKED PART HAS BEEN CHANGED (ADDED).




., (72148-38100, ,""CRAWLER(R) ASSY",1,1,1,1,,,,555555555135
,,172148-38100, ,"CRAWLER 370R™,1,1,1,1,,,,,55535555535
,,172148-38110, ,"LINK, TRACK R",1,1,1,1,,,,,5535555535>»
,,172113-38180, ,BUSH,42,42,42,42,,,,,,,,,,55555
,,172614-38210, ,"PIN, TRACK"™,41,41,41,41,,,,,,53555355>5
,,172071-61021, ,""PLATE, SHOE 370',42,42,42,42,,,,,,3553233523
2,,172614-38290, ,"PIN, MASTER",1,1,1,1,,,,,5535555555>»
8,2,,172614-38300, ,"PIN 5X45, LOCK",1,1,1,1,,,,55535555535>»
9,1,,772148-38110, ,""CRAWLER(L) ASSY",1,1,1,1,,,,,5553555555>5
10,2,,172148-38120, ,""CRAWLER 370L",1,1,1,1,,,,,555555955>5
11,3,,172148-38130, ,"LINK, TRACK L",1,1,1,1,,,,,55535555535
12,4,,172113-38180, ,BUSH,42,42,42,42,,,,,5535535533»
13,4,,172614-38210, ,"PIN, TRACK"™,41,41,41,41,,,,,5535555535>»
14,3,,172071-61021, ,""PLATE, SHOE 370',42,42,42,42,,,,,355535223
15,2,,172614-38290, ,"'PIN, MASTER",1,1,1,1,,,,.,5555555535

16,2, ,172614-38300, ,"PIN 5X45, LOCK",1,1,1,1,,,,,5535555555>»
17-1,1,,172122-38731,,"TRACK 370G(R) ,MASTER",1,1,1,1,,,,4,,55535555335551
18,1,,172148-38210, ,"" TRACK(L), MASTER",,,1,1,,,,55555532555
18-1,1,,172122-38741, ,"TRACK 370G(L),MASTER",1,1,1,1,,,,5,,,,5555555551
19,1,,172148-38600, ,""CRAWLER, RABBER',2,2,2,2,,,,.5555555335
20,1,,772148-38120, ,"'SHOE(R), TRIANGLE™,1,1,,,,,5555555555135
21,2,,772122-38520, ,""CRAWLER ASSY 350(R)",1,1,,,5555535553335525
22,3,,172122-38550, ,"SHOE(R)ASSY , TRIANGLE" ,2,2,,,,5555553552335
23,4,,172122-38150, ,"LINK(R) , TRACK",2,2,,,,,,1,,,..,:..5>
24,4,,172113-38180, ,BUSH,40,40, ,,,,,.5555555555
25,4,,172614-38210, ,""PIN, TRACK",38,38,,.,:55553523533>»
26,4,,172614-38550, ,""SHOE ASSY, TRIANGLE",40,40,,,,,55535553535553
27,3,,172614-38290, ,""PIN, MASTER",2,2,,,,55555535535535
28,3,,172614-38300, ,"PIN 5X45, LOCK",2,2,,,,,35553552337>5
29,2,,172614-38720, ,""TRACK, MASTER 350(R)",2,2,,,5555555533332>5
30,1,,772148-38130, ,"'SHOE(L), TRIANGLE™,1,1,,,,,5555555555135
31-1,2,,772122-38530, ,""CRAWLER ASSY 350(L)",1,1,,,,553555555355223351
32,3,,172122-38560, ,""SHOE(L)ASSY , TRIANGLE" ,2,2,,,,,:55555553535
33,4,,172122-38220, ,"LINK(L) , TRACK",2,2,,,,,,2,,,..53555>
34,4,,172113-38180, ,BUSH,40,40, ,,,,,,5555555555
35,4,,172614-38210, ,"PIN, TRACK",38,38,,,,5555555555335
36,4,,172614-38550, ,""'SHOE ASSY, TRIANGLE",40,40,,,,,5553555355553
37,3,,172614-38290, ,"PIN, MASTER™,2,2,,,,,,.,.55555555
38,3,,172614-38300, ,"PIN 5X45, LOCK",2,2,,,,,25553552357>5
39,2,,172614-38730, ,""TRACK, MASTER 350(L)",2,2,,,555555555353335
40,1,,172614-38720, ,""TRACK, MASTER 350(R)",2,2,,,535555553333335
41,1, ,172614-38730, ,""TRACK, MASTER 350(L)",2,2,,,55555535552335>5

1,1
2,2
3,3
4,4
5,4
6,3
2



,1 go—35
Fig. CRAWLER

[Fa20-5

SPEC. CODE
D72148-38100
D72148-38110
D72148-38120
DT72148-38130
D72148-38600

RUBBER CRAWLER

: /S R3I )
REPAIR PARTS |~

( REPAIR PARTS

370R azoL
Bwu Ry a—

TRIANGLE CRAWLER

(PHPYFAUER) QP(SSOR) 30(350L)
(ATTACHHENT) — ' ' \

KA
REPAIR PARTS

40

$2h23B0R iﬁ

TR1ANGLE 350R

4]
$2h5350L ii

TRIANGLE 350L

wkaoe
REPAIR PARTS




,,172141-41370, ,"BUSH 2015",2,2,2,2,,,,553255353554

,,172141-42201, ,"'SUPPORT(R), LINK™,1,1,1,1,,,,,5555552555
,,172141-42231, ,""COVER(L), SUPPORT",1,1,1,1,,,,555355553555>
,,172141-42241, ,""COVER(R), SUPPORT",1,1,1,1,,,,,5555555525
»»172148-45400, ,"'SUPPORT(L), LINK",1,1,1,1,,,,,5555555595
1,,172142-45470, ,"PLATE, LINK",1,1,,,,,.,5:55555555
6-1,1,,172148-45500, ,"PLATE,
LINK",1,1,1,1,,,S,,72148053,M00797,72148053,M00797,,,,,555,1
7,1,,22217-100000, ,"'SPRING WASHER 10",4,4,4,4,,,,.55352555>5
8,1,,22217-100000, ,"'SPRING WASHER 10",4,4,4,4,,,,:553525355>5
9,1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,,,555553555535

10,1, ,22217-100000, ,""SPRING WASHER 10",6,6,6,6,,,55555555555>5
11,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,,,,,55535552335
12,1,,26013-100452, ,""BOLT M10X 45",6,6,,,.55553555335553
12-1,1,,26106-100402, ,"BOLT M10X 40
PLATED",7,7,7,7,,,S,,72148053,M00797,72148053,M00797, ,,,,,.5,1
13,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,4,4,,,,,553525533>»
14,1, ,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3,3,,:5555355535535>»
15,1,,26116-100202, ,"'BOLT M10X 20 PLATED",6,6,6,6,,,,555553555535
16,1,,26116-100202, ,"'BOLT M10X 20 PLATED",6,6,6,6,,,,55555555535
17,1, ,26116-100402, ,"BOLT 10X 40",1,1,1,1,,...553525535>»
18,1,,26716-100002, ,"NUT 10",1,1,1,1,,,,,,,5555555>
19,1,,172141-41360, ,""BUSH 1415",2,2,2,2,,,W,,*,""FROM 1ST",*,"FROM 1ST",*,"FROM
1sT",*,"FROM 1ST",,,,,I

20,1,,172151-

45460, ,CUSHION,7,7,7,7,,,W, ,72148053,M00797,72148053,M00797, , ,,,,.,,1
21,1,,22252-000280, ,"CIRCLIP
28'",14,14,14,14,, ,W, ,72148053,M00797,72148053 ,M00797, , , 5 5,5, 1
22,1,,172148-46650, ,""PLATE, MULTI LINK",1,1,,,,,W,,*,M01033,*,M01033,,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6



U DAy F W) G o
Fig. 20 CONTROL EQUIP. (LEVER STAND) D72148-45430

oS PNFULELIY
PREV10US MULTI LINK SPEC.




1,1,,172148-41700, ,"PEDAL, LOW-HIGH",1,1,1,1,,,,.,5535555555>»
2,1,,172148-41730, ,SHAFT 1,1, ,,.,,,:5555525555

2-1,1,,172148-

41731, ,SHAFT,1,1,1,1,,,N,,72148065,M00646,72148065,M00646, ,,,,,,,,1
3,1,,172137-45641, ,"'ROD ASSY, SPOOL™,1,1,1,1,,,,.55553555525
4,1,,172122-45830, ,"PAD, METAL",1,1,1,1,,,.,.555555535
5,1,,172122-46550, ,"'LINK (B), SPOOL™,1,1,,,,,555535555355>5
5-1,1,,172148-41780, ,'"SPOOL
LINK",1,1,1,1,,,N,,72148065,M00646,72148065,M00646,,,,,,,,,1
6,1,,1C6281-52320, ,"PIN 8,COME-OFF SNAP",1,1,1,1,,,,,55553555535
7,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,,555355554
8,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,553555352352135
9,1,,26347-100002, ,"U-NUT M10",1,1,1,1,,,,.5555555555
10,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,,:5553525235
11,1,,933171-21700,,"PIN (B), SPOOL LINK",1,1,1,1,,,,,5555555595
12,1,,26716-080002, ,"NUT M 8",1,1,,,,,,55555555555
12-1,1,,26757-100002, ,"LOCK NUT
mi0*,1,1,1,1,,,S,,72151055,M00501,72151055,M00501, , ,,,,,,, 1
13,1,,22137-100000, ,"WASHER 10,POLISHED",1,1,1,1,,,,,.555535555



Fig. CONTROL EQUIP. (ACCELERATOR PEDAL) D72148-41700

<2

— )

AL hA=IRT (Vv H)
CONTROL VALVE( ACCELERATION)
REFER TO Fig.55




1,1,,172141-41160, ,J0INT,1,1,1,1,,

2,1,,172141-41310, ,GROMMET ,1,1,1,1,,,,,,,55555555

2-1,1,,172141-

41311, ,GROMMET,1,1,1,1,,,S,,72141401,M10501,72141401,M10501,72141401,M10501,7214
1401,M10501,,,,,1

3,1,,172141-41330, ,""BOOTS, LEVER (BLACK)",1,1,1,1,,,,555555353525
3-1,1,,172141-41331, ,"BOOTS, LEVER
(GRAY)",2,2,2,2,,,S,,72141401,M10501,72141401 ,M10501,72141401 ,M10501,72141401 ,M1
0501,,,,,1

4,1,,172142-45100, ,LEVER(R),1,1,1,1,,,,,555555533>

5,1,,172312-46301, ,KNOB(A),1,1,1,1,,,,,5555555255

6,1,,26757-100002,,"LOCK NUT M10",1,1,1,1,,,,,,555555555
7,1,,933168-55770,,"BAND 146',2,2,2,2,,,,,3555353523

8-1,1,,172142-45240, ,"LINK W/BUSH, BOOM™,1,1,1,1,,,,1,,,,,5553555551
9,2,,172141-41370, ,"'BUSH 2015",2,2,2,2,,,,5553552355>5

11,1,,172142-45340, ,"LINK(A)ASSY, BACKET",1,1,1,1,,,,555555525135
12,1,,172141-41490, ,"LINK(B), BUCKET",1,1,1,1,,,,,5555555335

13,1,,172141-41810, ,""SHAFT, LINK",1,1,1,1,,,,,555555555>»

14,1,,172122-45720, ,""ROD-END 14",2,2,2,2,,,5,53553533523

15,1,,172124-46200, ,"'O-RING 27X5.7",4,4,4,4,,,,52225522355

16,1, ,22157-120000, ,"WASHER 12",2,2,2,2,,,.,:53553533524

17,1, ,22217-140000, ,""SPRING WASHER 14",2,2,2,2,,,,55535335533>»

18,1, ,22351-050036, ,""SPRING PIN 5X36",2,2,2,2,,,,55553525535

19,1,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,55553555535
20,1,,26716-140002, ,"NUT M14",2,2,2,2,,,,55595222555

21,1,,172141-42830, ,"ROD, LINK(R)",2,2,2,2,,,,,::22353315

22,1,,172146-45690, ,"ROD(C), SPOOL™,2,2,,,,,,5355552335>5

22-1,1,,172146-45691, ,"'ROD(C),
spooL",2,2,2,2,,,N,,72142369,M10819,72142369,M10819,,,,,,,,,1
23,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2, ,,,5523522235 5

24,1,,172122-46590, ,"ELBALL 8",2,2,2,2,,,,.5535235533>»

25,1,,172122-46590, ,"ELBALL 8",2,2,2,2,,,,.553535533>»

26,1,,172122-46590, ,"ELBALL 8",1,1,1,1,,,,,,55555255>5

27,1,,172122-46590, ,"ELBALL 8",1,1,1,1,,,,.,55555255>»

28,1,,22417-160160, ,"COTTER PIN 1.6X16",2,2,2,2,,,,,535555335224
29,1,,22217-080000, ,"SPRING WASHER
8",6,6,6,6,,,Z,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10819,
5535l

30,1,,26716-080002, ,"NUT M 8'",12,12,12,12,,,,,.53555355>»
30-1,1,,26051-080002, ,"'NUT M
8r,12,12,12,12,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10
819,,,,,l

31,1,,26756-140002, ,"LOCK NUT M14 PLATED",1,1,1,1,.,,...55555955>
32,1,,194630-47340,,"SHIM 0.4",1,1,1,1,,,,..:.555555>

33,1,,22117-080000, ,"WASHER 8",1,1,1,1,,,,,.355535555

34,1,,22137-140000, ,"WASHER 14,POLISHED",2,2,2,2,,,,555535522335
35,1,,22137-080000, ,""WASHER 8,
POLISHED",6,6,6,6,,,W,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,
Mi0819,,,,,1



Fig. 2 2

YT a oI 9F(T-h & tyh)
CONTROL EQUIP. (BOOM & BUCKET)

SPEC. CODE
D72142-45110C
D72142-45150
D72148-45200
D72142-45600

PREV10US




,, 1 72141-45210, ,"LINK ASSY, D PATERN",1,1,,,,,5555535535535
»»,172141-03390, ,LABEL ,1,1,,,,,,,5.55555555

,»,194200-37780, ,"LS-NUT 8",1,1,,,,,.55553555555>
»,172734-41300, ,"BALL, LINK 8L",1,1,,,,,,,5555555555
,»172141-43310, ,ROD(D2),1,1,,,,,:55555535555>5
2,,172142-45800, ,LINK,1,1,,,,,555555555555
7,3,,172141-41370, ,""BUSH 2015",2,2,,,,,,,,55555555
9,2,,172142-45840, ,""SHIFT, D-PATTERN",1,1,,,,.555535555535>5
10,2,,172142-45870, ,R0D,1,1,,,,,,55555523555>5

11,2, ,1A1040-45890, ,""WASHER 10 36 4.5",1,1,,,,:5553555532523
12,2,,172124-46200, ,""0-RING 27X5.7",2,2,,,,353553233533»
13,2,,172122-46570, ,"ROD-END  8",2,2,,,,,,,,,5555555>5
13-1,2,,172122-46571, ,""ROD-END
8",2,2,,,,,N,,72142361,M02091,72142361 ,M02091, ,,,,,,,,1
14,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,,55555555355>5
15,2,,22217-100000, ,""SPRING WASHER 10',3,3,,,,:5555355535555>»
16,2, ,24761-040000, ,""NIPPLE B,GREASE™,1,1,,,,55555535535535
17,2,,26013-080302, ,"BOLT M 8X 30",1,1,,,55555553555235
18,2,,26013-080402, ,"BOLT M 8X 40",1,1,,,,55553555535254
19,2,,26116-100202, ,"'BOLT M10X 20 PLATED",3,3,.,..555555555355>5
20,2,,26716-080002, ,"NUT M 8",2,2,,,,,,,,55555555>
20-1,2,,26051-080002, ,"'NUT M

8.,2,2,,,,,N,,72141412 ,M10819,72141412 ,M10819, ,,,,,,,,1
21,2,,22137-080000, ,"WASHER 8,
POLISHED",2,2,,,,,W,,72141412,M10819,72141412,M10819,,,,,,,,,,1

1,1
2,2
3,2
4,2
5,2
6



_ 23 VT a9V 9FO88-0)(1Tvv) SPEC. CODE
Fig. CONTROL EQUIP. (D PATTERN) (OPTIONAL) D72141-45210

S

e

P 1
5/ inc. 2 ~ 21

P\t
Q’E/ REFER TO Fig.22
&=

4 g .
[ Fy /3
@ FOR CANOPY

<::%_—REFER TO Fig.20 %)_-— &\2—%
| 3 Ry
D—to | \

9 —
\\ p l r ‘\@2 16 ®—20 (P ?o%tc?ér?q

G T2 Y=
j> o @? 13 {//;
~. ; 8 HO—
Z T~ N 149 = l
fd 13%6 12975 ' Li 1
| N ]~
Q@ s 14 L
‘:;.-—~"/—- \ S 7 a» kA=
1 CONTROL VALVE

REFER TO Fig. 22




1,1,,172141-41160,,J0INT,1,1,,,,,,5555555555>
2,1,,172141-41310, ,GROMMET , 1,1, ,,,,,,5555525555
2-1,1,,172141-

41311, ,GROMMET,1,1,,,,,S,,72141401,M10501,72141401,M10501,, , ,,,,,,,1
3,1,,172141-41330, ,'"BOOTS, LEVER (BLACK)",1,1,,,,5555555555533
3-1,1,,172141-41331, ,"BOOTS, LEVER
(GRAY)",2,2,,,,,S,,72141401,M10501,72141401,M10501,,,,,,,,,1
4,1,,172142-45100, ,LEVER(R) ,1,1,,,,.5:5555552555
5,1,,172312-46301, ,KNOB(A),1,1,,,,55555333322535
6,1,,26757-100002, ,"'LOCK NUT M10",1,1,,,,55553555535553
7,1,,933168-55770,,"BAND 146",2,2,,,,,,,,55555555>5
8,1,,172148-46100, ,"LINK, BOOM™,1,1,,,,,,5555555555>
9,2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,,55555555
11,1,,172141-41490, ,"LINK(B), BUCKET",1,1,,,,.555555553555
12,1,,172141-41810, ,"'SHAFT, LINK",1,1,,,,,.5555555955>5
13,1,,172122-45720, ,""ROD-END 14",2,2,,,,:55553553533>»

14,1, ,172124-46200, ,""0-RING 27X5.7",6,6,,,,35555535235533>5
15,1, ,22157-120000, ,"WASHER 12" ,2,2,,,,55553523533523
16,1,,22217-140000, ,"'SPRING WASHER 14",2,2,,,,.5.53555535553
17,1, ,22351-050036, ,"'SPRING PIN 5X36",2,2,,,,,:5555555355>5
18,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,,...55555352553
19,1,,26716-140002, ,"NUT M14",2,2,,,,,,,,,,5555555
20,1,,172148-46710, ,""ROD(B), LINK R™,2,2,,,,535553552335>5
21,1,,172146-45691, ,"ROD(C), SPOOL™,2,2,,,,,,5:55555355>5
22,1,,933110-54100, ,"PIN 4.75X14",2,2, ., 3555352332223
23,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,,,.:5555555
24,1,,172730-11440, ,""TURNBUCKLE 10",2,2,,,.,55553555353553
25,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,.555555555
26,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,,55535555555
27,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,,,,55555525355>5
28,1,,22217-080000, ,"SPRING WASHER

8",5,5,,,,,2,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,,1

29,1, ,26716-080002, ,"NUT M 8,10,10,,,,,,5555555355>5
29-1,1,,26051-080002, ,"'NUT M
8",10,10,,,,,N,,72141411,M10819,72141411,M10819,,,,,,,,,,1
30,1, ,26756-140002, ,"LOCK NUT M14 PLATED",1,1,,,.55553555535525
31,1,,172148-46360, ,"LINK(D) ,MULTI",1,1,,,,,555535552355>5
32,2,,172141-41370,,"BUSH 2015",2,2,,,,,555553555255>»
34,1,,172148-46500, ,"LINK CMP",1,1,,,,,,.5:55555555
35,1,,22137-140000, ,"WASHER 14 ,POLISHED",2,2,,,,.:5555552335>5
36,1,,172148-46470, ,"SHAFT(D) ,MULTI",1,1,,,,555555553352>5
37,1,,172148-46530, ,"LINK, SPOOL A",2,2,,,.555535553533553
38,1,,172148-46590, ,"PIN CMP",2,2,,,,,,,,,.5:5555>
39,1,,172148-46520, ,SPRING, 2,2, ,,,,,,5555553555
40,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,,,,.555555533535
41,1, ,22137-040000, ,""WASHER 4, POLISHED",4,4,,,,:5553555532523
42,1,,22217-040000, ,"SPRING WASHER 4",4,4,,,,,:532553533523
43,1, ,26557-040062, ,""SCREW 4X6",4.,4,,,,,:55533522255>5

44,1, ,172122-47250, ,"BALL 8, LINK",1,1,,,,,,:555555955>5
45,1,,172143-45670, ,"ROD, END 8",1,1,,,,,,,5555555555
46,1,,26716-080002, ,"NUT M 8",2,2,,,,,,,,:.555555>
46-1,1,,26051-080002, ,""NUT M

8",2,2,,,,,N,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,.1

47,1, ,22137-080000, ,""WASHER 8, POLISHED",1,1,,,,.:5553555535553
48,1, ,26013-080252, ,"BOLT M 8X 25",1,1,,,,,.5559555955>5

49,1, ,194150-22480, ,"NUT M10",2,2,,,,,,,555525555>
50,1,,172148-46700, ,""ROD(A), LINK R",2,2,,,,535553555335>5
51,1,,26013-100252, ,"BOLT W/WASHER M10X25",1,1,,,,.,5555555353>5
52,1, ,26716-100002, ,"NUT 10%,2,2,,,,,,,5555555555
53,1,,22137-080000, ,"WASHER 8,
POLISHED",6,6,,,,,W,,72141411,M10819,72141411,M10819,,,,,,,,,1



EIEA - 1994, 9.
REVISED :Sep., 1994

 fINo. ROOYO0K2471-1

Fi

29

!

[=Fi7

PREV10US

28

é

22928 99

B37-1(JP)

50 [y
-5 50
BOOM ) 1 (”‘7"7 k
49— BUCKET

o——49

bkt

IR 1
PREVi0US

BREIEB (-4 & My b)) (INF54T) SPEC. CODE

D72142-45110

. 24 CONTROL EQUIP. (BOOM & BUCKET)  p72145-45230
(MULT! TYPE) D72148-45630

SxkO=-niny
CONTROL, VALVE

mxmﬁAigTiE Lkﬁﬁ’i‘ iaiar
--MABKED PART-HAS BEEN. GORRECTE




1,1,,172141-41150, ,"LINK(L), LEVER",1,1,1,1,,,,,5555535355>

2,1,,172141-41160, ,30INT,1,1,1,1,,,,,,,,555555 >

3,1,,172141-41330, ,"'BOOTS, LEVER (BLACK)",1,1,1,1,,,,55535555355>
3-1,1,,172141-41331, ,""BOOTS, LEVER
(GRAY)",2,2,2,2,,,S,,72141401,M10501,72141401,M10501,72141401 ,M10501,72141401 ,M1
0501,,,,,1

4,1,,172141-41380, ,NUT,1,1,,,,,,,5.5552555>5

5,1,,172142-45120, ,LEVER(L),1,1,1,1,,,,,5555555555

6,1,,172312-46321, ,KNOB(B),1,1,1,1,,,,,:555555535

7,1,,22351-030010, ,"'SPRING PIN 3X10",1,1,1,1,,,,,5555555525

8,1,,24311-000140, ,"0-RING 1A P-14.0",1,1,1,1,,,,,5553525525
9,1,,26063-080201, ,"BOLT M 8X 20™,1,1,,,,,,5555252555>5

10,1, ,26757-100002, ,"'LOCK NUT M10",1,1,1,1,,,,,,555555555
11,1,,172142-45270, ,"'LINK ASSY, ARM",1,1,1,1,,,.,.555535555
12,2,,172141-41370, ,""BUSH 2015",2,2,2,2,,,,5553555335>5

14,1, ,172142-45360, ,"LINK ASSY, TURNING™,1,1,1,1,,,,,.,5535555555
15,2,,172141-41370, ,"BUSH 2015",2,2,2,2,,,,553555353523

17,1,,172141-41720, ,SHAFT(A),1,1,1,1,,,..5255533355

18,1,,172124-46200, ,"O-RING 27X5.7",3,3,3,3,,,.5553555257>5

19,1,,24761-040000, ,""NIPPLE B,GREASE™,2,2,2,2,,,,.555532233

20,1, ,26013-100252, ,""BOLT W/WASHER M10X25",1,1,1,1,,,,555555353525
21,1,,172141-42820,,"ROD, LINK(L)",2,2,2,2,,,,,,:55533255

22,1,,172146-45700, ,"ROD(D), SPOOL™,2,2,,,,,,53555352335>5

22-1,1,,172146-45701, ,"'ROD(D),
spooL",2,2,2,2,,,R,,72146191,M00501,72146191,M00501, ,,,,,,,,1
22-2,1,,172146-45740, ,"'ROD(D),
seooL",2,2,2,2,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10
819,,,,,l

23,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2, ,,,5522522235 5

24,1,,172122-46590, ,"ELBALL 8",2,2,2,2,,,,..535552355>5

25,1,,172122-46590, ,"ELBALL 8",2,2,2,2,,.,,.553523533>»

26,1,,172122-47250, ,"BALL 8, LINK",2,2,2,2,,,,,555352553

27,1,,22417-160160, ,"COTTER PIN 1.6X16",2,2,2,2,,,,,5355535254
28,1,,22217-080000, ,"SPRING WASHER
8",4,4,4,4,,,72,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10819,
L

29,1,,22217-080000, ,"SPRING WASHER
8",2,2,2,2,,,2,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10819,
3535l

30,1, ,26716-080002, ,"NUT M 8",8,8,8,8,,,,,,5:555555>

30-1,1,,26051-080002, ,"'NUT M
8",8,8,8,8,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10819,
5535l

31,1,,26716-080002, ,"NUT M 8",4,4,4.4,,,,,,,,,,.555

31-1,1,,26051-080002, ,"'NUT M
8",4,4,4,4,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10819,
5535l

32,1,,194630-47340,,"SHIM 0.4",1,1,1,1,,,,..:5555555>

33,1,,22117-080000, ,"WASHER 8",1,1,1,1,,,,,.555535555

34,1,,22137-080000, ,"WASHER 8,
POLISHED",2,2,2,2,,,W,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,
mio0819,,,,,I|

35,1,,22137-080000, ,"WASHER 8,
POLISHED",4,4,4.,4,,,W,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,
mi0819,,,,,1

36,1, ,26716-080002, ,"NUT M 8",,,1,1,,,,,,55555555>

37,1,,26116-080202, ,""BOLT M 8X 20 PLATED",,.,1,1,,,..5553555535



| VO U a9y F(-h & 1) oTP142-45110
r-.g.25 CONTROL EQUIP. (ARM & TURNING)  D72142-45150

D72148-45200
D72142-45600

O—6

& -—10

TOUNTRY [J P|A S[E X
APPLI-
cation |~ [ © | O

PREVI0US




1,1,,172141-41150, ,"LINK(L), LEVER™,1,1,,,,,,.555555555>
2,1,,172141-41160, ,J0INT, 1,1, ,,,,,,555555555>5
3,1,,172141-41330, ,"'BOOTS, LEVER (BLACK)",1,1,,,.55553555335225
3-1,1,,172141-41331, ,""BOOTS, LEVER
(GRAY)",2,2,,,,,S,,72141401,M10501,72141401,M10501,,,,,,,,, 1
4,1,,172141-41380, ,NUT,1,1,,,,,,,5555555555
5,1,,172142-45120, ,LEVER(L),1,1,,,,,.5555555555>5
6,1,,172312-46321, ,KNOB(B),1,1,,,,,,55555555555
7,1,,22351-030010, ,"SPRING PIN 3X10",1,1,,,,,.5555555355>5
8,1,,24311-000140, ,"'0-RING 1A P-14.0",1,1,,,,:55535555332523
9,1,,26063-080201, ,"BOLT M 8X 20™,1,1,,,,,,55555555555

10,1, ,26757-100002, ,""LOCK NUT M10™,1,1,,,,5555553555535
11,1,,172148-46330, ,"LINK, ARM™,1,1,,,,,,,,55555555>
12,2,,172141-41370, ,"'BUSH 2015",2,2,,,,,,53555535533
14,1,,172148-46150, ,"LINK(B) ,MULTI",1,1,,,,,,,,:5555555>
15,2,,172141-41370, ,"BUSH 2015",2,2,,,,,5553553533553

17,1, ,24761-040000, ,""NIPPLE B,GREASE",2,2,,,,555355535535535
18,1,,26013-100252, ,"'BOLT W/WASHER M10X25",1,1,,,.5555555532525
19,1,,172141-42820,,"ROD, LINK(L)",2,2,,,,:555335222333>
20,1,,172146-45691, ,"ROD(C), SPOOL™,2,2,,,,,.,:55555555>5
21,1,,933110-54100, ,"PIN 4.75X14",2,2, ,,02353523233233
22,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,,,,,5555555
23,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,.555555555
24,1,,172122-47250, ,"BALL 8, LINK",2,2,,,,,,.5555355235
25,1,,22417-160160, ,"COTTER PIN 1.6X16",2,2,,,,,55555525355>5
26,1,,22217-080000, ,"SPRING WASHER

8',4,4,,,,,2,,72141411 ,M10819,72141411 ,M10819,,,,,,,,,1
27,1,,22217-080000, ,"SPRING WASHER

8",2,2,,,,,2,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,.1

28,1, ,26716-080002, ,"NUT M 8",8.,8,,,,,,5,55555555>
28-1,1,,26051-080002, ,""NUT M

8",8,8,,,,,N,,72141411 ,M10819,72141411 ,M10819,,,,,,,,,1

29,1, ,26716-080002, ,"NUT M 8",4.,4,,,,,,,,5:552355>
29-1,1,,26051-080002, ,"'NUT M

8",4,4,,,,,N,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,,1
30,1,,172148-46440, ,"SHAFT(C) ,MULTI",1,1,,,,555555553353>5
31,1,,172124-46200, ,""0-RING 27X5.7",6,6,,,3:55555553533523
32,1,,172148-46120, ,"LINK(A) ,MULTI",1,1,,,,..,:.5555555>
33,2,,172141-41370,,"BUSH 2015",2,2,,,,,55555552355>»
35,1,,172148-46190, , "LINK(C) ,MULTI,1,1,,,,,.,:.5555555>
36,2,,172141-41370, ,"BUSH 2015",2,2,,,,,555535555355>5
38,1,,172148-46230, ,""SHAFT(A) ,MULTI",1,1,,,,,555535555355>5
39,1,,172148-46510, ,"PLATE, SUPPORT",1,1,,,,,.5555555355>5
40,1, ,172148-46520, ,SPRING, 3,3, ,,,,:.5555555555

41,1, ,172148-46530, ,"LINK, SPOOL A™,1,1,,,,,.5555552355>5
42,1, ,172148-46560, ,"LINK, SPOOL B",1,1,,,,,555535555355>5
43,1,,172148-46590, ,"PIN CMP",2,2,,,,,,,,,55555555

44,1, ,22137-040000, ,""WASHER 4, POLISHED",6,6,,,,55553555535554
45,1, ,22217-040000, ,""SPRING WASHER 4",6.,6,,,,,55555555355>»
46,1,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,.,555555533535
47,1,,26013-100252, ,""BOLT W/WASHER M10X25",1,1,,,,5555555533535
48,1, ,26557-040062, ,""SCREW 4X6",6,6,,,,5555535235535>»
49,1,,172148-46730, ,"BOLT M8",1,1,,,,.,:.555555555
50,1,,172122-47250, ,"BALL 8, LINK",1,1,,,,,,.55553555535
51,1,,22217-080000, ,"SPRING WASHER

8,1,1,,,,,Z2,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,,1
52,1,,26716-080002, ,"NUT M 8",2,2,,,,,,,,55555555>
52-1,1,,26051-080002, ,"'NUT M

8",2,2,,,,,N,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,.1
53,1,,22137-080000, ,"WASHER 8,
POLISHED",1,1,,,,,W,,72141411,M10819,72141411,M10819,,,,,,,,,1
54,1,,22137-080000, ,"WASHER 8,
POLISHED",4.,4,,,,,W,,72141411,M10819,72141411,M10819,,,,,,,,,1



55,1,,22137-080000, ,""WASHER 8,
POLISHED",2,2,,,,,W,,72141411,M10819,72141411,M10819, ,,,,,,,,1
56,1, ,26013-100252, ,"BOLT W/WASHER M10X25",2,2,,,55555553352335



SPEC, CODE

_ 26 U Uy F (-4 & tn) (IVFIMT) o7142-45110
Fig. CONTROL EQUIP. (ARM & TURNING) D72148-45230
(MULTl TYPE) pT72148-45630

O—e6

a—10

Fa1THE
PREV | OUS

v )

iTURNING
|

arbka-nrsnd
CONTROL VALVE

FaoH¥
PREVI0US




1,1,,172142-45130, ,LEVER(L),1,1,1,1,,,,::555555535

1-1,1,,172142-

45131, ,LEVER(L),2,1,1,1,,,N,,72141357,M01247,72141357 ,M01247, , ,, 555551
3,2,,172141-41370, ,""BUSH 2015",2,2,2,2,,,,:5535552355>5
4,1,,172141-41230, ,"LEVER(R) W/BUSH",1,1,1,1,,,,,5555552595
4-1,1,,172141-41231, ,"LEVER(R)
w/BUSH",1,1,1,1,,,N,,72141357,M01247,72141357 ,M01247,,,,,,5551
6,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,5535235533>»
7,1,,172141-41340, ,B00TS,2,2,2,2,,,,,,,55555555
8,1,,172122-45050, ,"KNOB (L)",1,1,1,1,,,,,,55555553>
9,1,,172122-45060, ,"KNOB (R)",1,1,1,1,,,,,,.5555555>

10,1, ,172124-46200, ,""0O-RING 27X5.7",3,3,3,3,,.5555535335213

11,1, ,24761-050000, ,"NIPPLE C,GREASE",2,2,2,2,,,,5555352355135
12,1,,26716-100002, ,"NUT 10%,2,2,2,2,,,,,,555555555
13,1,,172141-41610, ,"LINK W/BUSH, SWING",1,1,1,1,,,,,5555555595
14,2,,172141-41370, ,"BUSH 2015",2,2,2,2,,,,553555353553
16,1,,172141-41700, ,"LINK, SWING",1,1,1,1,,,,,555555555>»
17,1,,172148-45200, ,""SHAFT, TRUCK",1,1,1,1,,,,,,555555555
17-1,1,,172148-45201, ,""SHAFT.
TRUCK",1,1,1,1,,,N,,72151036,M00501,72151036,M00501, ,,,,,,,,1
18,1, ,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,,...553553533>»
19,1,,172124-46200, ,""0O-RING 27X5.7",4,4,4,4,,,,,,55353523
20,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,,,,555555554
21,1,,22351-050036, ,"SPRING PIN 5X36",1,1,1,1,,,,.555555955>
22,1,,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,,,,5555525955>5
23,1,,26013-100252, ,""BOLT W/WASHER M10X25',2,2,2,2,,,5555553533525
24,1,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1,,,,,,555555554
25,1,,172111-16890, ,""GROMMET 9",1,1,1,1,,,,.5535555535>»
26,1,,172141-41840, ,"PEDAL(L), TRACK",1,1,1,1,,,,55535525355>5
27,1,,172141-41850, ,"PEDAL(R), TRACK",1,1,1,1,,,,,5555555533
28,1,,172141-41900, ,"PEDAL, SWING™,1,1,1.,1,,,...55352553
29,1,,172141-41940, ,"LOCK, SWING",1,1,1,1,,,,,,555555554
30,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,,:552555355>5
31,1,,22417-250200, ,"COTTER PIN 2.5X20",1,1,1,1,,,.,.355535255
32,1,,26013-060352, ,"BOLT M 6X 35",4,4,4,4,,,.,:5535522355
33,1,,26116-100404, ,"BOLT M10X 40 PLATED™,2,2,2,2,,,.55535555355>5
34,1,,26716-100002, ,"NUT 10",2,2,2,2,,,,,,,55555555
35,1,,933171-18390, ,"PIN, FOOT BAR",1,1,1,1,,,.,.555535555
36,1,,172141-42840, ,"ROD, SWING™,1,1,1,1,,,,,:555555555
37,1,,172142-45660, ,""ROD(B), SPOOL"™,2,2,2,2,,,,555533525575
37-1,1,,172142-45690, ,"'ROD(B),
seooL",2,2,2,2,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10
819,,,,,l

38,1,,172142-45650, ,""ROD(A), SPOOL™,1,1,1,1,,,,,5553355555>5
38-1,1,,172142-45680, ,"'ROD(A),
sroOL",1,1,1,1,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10
819,,,,,l

39,1,,933110-54100, ,"PIN 4.75X14",3,3,3,3,,,.55555522355

40,1, ,172122-46590, ,"ELBALL 8",3,3,3.,3,,..,5555535555
41,1,,172122-46590, ,"ELBALL 8",2,2,2,2,,,,,.355235523

42,1, ,22417-160160, ,""COTTER PIN 1.6X16",3,3,3,3,,,,55555552335
43,1,,22217-080000, ,"SPRING WASHER
8",5,5,5,5,,,2,,72142369,M10819, 72142369 ,M10819,72142369,M10819, 72142369 ,M10819,
3535l

44,1, ,26716-080002, ,"NUT M 8',10,10,10,10,,,,5555555555>»
44-1,1,,26051-080002, ,""NUT M
g",10,10,10,10,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10
819,,,,,l

45,1, ,172142-45420, ,""SHAFT, SWING",1,1,1,1,,,.,,555535555
46,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,,,,555533555575
47,1, ,22137-080000, ,""WASHER 8,
POLISHED",5,5,5,5,,,W,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,
Mi0819,,,,,1



48,1,,172614-45170, ,"SPRING
i2",1,1,1,1,,,W,,72151055,M00501,72151055,M00501, ,,,,,,,,1



rig 27

FawHY
PREVIOUS

YU 4y aF (Y919 & VYD
CONTROL EQUIP. (DRIVING & SWING)

SPEC. CODE
D72142-45110
D72142-45150
D72148-45200
D72141-45300
D72142-45600

PREVI0US

44—




1,1,,172142-45130, ,LEVER(L).1,1,...55555553352535
1-1,1,,172142-

45131, ,LEVER(L),1,1,,,,,N,,72141357,M01247,72141357 ,M01247, , ,,, 55551
3,2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,5:55555555
4,1,,172141-41230, ,"LEVER(R) W/BUSH",1,1,,,,5555553555575
4-1,1,,172141-41231, ,"LEVER(R)
W/BUSH",1,1,,,,,N,,72141357,M01247,72141357 ,M01247, , ,,,5, 5,1
6,2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,,,:555555
7,1,,172122-45060, ,"KNOB (R)",1,1,,,,5522522225335
8,1,,172124-46200, ,""0-RING 27X5.7",3,3,,,:5555555322232
9,1,,24761-050000, ,"NIPPLE C,GREASE™,2,2,,,,.5555535335535
10,1,,26716-100002, ,"NUT 10",2,2,,,,,,,555555555>5
11,1,,172148-46400, ,"LINK, SWING",1,1,,,,5555555355553
12,2,,172141-41370, ,"'BUSH 2015",2,2,,,,,,53555535533
14,1,,172148-46270, ," SHAFT(B) ,MULTI",1,1,,,,,555555535352>5
15,1, ,1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,,5555535535535>»
16,1, ,172124-46200, ,""0-RING 27X5.7",4,4,,,,3:535532235335
17,1, ,22217-100000, ,""SPRING WASHER 10",1,1,,,,5555555535555>5
18,1,,22351-050036, ,"'SPRING PIN 5X36",1,1,,,,,.5555555355>5
19,1,,24761-050000, ,""NIPPLE C,GREASE"™,1,1,,,,,.5555555355>5
20,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,,555555233333>5
21,1,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,,..5555553525535
22,1,,172111-16890, ,"GROMMET 9",1,1,,,,.555535555555>»
23,1,,172141-41840, ,"PEDAL(L), TRACK",1,1,,,,55555533552275
24,1,,172141-41850, ,""PEDAL(R), TRACK",1,1,,,,555555353525575
25,1,,172141-41900, ,""PEDAL, SWING",1,1,,.,.55553523533>»
26,1,,172141-41940, ,"LOCK, SWING",1,1,,,,55555535535535
27,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,5555355353523
28,1,,22417-250200, ,"COTTER PIN 2.5X20",1,1,,,,,55555525355>5
29,1,,26013-060352, ,"BOLT M 6X 35",4,4,,,.5555555322232
30,1,,26116-100404, ,"'BOLT M10X 40 PLATED",2,2,,...35555532235533
31,1,,26716-100002, ,"NUT 10",2,2,,,,,,,5555555555
32,1,,933171-18390, ,"PIN, FOOT BAR™,1,1,,,,,.5555555355>5
33,1,,172148-46720, ,"ROD, SWING",1,1,,,,,,:5555555555
34,1,,172142-45660, ,"ROD(B) , SPOOL™,2,2,,,,,.,:55555555>5
34-1,1,,172142-45690, ,"'ROD(B),
seooL",2,2,,,,,N,,72141411,M010819,72141411 ,M010819, ,,,,,,,,1
35,1,,172142-45650, ,"ROD(A), SPOOL™,1,1,,,,..5:55552555>5
35-1,1,,172142-45680, ,"'ROD(A),
seoOL",1,1,,,,,N,,72141411,M10819,72141411,M10819, ,,,,,,,,1
36,1,,933110-54100, ,"PIN 4.75X14",3,3,,,.55553253532523
37,1,,172122-46590, ,"ELBALL 8",3,3,,,,,,.555555555
38,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,:555355355555
39,1,,22417-160160, ,"COTTER PIN 1.6X16",3,3,,,,,55555525955>5
40,1, ,22217-080000, ,"SPRING WASHER

8.,4,4,,,,,2,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,,1
41,1,,26716-080002, ,"NUT M 8,9,9,,,,,,,5555555555
41-1,1,,26051-080002, ,""NUT M

8".,9,9,,,,,N,,72141411 ,M10819,72141411 ,M10819, ,,,,,,,. 1

42,1, ,172142-45420, ,""SHAFT, SWING",1,1,,,,,.5555555355>5
43,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,555555553353>5
44,1,,172141-41340,,B00TS,2,2,,,,,,555535555555
45,1,,172122-45050, ,"KNOB (L)",1,1,,,.552555332322535

46,1, ,172141-41700, ,"LINK, SWING",1,1,,,,,,55555555535
47,1,,172122-46570, ,"ROD-END  8",1,1,,,,,,,5555555555
47-1,1,,172122-46571, ,""ROD-END
g',1,1,,,,,N,,72142361,M02091,72142361 ,M02091, ,,,,,,,,1

48,1, ,22137-080000, ,""WASHER 8, POLISHED",1,1,,,,:5553555535554
49,1, ,26013-080252, ,"BOLT M 8X 25",1,1,,,,,.5555555955>5
50,1,,172614-45170, ,"SPRING
12+,1,1,,,,,W,,72151055,M00501,72151055,M00501,, , ,,,,,,, 1
51,1,,22137-080000, ,"WASHER 8,
POLISHED",5,5,,,,,W,,72141411,M10819,72141411,M10819,,,,,,,,,1



R 7No. DO0YO0K2471-1
BHER ; 1994, 9,
|_REVISED :Sep.. 1994

Fig 28

4

(2}
PREVIOUS

ENERE GE
CONTROL EQUIP. (DRIVING & SWING) p72148-45230

SPEC. CODE

17 & 2MUDQENFI4T) e e

D72141-4
(MULTI TYPE) Dloide anas

o I hto—nnn7
¥ CONTROL VALVE

E 1T
DRIVING

930
~
726
Q:::Fi % 32 E—BO 16—
NP N 831 41-1-8|
J 48 {;’ "8 b
% B 1 19
) : ? J PREVIOUS i 12— v kD= HT
s ¢ 6““‘”1‘E//////1 CONTROL VALVE
: i 20
42—@% .
13 51 ?—49 [/23‘6 g e "\
PO or' % ¥ '
C c
%]TAI”
51

FIE 8005 FERBROET,
‘REPLACE THE ILLUSTRATION OF Fig. 28. .

B3T-1(WP)




1,1,,194150-24270, ,"SCREW CAP 13",2,2,2,2,,,:33522333323

2,1,,172141-41270, ,"LEVER W/BUSH, BLADE",1,1,1,1,,,,,555555555>5
2-1,1,,172141-41271, ,"LEVER W/BUSH,
BLADE",1,1,1,1,,,F,1,72141395,M02183,72141395,M02183,72141395,M02183,72141395,M0
2183,,,,,1

4,2,,172141-41360, ,"BUSH 1415",2,2,2,2,,,3252253323322»

5,1,,172141-41340, ,B00TS,1,1,1,1,,,,,,555532233>

6,1,,172116-45940, ,""KNOB (C), LEVER",1,1,1,1,,,,,555555555>5

7,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,,55555553535

8,1,,172112-41380, ,""SHAFT, BLADE LEVER",1,1,1,1,,...555333333>5
9,1,,172141-41660, ,BRACKET,1,1,1,1,,,...5553352255>5

9-1,1,,172141-41661, ,""BRACKET
cmpP*,1,1,1,1,,,S,,72141395,M02183,72141395,M02183,72141395,M02183,72141395,M0218
3,,.,,1

10,1,,22217-100000, ,"'SPRING WASHER 10",1,1,1,1,,.....5555525>»
11,1,,22417-400400, ,""COTTER PIN 4.0X40",1,1,1,1,,,,.0552252393
12,1,,26013-100252, ,"BOLT W/WASHER M10X25",3,3,3,3,,,,,555555555>»
13,1,,26116-100604, ,"BOLT M10X 60 PLATED",1,1,1,1,,,,,5555555555
14,1,,26716-100002, ,"NUT 10",1,1,1,1,,,,,,555555555

15,1,,172142-45670, ,"ROD, SPOOL™,1,1,1,1,,.....55552222>»

16,1,,172141-42950, ,"CABLE, BLADE",1,1,1,1,,,..225552332>

17,1,,172141-42960, ,"JOINT, CABLE",1,1,1,1,,,..2:5555352>
18,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,.:552553333

19,1,,172142-45630, ,BRACKET,1,1,1,1,,,,,4555555355>»

20,1,,172122-46590, ,"ELBALL 8",1,1,1,1,,...533333333>5

21,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,..:2552252543
22,1,,22217-080000, ,""SPRING WASHER
8,1,1,1,1,,,2,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10819,
SIEL

23,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,..:33333333125
24,1,,26116-100202, ,"BOLT M10X 20 PLATED",2,2,2,2,,.:52253333322
25,1,,26716-080002, ,"NUT M 8,1,1,1,1,,,,,5553233253>

25-1,1,,26051-080002, ,""NUT M
8,1,1,1,1,,,N,,72142369,M10819,72142369,M10819,72142369,M10819,72142369,M10819,
Sl

26,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,.,...5533333335
27,1,,26116-100302, ,"BOLT
10x3o0*,1,1,1,1,,,W,,72141395,M02183,72141395,M02183,72141395,M02183,72141395,M02
183,1111I

28,1,,26716-100002, ,"NUT
10»,1,1,1,1,,,W,,72141395,M02183,72141395,M02183,72141395,M02183,72141395,M02183



. 2 " .. It SPEC. CODE
Fig.29 40P 2325 (GV-F) D72142-45110

CONTROL EQUIP. (BLADE) D72142-45150
D72148-45200
D72148-45230
D72142-45600
D72148-45630

FaoHy
PREVI0US

FanHF
PREVY10US




1,1,,772148-74700, ,"3RD V. CONTROL ASSY".,1,1..:4310ssssssssss
1-1,1,,772148-74701, ,"3RD V. ASSY,
ARM",1,1,,,,.S,1,72148081,M01415,72148081,M01415,,,,,....1
2,2,,772148-46100, ,"3RD V. CONTROL ASSY™,1,1,,,,,W,1,%* MXXX,* ,MXXX,,,,,.,,,1
3,3,,172141-41340, ,B00TS,1,1,1,1,,,,,4555555355>5

4,3,,172112-41380, ,""SHAFT, BLADE LEVER™,1,1,1,1, .1 ssssssssssss
5,3,,172112-41960, ,"PIN 8X25.5",1,1,1,1, 1 sssssssssss

6,3,,172141-43150, ,""HOOK, PEDAL™,1,1,1,1,, s sssssssssss

7,3,,172141-43160, ,"BLACK, PEDAL LOCK™,1,1,1,1, 1 ssssssssssss

8,3, ,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,, .1 sssssssssss
9,3,,172116-45940, ,"KNOB (C), LEVER™,1,1,1,1,,,,,25552355555

10,3, ,1A1380-46061, ,"'SPRING, LEVER
RETURN",1,1,1,1,,,W,,72142238,M00501 , 72142238 ,M00501, , , ., .., 1

11,3, ,172142-46100, ,BRACKET;1,1,1,1, 1122222222224

12,3, ,172142-46120, ,BRACKET,1,1,1,1, 1422222222 22s0

13,3,,172142-46130, ,R0D,1,1,1,1,,,,,555555355>5

14,3, ,172142-46150, ,"ARM W/BUSH, 3RD V_.",1,1,1,1, .12 22s22222224

15,4, ,172141-41360, ,"BUSH 1415",2.,2.,2.2, 11 sssssssss

17,3, ,172142-46190, ,"LEVER W/BUSH, 3RD V.".1,1,1,1, .11 22222222224

18,4, ,172141-41370, ,"BUSH 2015",2,2,2.,2, 1112222222224

20,3, ,172124-46200, ,"0-RING 27X5.7",2,2
21,3,,172142-46230, ,"BRACKET, 3RD V.",1
22,3, ,172122-46590, ,"ELBALL
8,1,1,1,1,,,W,,72142238,M00501,72142238,M00501, , , , ..., 1

23,3,,172142-46970, ,"LEVER, LOCK™,1,1,1,1,, s ssssssss

24,3, ,172122-47460, ,"'SPOOL, 3RD™,1,1,1,1, .1 sssssssss

25,3, ,1C6281-52310, ,"PIN 6,COME-OFF SNAP™,1,1,1,1, s ssssssssss

26,3, ,1C6281-52310, ,"PIN 6,COME-OFF SNAP™,1,1,1,1, s ssssssssss

27,3, ,1C6281-52320, ,"PIN 8,COME-OFF SNAP™.1.1,1,1, 10000022 sss0s

28,3, ,22137-080000, ,""WASHER 8, POLISHED™,1,1,1,1,,,4sssssssssss

29,4, ,22137-120000, , "WASHER
12,POLISHED",1,1,1,1,,,W,,72142238,M00501 , 72142238 ,M00501, , , , , , , ,, |

30,3, ,22217-080000, ,"'SPRING WASHER
8,1,1,1,1,,,Z,,72148113,M10819,72148113,M10819,72148113,M10819,72148113,M10819,
—

31,3,,22217-080000, ,"'SPRING WASHER
8,1,1,1,1,,,2,,72148113,M10819,72148113,M10819,72148113,M10819,72148113,M10819,
—_—

32,3,,22217-100000, ,"'SPRING WASHER 10™,2,2.2.2, s+ 2222222222+
33,3,,22217-100000, ,"'SPRING WASHER 10",1,1,1,1, 14 ssssssssss
34,3,,22217-100000, ,"'SPRING WASHER 10",3,3,3.3, .14 s445

35,3, ,22417-400400, ,""COTTER PIN 4.0X40",1,1,1,1, s ssssssssssss

36,3, ,24311-000210, ,"0-RING 1A P-21.0",2,2,2.2, v ssssssssssss

37,3, ,24761-020000, ,"NIPPLE PT1/8,GREASE",1,1,1,1, 00000022 sss0s

38,3, ,26013-100202, ,"BOLT W/WASHER M10X20™,2.2,2,2, 1222022232200

39,3, ,26013-100402, ,"BOLT M10X 40", 1,1, .11 sssssssssssss
39-1,3,,26013-100502, ,""BOLT M10X
50",1,1,1,1,,,N,,72141323,*1989.03,72141323,*1989.03,,,,,,,,., |

40,3, ,26116-100162, ,"BOLT M10X 16 PLATED™,2,2,2.2, 11 sssssssssss
41,3,,26116-100202, ,"BOLT M10X 20 PLATED™,1,1,1,1, s ssssssssss

42,3, ,26116-100202, ,"BOLT M10X 20 PLATED™,3,3.,3.,3, .10 444s

43,3, ,26116-120352, ,"BOLT M12X 35
PLATED",1,1,1,1,,,W,,72142238,M00501,72142238 ,M00501, ,,.,,,,,|

44,3, ,26716-080002, ,""NUT M 8",2,2,2,2,,,,,53552553335

44-1,3,,26051-080002, ,""NUT M
8",2,2,2,2,,,N,,72148113,M10819,72148113,M10819,72148113,M10819, 72148113 ,M10819,
|

45,3,,26716-080002, ,"NUT M 8",1,1,1,1,,,,,5555555535

45-1,3,,26051-080002, ,""NUT M
8,1,1,1,1,,,N,,72148113,M10819,72148113,M10819,72148113,M10819,72148113,M10819,

46,3, ,26716-120002, ,"NUT 12",1,1,1,1,,,W,,72142238,M00501,72142238,M00501,,,,,,,

5252555111111111111
,1,1

,1,,,,,,,,,,,,,,,



47,3, ,26756-120002, ,"LOCK NUT
12»,2,2,2,2,,,W,,72142238,M00501,72142238 ,M00501, ,,,,,,
48,3,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,,5553555553>
49,3,,933171-21700, ,"PIN (B), SPOOL LINK",1,1,1,1,,,,,55535355555>5
50,3,,172110-

51850, ,SPACER,1,1,1,1,,,W,,72141323,*1989.03,72141323,*1989.03, ,,,,,,
51,3,,22137-080000, ,""WASHER 8,
POLISHED",1,1,1,1,,,W,,72148113,M10819,72148113,M10819,72148113,M10819,72148113,
Mmi0819,,,,,1

52,3,,194200-37780, ,"LS-NUT 8",1,1,1,1,,,,,555555555>
53,3,,172734-41300, ,"BALL, LINK 8L",1,1,1,1,,,,.555555555>



_ Va2 F (3RDANT)
Fig. <3 CONTROL EQUIP. (3RD VALVE)  072342-487100

COUNTRY |J P|A S|E X
Fig.No. | 30] 30| —

%l— KL

3RD VILVE

<REF’ER TO Fig. 58 14

/‘\ {“—REFER TO 4

\'\\,/" ////

\
;\9

/7

A
£
/

X

<E\:|3\ /5\\28'/

.
|
\

H— FXIL T ASSY(T-AIVE) B — RN T ASSY(7-AIVF) H— R T ASSY(IL-AINE)

3RD VALVE ASSY(BOOM END) 3RD VALVE ASSY(ARM END) 3RD VALVE ASSY(FRAME END)

(172148-74700) (T72148-74701) (T72148-46100)

Fig. 30 Ref, No, 1 Fig. 30 Ref. Nec. 1-1 Fig. 30 Ref,No, 2

INC Fig. 30 Ref, No, 2~53 INC Fig. 30 Ref, No, 2~53 INC Fig. 30 Ref, No, 3~53
Fig. 58 Ref, No, 1~26 Fig. 58 Ref.No. 1~ 26 Fig. 58 Ref.No, 1~26
Fig. 63 Ref. No, 1~43 Fig. 63 Ref.No. 1~43 Fig. 63 Ref.No, 1~43

Fig. 67 Ref.No. 1~ 19 Fig. 68 Ref.No. 1~34



»»,172141-42501, ,"LEVER, LOCK",2,2,2,2,,,,,,,,,,5555>
»,172141-42551, ,"ARM, LOCK",2,2,2,2,,,,,,,,5,55555
,»,172141-42600, ,"PIPE, LOCK™,2,2,2,2,,,,,,,,,,.5,55
»,172141-42700, ,"LINK, LOCK",4,4,4.,4,,,,,,,,,::555>
,,172141-42750, ,""BOLT, STOPPER",8,8,8,8,,,.:555555555>5
,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",4,4,4,4,,,,,,:55353553
1,,22137-120000, ,""WASHER 12,POLISHED",4,4,4,4,,,,,:5535235535
8,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,,,,,:55352355135
9,1,,26116-100504, ,""BOLT M10X 50 PLATED",4,4,4.,4,,,,.,:5535352335
10,1,,26716-080002, ,"NUT M 8",8,8,8,8,,,,.5555555555
11,1,,26716-100002, ,"NUT 10",4,4,4,4,,,,,,,55555555

12,1, ,26756-120002, ,"'LOCK NUT 12",4,4,4,4,,,,,553555533>»
13,1,,933110-54100, ,"PIN 4.75X14",4,4,4,4,,,,,5535235533»
14,1,,933170-01490, ,"'SPRING 12",4,4,4,4,,,,,,532552235>5

RPRR R R R

1
2
3
4
5
6
7



VA Ry DAL XCEEVI Y S PUY)
Fig. 3 'I CONTROL EQUIP. (OPERATION LEVER STOPPER)

SPEC. CODE
D72141-45500

M—REFER TO Fig. 22,24

10
~—10

3 .
13 —&
4 ff %/REFER TO Fig. 25,26




,,172148-50100, ,"FRAME, LOWER™,1,1,1,1, 002000 ssss0s
»»,172141-50890, ,GROMMET ,2,2,2,2,,,,555533522555

,,172148-50800, ,""GUARD, CRAWLER™,4,4,4.4,,, .10 1y sssssss
,,22217-160000, ,"'SPRING WASHER 16",12,12,12,12,,,.10 sy sssssss
,,26116-160452, ,"BOLT M16X 45 PLATED",12,12,12,12,,..1,, 10002440
,»,172730-05250, ,"WASHER 12",4,4,4,4,,,,.2522323323
1,,172148-53300, ,"WEIGHT, COUNTER(L)".1.1,1,1, 11200 ssss000s
8,1,,172141-53350, ," "GROMMET 26" ,4,4,4,4 01y ssssssssss
9,1,,172148-53360, ,"WEIGHT, COUNTER(R)".1.1,1.1, 110 00sssss00s
10,1, ,172148-53410, ,"WEIGHT, CENTER™,1,1,1,1,..ss000ssss0s

11,1, ,22137-160000, ,"WASHER 16,POLISHED",2,2.2.2, 1 120 ss 52900590
12,1, ,22217-120000, ," SPRING WASHER™,6,6,6,6, 4445592255204
13,1,,22217-160000, ,"SPRING WASHER 16,2,2,2.2. 1112002329005
14,1, ,26116-120702, ,"BOLT M12X 70 PLATED™,4,4,4,2, 01 yssasssssss
15,1, ,26116-121002, ,"BOLT M12X100 PLATED™,2,2.2,2, 11 ss0sssss0s
16,1, ,26116-160502, ,"BOLT M16X 50 PLATED™,2.2.2,2, 11 ssss0sssss0ss
17-1,1,,172148-54100, ,""FRAME W/BUSH, TURNING™,1,1,1.1,,,.3224s20sssss0s01
18,2, ,172122-83120, ,"BUSH 70X70",2,2,2.2. 1112222529005

19,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1. .11 s0sssss00s0s
20,1,,172141-50810, ,"GUARD, SPROKET™, 1,1, .1 1400000000000
21,2,,172122-50851, ,"GUARD(L), SPROCKET™,1,1,..4++32400sss2900s
21-1,2,,172122-50852, ,"GUARD(L),
SPROCKET",1,1,,,,,Q,2,72142345,M01420, 72142345 ,M01420, , , , ..., , |
22.,2,,172122-50861, ,"GUARD(R), SPROCKET™.1,1,.24++222 00 sss200s0s
22-1,2,,172122-50862, ,"GUARD(R),
SPROCKET",1,1,,,,,Q,2,72142345,M01420, 72142345 ,M01420, , , , ., ., |
23,2,,26013-120252, ,"BOLT ML12X 25".6,6, 14424232245 s5529005

24,1, ,172730-05250, ,"WASHER 12",2.2.2,2, 20 ssssssssssss
24-1,1,,22137-120000, , "WASHER
12,POLISHED",2,2,2,2,,,N, ,72142339,M01420, 72142339 ,M01420, 72142339, M01420, 721423
39,M01420, , ,,,1

RPRR R R R

1
2
3
4
5
6
7



- - SPEC. CODE

i 32 JL—A4L & F—F D72148-50100
g FRAME & GUARD D72148-50800
D72141-50811

B72148-53300

D72148-54100

14 8
COUNTRY |J PJA S[E X
APPL| - o) [
CATION

FwsO—-339
IRON CRAWLER SPEC.
b i AT

o523 OPTIONAL

1 22 P 2ir(1)c.21 ~23




,»,172148-57600, ,"BEARING, TURNING",1,1,1,1,,,,,555555555>»
,,172142-57610, ,"SEAL SET",1,1,1,1,,,,,,55555555>
,,172122-57630, ,"'SEAL, UPPER",1,1,1,1,,,,,,555555555
,172122-57640, ,""SEAL, LOWER™,1,1,1,1,,,,.,55555255>
,172122-57610, ,BOLT,32,32,32,32,,,,5553555355 5
,172122-57620, ,""PARALLEL PIN 13X36",4,4,4,4,,,,,:553523553
,172116-46630, ,""KNOB, LOCK LEVER™,1,1,1,1,,,,,55535555535
,172142-58801, ,"PIN, LOCK™,1,1,1,1,,,,,.55555555>

O~NOURWNPE

PRRPRPWOWWN R



. SPEC. CODE
TOHARTZYUYT & EHA0 9T pio145-57600
Fig.33

TURNING BEARING & TURNING LOCK D72142-58800




,,172141-50761, ,""COVER, UNDER"™,1,1,1,1,,,,,.553555555
,,172148-61100, ,""COVER, TRAVEL",2,2,2,2,,,,55553523553
.,172142-61130, ,COVER(C),1,1,1,1,,,,,,:5555355>
,,172142-61160, ,COVER(D),1,1,1,1,,,,,,,5:55555>
,,172142-61170, ,COVER(E),1,1,1,1,,,,,,,,:555555
.,172142-61180, ,"COVER, REAR(C)",1,1,1.,1,,,,...:5552555
1,,172142-61190,,"COVER, REAR(L)",1,1,1,1,,,,,5555552335
8,1,,172142-61200, ,""COVER, REAR(R)",1,1,1,1,,,,,5555532525
9,1,,172142-61210, ,"GRILLE, FRONT",1,1,1,1,,,,.,55555555>
10,1,,172142-61241, ,COVER(A),1,1,1,1,,,,,::5525555
11,1,,172142-61260, ,COVER(B) ,1,1,1,1,,...5:2255355>5
12,1,,172142-61290, ,COVER(A, ,1,,1,,,.,5555532555
13,1,,172142-61300, ,COVER(B, ,1,,1,,,,,555553255>
14,1,,172142-61310, ,""COVER, 3RDV",1,1,1,1,,,,,:5553555535
15,1,,22117-100000, ,"WASHER 10',8,8,8,8,,,.,55555553555>5
16,1, ,22117-100000, ,""WASHER 10",5,5,5,5,,,,55555355553
17,1,,22117-100000, ,""WASHER 10",5,5,5,5,,,555555355555
18,1, ,22217-060000, ,""SPRING WASHER 6",2,2,2,2,,,,55535535533>5
19,1,,22217-100000, ,"SPRING WASHER 10",8,8,
20,1,,22217-100000, ,"SPRING WASHER 10',6,6,
21,1,,22217-100000, ,"SPRING WASHER 10",4.4,
4,

RPRR R R R

1
2
3
4
5
6
7

22,1,,22217-100000, ,"SPRING WASHER 10",4,
23,1,,22217-100000, ,"SPRING WASHER 10",4,4
24,1,,22217-100000, ,"SPRING WASHER 10",,3,.3,..,535555355535
25,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,.,555555235>5
26,1,,22217-100000, ,"SPRING WASHER 10",8,8,8.,8,.,..:5355535354
27,1,,22217-100000, ,"SPRING WASHER 10",,2,,2,,,.553555353523
28,1,,22217-120000, ,"SPRING WASHER",4,4,4,4,,,,,5535235533>»
29,1,,26013-100202, ,""BOLT W/WASHER M10X20',8,8,8,8,,.,.:5555555355>5
30,1, ,26013-100202, ,""BOLT W/WASHER M10X20',5,5,5,5,,,5555555535555
31,1,,26013-100202, ,""BOLT W/WASHER M10X20",5,5,5,5,,55555555353555
32,1,,26116-060162, ,""BOLT 6X16",2,2,2,2,,,555553533553
33,1,,26116-100162, ,"BOLT M10X 16 PLATED",8,8.,8,8,.,,.:555555555>5
34,1,,26116-100162, ,"BOLT M10X 16 PLATED",6,6,6,6
35,1,,26116-100162, ,"BOLT M10X 16 PLATED",4,4.,4,4
36,1,,26116-100162, ,"BOLT M10X 16 PLATED",4,4,4,4,,,.,:553555355>5
37,1,,26116-100162, ,"'BOLT M10X 16 PLATED",4,4,4,4
38,1,,26116-100162, ,"BOLT M10X 16 PLATED",,Z2,,
39,1,,26116-100202, ,"BOLT M10X 20 PLATED",,3,,
40,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,

41,1, ,26116-100202, ,"BOLT M10X 20 PLATED",8,8
42,1,,26116-120252, ,""BOLT M12X 25 PLATED",4,4
43,1, ,194145-04810, ,""WASHER
10",2,2,,,,,W,,72148090,M01033,72148090,M01033, ,,,,,,,.1
44,1,,172148-

61200, ,COVER(E),1,1,,,,,W,,72148090,M01033,72148090,M01033,,,,,,,,, 1
45,1,,22217-100000, ,"SPRING WASHER
10",3,3,,,,,W,,72148090,M01033,72148090,M01033, ,,,,,,,.1

46,1, ,26116-100162, ,""BOLT M10X 16
PLATED",1,1,,,,,W,,72148090,M01033,72148090,M01033, ,,,,,,,,1

47,1, ,26116-100202, ,"BOLT M10X 20
PLATED",2,2,,,,,W,,72148090,M01033,72148090,M01033, ,,,,,,,.1

6
4
4
4
2,
3,
2,2

8,8,,5555533333335
4,4



D72148-61100
FRAME COVER D72148-61130
D72148-61140
D72148-61150

T —LhIs— SPEC. CODE
F:ig.:El;

14
AN An

L a4
LR P g

45—oi5e 8

7—8Y 8

ITHFFrTLAD
MULT!| CHANGE SPEC.




1,1,,172124-05330, ,"CATCH,
MAGNET",1,1,,,,,Z,,72142276,M00775,72142276 ,M00775, ,,,,,,,,1
2,1,,172141-62100, ,""STEP, FRONT",1,1,1,1,,,,.,555555555>»
3,1,,172142-62100, ,STEP(A),1,1,,,,.552522225555

3-1,1,,172142-

62101, ,STEP(A),1,1,1,1,,,F,1,72142276 ,M00775,72142276 ,M00775, ,, 555555}
4,1,,172142-62180, ,STEP(EV),1,1,1,1,,,,,555555555>
5,1,,22217-100000, ,"SPRING WASHER 10",5,5,5,5,,,,,5555555535
6,1,,22217-100000, ,"'SPRING WASHER 10",6,6,6,6,,,,5555525555>5
7,1,,22217-100000, ,""SPRING WASHER 10",5,5,5,5,,,,:5555259555>5
8,1,,26023-030082, ,""SCREW M 3X

8,2,2,,,,,2,,72142276 ,M00775,72142276 ,M00775, ,,,,5 55,1
9,1,,26116-100202, ,"BOLT M10X 20 PLATED",5,5,5,5,,:5555355535555>»
10,1,,26116-100202, ,"'BOLT M10X 20 PLATED",6,6,6,6,,,,555553555535
11,1,,26116-100202, ,"'BOLT M10X 20 PLATED",5,5,5.,5,,,,55555555535
12,1,,172111-16890, ,"GROMMET 9",1,,1,,,..55555535555>»
13,1,,172312-17260, ,""GROMMET 22X2.3",1,,1,,,55553555353523
14,1,,172141-63100, ,PANEL ,1,1,1,1,,,,,,555555555
15,1,,172141-63140, ,""COVER, IN-PANE"™,,1,,1,,,..555555355>5
16,1,,172141-63151, ,""COVER, IN-PAME"™,1,.,1,,,,.5555555955>5
17,1,,172112-69790, ,"PLUG 32X2",,1,.,1,...:5355353524

18,1, ,22217-100000, ,""SPRING WASHER 10",4,4,4,4,,,,,5535335533>5
19,1, ,22857-400100, ,""SCREW 4X10",4,4,4,4,,,,,3,55353523
20,1,,26116-100202, ,"BOLT M10X 20 PLATED",4,4.,4,4,,,.:552522255>5
21,1,,933171-15680, ,"GROMMET 40X13",1,,1,,,,25555552955>5
22,1,,172116-64100, ,""SEAT ASSY",1,1,1.,1,.,...55352553
22-1,1,,172116-64101, ,"'SEAT
ASSY',1,1,1,1,,,N,,72124188,M00501,72124188 ,M00501, ,,,,,,,,1
23,2,,172116-64140, ,"SLIDER R",1,1,1,1,,,,,5535555535>»
24,2,,172116-64180, ,"BACK(A) , SEAT",1,1,1,1,,,..,::555555>
24-1,2,,172116-64181, ,"'BACK(A),
SEAT",1,1,1,1,,,N,,72124188,M00501,72124188,M00501, ,,,,,,,.1
25,2,,172116-64190, ,"SLIDER L",1,1,1,1,,,,,,55555255>5
26,2,,172116-64210, ,"CUSHION, SEAT B",1,1,1,1,.,,.,.555555355>
26-1,2,,172116-64211, ,""CUSHION, SEAT
B",1,1,1,1,,,N,,72124188,M00501,72124188,M00501, ,,,,,,,,1
27,2,,26013-060162, ,""BOLT M 6X 16",4,4,4,4,,,,,:,553523523
28,2,,26022-080162, ,"SCREW M 8X 16",4,4,4.4,,,...:55235224
29,1,,172142-64202, ,""MOUNT, SEAT",1,1,1,1,,,...55555955>
29-1,1,,172142-64203, ,"'MOUNT,
SEAT™,1,1,1,1,,,N,,72142267 ,M00635,72142267 ,M00635,72142267 ,M00635,72142267 ,M006
35,,,,,1

30,1,,172142-64320, ,""PLATE, SEAT",1,1,1,1,,,,,55553555525
31,1,,22217-080000, ,"SPRING WASHER 8",4,4.,4,4,,,.,..532555255>5
32,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,,,.:553552235>5
33,1,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,,,.5553552335>5
34,1,,26116-100162, ,""BOLT M10X 16 PLATED",4,4,4,4,,,,,,3:55353523
35,1,,26116-100202, ,"BOLT M10X 20 PLATED",4,4.,4,4,.,,...5355255>5
36,1, ,26716-080002, ,"NUT M 8",4,4,4.4,,,,,,,.,,.555>
37,1,,26647-100152, ,"WING BOLT
mMi0x15*,1,1,1,1,,,W,,72142276,M00775,72142276 ,M00775,,,,,,,,,1
37-1,1,,172142-62300, ,"WING BOLT
mioxis*,1,1,1,1,,,F,2,72168115,*1992.09,72168115,*1992.09,72168115,*1992.09,7216
8115,*1992.09,,,,,1

38,1,,22272-000090, ,"CIRCLIP E-
9r,1,1,1,1,,,W,,72142276,M00775,72142276 ,M00775,,,,,,,,,1
38-1,1,,22417-320200, ,""COTTER PIN
3.2Xx20",1,1,1,1,,,S,,72168115,*1992.09,72168115,*1992.09,72168115,*1992.09,72168
115,*1992.09,,,,,1

39,1,,172111-16890, ,""GROMMET
9r,1,1,1,1,,,W,,72142267 ,M00635,72142267 ,M00635,72142267 ,M00635,72142267 ,M00635,



40,1,,22217-100000, ,"SPRING WASHER
i10",1,1,,,,,W,,72148092,M01033,72148092,M01033, ,,,,,,,,1

41,1,,172148-62250, ,'"COVER, STEP",1,1,,,,,W,,*,M01033,*,M01033,,,,,,,,,1
42,1,,172148-62270, ,PIN,1,1,,,,,W, ,*,M01033,*,M01033, ,,,,,,,.1
43,1,,172148-62300, ,HANDLE,1,1,,,,,W, ,*,M01033,*,M01033, ,,,,,,,,1
44,1,,172148-62310, ,"'STEP, MALTI(EV',1,1,,,,,W,,*,M01033,*,M01033,,,,,,,,,1
45,1, ,1A1040-66000, ,SPRING,1,12,,,,,W, ,*,M01033,*,M01033, ,,,,,,,,1

46,1, ,22137-080000, ,"WASHER 8, POLISHED",2,2,,,,,W,,*,M01033,*,M01033,,,,,,,,,]
47,1, ,22137-100000, ,""WASHER 10,POLISHED",2,2,,,,,W,,*,M01033,*,M01033,,,,,,,,,1
48,1, ,22217-060000, ,'"SPRING WASHER 6",2,2,,,,,W,,*,M01033,*,M01033,,,,,,,,,]
49,1, ,22217-080000, ,"SPRING WASHER 8",2,2,,,,,W,,*,M01033,*,M01033,,,,,,,,,1
50,1,,22417-320200, ,"COTTER PIN 3.2X20",2,2,,,,,W,,*,M01033,*,M01033, ,,,,,,,,1
51,1,,26013-080202, ,"BOLT W/WASHER M8X20",2,2,,,,,W,,*,M01033,*,M01033,,,,,,,,,1
52,1,,26116-100202, ,"BOLT M10X 20 PLATED",1,1,,,,,W,,*,M01033,*,M01033,,,,,,,,,1
53,1, ,26557-060102, ,"SCREW 6X10",2,2,,,,,W,,*,M01033,*,M01033, ,,,,,,,.1
54,1,,26657-060002, ,"CAP NUT M 6",2,2,,,,,W,,*,M01033,*,M01033,,,,,,,,,1
55,1,,26716-080002, ,""NUT M 8",2,2,,,,,W,,*,M01033,*,M01033,,,,,,,,,1



. N SPEC. CODE
- 35 =k & A7 w7 D72142-62100
8. SEAT & STEP D72148-62120
D72141-63100

D72141-63110

COUNTRY [ K|A S|E X D72142-63110

Fig.No. | 37136136 D72142-64200

XN Ly
CANOPY SPEC

15— >

77—

Fa2wHE
PREVIOUS

ta9H% 8
PREVI0US

INFYULTIT
MULT1 LINK SPEC,




,1,,194145-04810, ,""WASHER 10",5,5,5,5

,1,,194145-04810, ,""WASHER 10",4,4,4,4,,,,,53553533523

,1,,194145-04810, ,""WASHER 10",2,2,2,2,,,,553555353523

»1,,172142-65150, ,BONNET(A),1,1,1,1,,,,,:555555555

6-1,2,,172142-65160, ,""SEAL, BONNET",1,1,1,1,,,,1,,,.,.555535551

7,1,,172734-65260, ,"PIN, BONNET LEVER",1,1,1,1,,,,,,5553555555

8,1,,172142-65270, ,BONNET(B) ,1,1,1,1,,,,,,:5555555>

9,1,,172734-65270, ,"SPRING, CATCH",1,1,1,1,,,,,55535525535

10,1,,172142-65300, ,"'BONNET (R) ASSY",1,1,1,1,,,,,5553555555>5

10-1,1,,172142-

65301, ,BONNET(R),1,1,1,1,,,N,,72142322,M01154,72142322 ,M01154 ,72142322 ,M01154 ,72

142322 ,M01154, ,,,,1

11,1,,172124-65450, ,"LEVER, LOCK",1,1,1,1,,,,.,5535555535>»

12,1,,172126-65460, ,HOOK,1,1,1,1,,,,,5555555555

13,1,,172124-65480, ,CATCHER,1,1,1,1,,,,,,55555355>5

14,1, ,172124-65490, ,"PLATE,CATCH",1,1,1,1,,,,.553555535>»

15,1,,172126-65500, ,KEY,1,1,1,1,,,,,5555555555

16,1, ,172142-65600, ,"PLATE, SEAL",1,1,1,1,,,,.,5535555535>5

17,1,,172142-65640, ,"'STAY, HINGE",1,1,1,1,,,,,.555555535

18,1,,172142-65650, ,"'"ROD, STOPPER™,1,1,1,1,,,.,.555555955>5

19,1,,172142-65660, ,COVER,1,1,1,1,,,,,5555555555

20,1,,172137-65700, ,""RUBBER, CUSHION",4,4,4.,4,,,,,.5535235535

21,1,,22137-100000, ,"WASHER 10,POLISHED",5,5,5,5,,,5555355535535>»

22,1,,22137-100000, ,"WASHER 10,POLISHED",2,2

23,1,,22137-100000, ,"WASHER 10,POLISHED",2,

24,1,,22137-120000, ,"WASHER 12,POLISHED",4,

25,1,,22217-080000, ,"SPRING WASHER 8",2,2,

26,1,,22217-100000, ,"SPRING WASHER 10",5,5,

27,1,,22217-100000, ,"SPRING WASHER 10",8,8
5
2

1
2
3
4

28,1,,22217-100000, ,"SPRING WASHER 10',5,5,5,5,
29,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,
30,1,,22417-200200, ,""COTTER PIN 2.0X20",2,2,2,2,,,5555535235535
31,1,,22417-320200, ,"COTTER PIN 3.2X20",4,4,4.,4
32,1,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4
34,1,,26013-100302, ,"BOLT M10X 30",2,2,2,2,,,,
35,1,,26106-100202, ,"BOLT M10X 20 PLATED",2,2,
36,1,,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,
37,1,,26116-100162, ,"BOLT M10X 16 PLATED",S8,8,
38,1,,26116-100202, ,"BOLT M10X 20 PLATED",5,5,
39,1,,26116-100202, ,""BOLT M10X 20 PLATED",2,2, 2sssasaranasaas
40,1,,26116-100252, ,"BOLT M10X 25 PLATED",5,5,5,5,,,5555535555535
41,1, ,933152-02900, ,WASHER,2,2,2,2,,,,,,,,,555555

42,1, ,933110-00301, ,""KEY ASSY",1,1,1,1,,,W, >, MXXX,*,MXXX,,,,5,5551
43,1, ,933171-20390, ,"LIGHT, EVER",1,1,1,1,,,.2,,,,55355553551



SPEC. CODE
D72142-65100

Fig. 36 ;BF\EJ;N?TV "

10000




1,1,
2,2,,172111-16890, ,""GROMMET
3,2,

4

5

6

’772142_68400’ ’I'CABIN ASSY."l’ ’1’ 7% %%3%7%%7%7%%7%7%3%3)3

9",1,,1,,,,,,,,,,,,,,,,

1
2
2,,194150-24270, ,""SCREW CAP 13",2,,2,,,,5535553535235
2,,194630-28670,,"NUT M 5,
2
2

PUSH"141141111111111111111

£ 1172137_462101 1SCREW1171 1171 7333333333333 393
’ 5172137_462105 sSCREW,?, 575 9993933933333 3393

7,2,,194555-65570, ,""MARK (YANMAR)",1,,1,,,,5555535522335

7-1,2,,172141-68240, ,""MARK,

(YANMAR™,1,,1,,,,N,,72141398,M10501, ,,72141398 ,M10501,, ,,,,,1
8,2,,172137-68120, ,PIN,2,,2,,,,,,,,55555555
9,2,,172142-68410, ,CABIN,1,.,1,,,,,,555555555>5
10,2,,172119-68590, ,"RACK, HAT",1,,1,,,,,5.55555555>
11,2,,172142-68600, ,"'RUBBER(A), CUSHION",1,,1,,,,55555555355>5
12,2,,172142-68610, ,""RUBBER(B), CUSHION",1,,1,,,,,,5553555555>5
13,2,,172142-68620, ,"TRIM, SIDE™,1,,1,,,,,,,5,555555>
14,2,,172142-68650, ,""GLASS(RF), SASH",1,,1,,,.555555533535
15,3,,172142-68660, ,""GLASS(RR), SASH",1,,1,,,,555535555355>5
16,3,,172142-68670, ,""GLASS(RR), SASH",1,,1,,,555553555335>5
17,3,,172122-69350, ,"'LOCK, WINDOW",2,,2,,,,55535555335554
18,3,,172122-69360, ,""HOLDER(F), LOCK"™,1,,1,,,.5555555353555
19,3,,172122-69370, ,""HOLDER(R), LOCK"™,1,,1,,,55555555353535

20,2,,172135-68820, ,""MOUNT,

21,2,,172135-68830, ,CUSHION,

LOCK",l,,1,,,,,,,,,,,,,,,,

2,,2,,,,,,,,,,,,,,,,

22121 1172137_689401 1PLATE111 111 7% %%3%3%%3%3%%3%7%%373
23,2,,172135-69010, ,"FRAME (L), GLASS",1,,1,,,,5555533555575
24,2,,172135-69030, ,""FRAME (R), GLASS",1,,1,,,555553535235575

25,2,,172135-69070, ,"GASKET,
26,2,,172135-69080, ,"'GASKET,

27,2,,172135-69140, ,"GLASS,
28,2,,172135-69150, ,"GLASS,
29,2,,172135-69180, ,"GLASS,
30,2,,172135-69190, ,"GLASS,

FRAME (L)",1,,1,555s00000s9s925
FRAME (R)™,1,,1,:55550s00s9s225
FRONT",1,,1,,...5555555223>5
FRONT LOWER™,1,.,1,....55555522322>5
SIDE"”,1,,1,..22553353322225
REAR",1,,1,,..555553333325

31,2,,24104-062004, ,"BALL BEARING",4,.,4,,...::0002ss2215
32,2,,172137-69270, ,"LATCH (L)",1,,1,,,,,55555555555
33,2,,172135-69280, ,"SEAL (C), SIDE™,1,,1,,,,5555553555555
34,2,,172135-69290, ,"SEAL (D), REAR™,1,,1,,,:5555535333535

35,2,,172135-69300, ,""RUBBER

(A)7,2,,2,,,5553553333533

36,2,,172135-69320, ,"'SUPPORT (A L)ASSY",1,.,1,,,,,553555555223
37,3,,172135-69340, ,"SUPPORT (A L)",1,.1,,,..5522223313>5
38,3,,172135-69360, ,RUBBER,1,,1,,,,,,5555555555
39,2,,172135-69330, ,""SUPPORT (A R)ASSY",1,.,1,,,..:5555522555
40,3,,172135-69350, ,""SUPPORT (A R)".,1,,1,...5555533535225>5
41,3,,172135-69360, ,RUBBER,1,,1,,,,,.5555555555
42,2,,172135-69420, ,"'SEAL, FRONT GLASS™,1,.1,,,,,53555555525
43,2,,172135-69430, ,"SEAL, DOOR",1,,1,,,,,.5555555555

44,2, ,172135-69480, ,"COVER,

LIGHT"sls515511111111111111

45’2’ ’172135_694905 5MOUNT,2, ,2, 7939339333333 7393
46,2,,172135-69520, ,"TRIM, ROOF (A)",1,,1,,,,.555933223223
47,2,,172135-69530, ,""TRIM, ROOF (B)",1,,1,...55555355555>5

48,2,,172137-69541, ,"'SHAFT,

ROLLER"141141111111111111111

49121 1172137_695701 1LATCH(R)515 515 7933333333333 373

50,2,,172117-69600, ,"'RUBBER,
51,2,,172137-69651, ,"COLLAR,

CUSHION",]—;,1,,,,,,,,,,,,,,,,
GLASS"171171111111111111777

52121 1172137_698401 1SCREW171 171 9333933333333 33

53,2,,172122-69940, ,"'RUBBER,

54,2,,22137-060000, ,""WASHER
55,2,,22137-060000, ,""WASHER
56,2,,22137-060000, ,"WASHER
57,2,,22137-080000, ,"WASHER
58,2,,22137-100000, ,""WASHER
59,2,,22137-120000, ,""WASHER
60,2,,22157-080000, ,""WASHER
61,2,,22217-100000, ,'"SPRING

CUSHION",1,.1,,,,,,5555555555
6, POLISHED",1,,1,,,5555555522235
6, POLISHED",4,.4,,,,,.,.:5555555
6, POLISHED",4,.4,,,,,..,.5555555
8, POLISHED",4,.4,,,,,..:.5555555
10,POLISHED™,4,.,4,,,,,,,5:555555>5
12,POLISHED™,4,,4,,,,.5.5553555255
S
WASHER 10",2,,2,,,,,.5555553555



62,2, ,26013-080202, ,""BOLT W/WASHER M8X20",4,,4,,,,53535555223333
63,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,,4,,,,535553522335
64,2,,26013-120302, ,""BOLT W/WASHER M12X30",4,,4,,5,55355553522335
65,2,,26022-050122, ,"SCREW M 5X 12",12,,12,,,,,,535555335224
66,2,,26022-060122, ,"SCREW M 6X 12",4,,4,,,,.,5553552355>5
67,2,,26022-060122, ,""'SCREW M 6X 12",4,,4,,,,.553553533523
68,2,,26557-060252, ,""'SCREW M 6X 25",1,,1,,,55553555355523
69,2,,26567-040102, ,""'SCREW M 4X 10",4,,4,,,,5553553533523
70,2,,26717-100002, ,"NUT M10™,2,,2,,,,,55555553555>
71,2,,26756-140002, ,"LOCK NUT M14 PLATED",4,.,4,,.:5553553335224
72-1,2,,172725-16380, ,""GROMMET 15X20",4,.,4,,,,,1,,555553555551
73,2,,172142-68690, ,RUBBER,1,,1,,,,,,5,55555555
74,2,,172135-69700, ,RUBBER(A) ,2,,2,,,,,555555535555
75,2,,172135-69710, ,RUBBER(B),2,,2,,,,,55355333155
76,2,,172148-68420, ,"TRIM, SIDE L",1,,1,,,,W,,72148054,M00710,,,,555555,1
77,1,,772135-68850, ,"'SIDE DOOR ASSY",1,,1,,..555553525535
77-1,1,,772135-68851, ,"'SIDE DOOR
ASSY",1,,1,,,,S,,72151109,M01470, , ,72151109,M01470,,,,,,,1
78,2,,172137-66240,,"LOCK, DOOR™,1,,1,,,,,:5555555555
79,2,,172135-68850, ,""DOOR ASSY, SIDE",1,,1,,,.555555535523
79-1,1,,172135-68851, ,"'DOOR ASSY,
sibev,1,,1,,,,S,,72151109,M01470, ,,72151109,M01470,,,,,,,1
80,3,,172137-69410, ,HINGE,2,,2,,,,,,,,,5555555
81,3,,172137-66650, ,HINGE(B),2,,2,,,,,5555225353>»
82,3,,172122-69390, ,HINGE,2,,2,,,,,,,55555555>
84,2,,172135-69160, ,""GLASS, SIDE DOOR(A)",1,,1,,,55535555552535
85,2,,172135-69170, ,"GLASS, SIDE DOOR(B)",1,.,1,,.555535553335225
86,2,,172137-69200, ,""HANDLE, OUTER",1,,1,,.55555553555553
87,2,,172137-69210, ,""HANDLE, INNER",1,,1,,,,5555553555525
88,2,,172137-69220, ,GROMMET ,1,,1,,,,,,,55555555>
89,2,,172135-69260, ,"SEAL (A), DOOR",1,.,1,,,,,,555555555>
90,2,,172135-69270, ,""SEAL (B), DOOR™,1,,1,,,555553552355>5
91,2,,172122-69620, ,"KNOB, DOOR™,1,,1,,,,,,5555555555
92,2,,172117-69630, ,"CATCH ASSY, DOOR",1,.,1,,,,,55555355535
93,3,,172117-69640, ,CATCH-FEMALE,1,,1,,,,.5555555955>5
94,3,,172117-69650, ,GASKET,1,,1,,,,,55555555555
95,3,,172117-69660, ,CUSHION,1,,1,,,,,,,55555555>
96,3,,172117-69670, ,CATCH-MALE,1,.,1,,,,,.5555555535
97,3,,172117-69680, ,WASHER, 1, ,1,,,.,.5555555555
98,3,,172117-69690, ,"CAP, KNOB",1,,1,,,,,5,55555555>

99,3, ,22217-050000, ,"SPRING WASHER 5",3,.,3,,.,.555555552535
100,3,,22217-080000, ,"'SPRING WASHER 8",1,,1,,,,5555535535535
101,3,,26557-050162, ,""'SCREW M 5X 16",3,.3,,.,55555555955>5
102,3,,26716-050002, ,"NUT M 5".,3,,3,,,,,:5555555555
103,3,,26716-080002, ,"NUT M 8",1,,1,,,,,,,55555555>
104,2,,172112-69790, ,"PLUG 32X2",1,,1,,,555555552355>5
105,2,,22137-100000, ,""WASHER 10,POLISHED",4,,4,,,,5553553533523
106,2,,26013-100252, ,""BOLT W/WASHER M10X25",4,.,4,,,,.:3555552223
107,2,,26022-050202, ,"'SCREW M 5X 20",4,.,4,,,,.5555552237>5
108,2,,26022-060122, ,""SCREW M 6X 12",4,.,4,,,,.5555522235>5
109,2,,26023-050122, ,"SCREW M 5X 12",5,.,5,,,,.5555555355>5
110,2,,26577-050122, ,"'SCREW M 5X 12",2,,2,,,.5553553535523
111,2,,172137-66230, ,GROMMET ,1, ,1,,,,.555552535 55
112,2,,172135-68950, ,"COVER, LATCH",1,.,1,,,,,.55553555235
112-1,2,,172135-68951, ,"COVER,
LATCH",1,,1,,,,S,,72151109,M01470,,,72151109,M01470,,,,,,,1
113,2,,172151-68800, , TREE-
cLipP,1,,1,,,,w,,72151111,M01568, , ,72151111,M01568, , ,,,,, 1
114,1,,172148-68400, ,"MAT, FLOOR A",1,,1,,,,W,,72148054,M00710,,,,,,,555,1
115,1,,172148-68410, ,"MAT, FLOOR B",1,,1,,,,W,,72148054,M00710,,,,,5555551
116,1,,172142-68680, ,MAT,1,,1,,,,,,555555255>
117,1,,172142-68700, ,"TRIM COVER,
caB.",1,,1,,,,W,,72142331,M01247,,,72142331,M01247,,,,,,,1



118,2,,172142-68710, ,"TRIM COVER,
¢caB.",1,,1,,,,W,,72142331,M01247,,,72142331,M01247,,,,,,,1
119,2,,172142-68720, ,TAPE,3,,3,,,,W, ,72142331,M01247,, ,72142331,M01247,,,,,,, |
120,1,,26116-100404, ,"BOLT M10X 40

PLATED",2,,2,,,,W,,72142341,M01247, ,,72142341,M01247,,,,,,,1
121,1,,26716-100002, ,""NUT

10v,2,,2,,,,W,,72142341 ,M01247,,,72142341 ,M01247,,,,,,,1



. FerEY SPEC. CODE
Fig. 3 CABIN D72142-68400




»,172148-68100, ,""POLE(L), DAMPER™,.1,,,,,.,:55555555>5

,,172142-68110, ,"POLE(L), CANOPY",.1,,,,,.5:55555555>5

»3,,172142-68111, ,""POLE(L), CANOPY",,1,,1,,,R,,,,72148064,M00643,,,,,,,,,]1
,,172148-68110, ,DAMPER(CANOPY, ,1,,1,,,555535555355 5

»»,172134-68200, ,""ROOF, CANOPY™,.1,,,,,,.5555555555

,2,,172141-68250, ,"ROOF, CANOPY"',,1,,1,,,N,,,,72141398,M10501,,,,,,,,,1
,2,,26013-120252, ,"BOLT M12X 25",,6,.6,,,555555525535
8,2,,26013-120302, ,""BOLT W/WASHER M12X30",,8,,,555535555552335
8-1,2,,26013-120352,,'"BOLT M12X 35",,8,,8,,,N,,,,72151055,M00501,,,,,,,,,1
9,1,,194630-62360, ,GROMMET, ,2,,2,,,W,,,,72142281,M00643, ,,,,,,,, 1
10,1,,172141-68360, ,""COVER, FRONT",,1,,1,,,.,5555535555
11,1,,22217-100000, ,"'SPRING WASHER 10",,6,,6,,,,,55555355554
12,1,,26013-100252, ,""BOLT W/WASHER M10X25",,4,,4,,,55355525533135
13,1,,26116-100202, ,""BOLT M10X 20 PLATED",,6,,6,,55555553555553
14,1,,172141-68310, ,CANOPY(F),,1,,1,,,,,5555555555

15,1,,772142-68120, ,""CANOPY ASSY, SPLIT",,1,,,...555535355335

16,2, ,194630-62360, ,GROMMET, ,2,,,,,,,5555555555

17,2,,172148-68200, ,"'POLE(R), CANOPY™,.1,,,,,..:55555555>5
18,2,,172148-68210, ,""POLE(L), CANOPY™,,1,,,.5555535552355>5
19,2,,172141-68250, ,""ROOF, CANOPY™,,1,,,.55553555353553

20,2,,172148-68260, ,"POLE(R), CANOPY",.1,,,,,,..:55555555
21,2,,172148-68330, ,"POLE(L), CANOPY",.1,,,,,,.555555555>
22,2,,26013-120252, ,"'BOLT M12X 25", ,6,,.553555232335533
23,2,,26013-120252, ,""BOLT M12X 25",,12,,,,:55553523533>5



o C. CODE
:#: v /, t: SPEC. )
Fig.3 DT2148-58100

CANOPY D72142-68120

2FUw bFr I E o
SPLIT CANOPY o

PREVIOUS




1,1,,172148-71100, ,"COVER, FLYWHEEL" ,1,1,1,1,, 1112252252055
1-1,1,,172148-71101, ,"COVER,
FLYWHEEL",1,1,1,1,,,N,,72148118,*1992.03,72148118,*1992.03,72148118,*1992.03,721
48118,*1992.03, ,,,, |

2,1,,26013-100252, ,"BOLT W/WASHER M10X25",6,6,6,6, 555525225505
3,1,,172112-71151, ,"JOINT, PUMP SHAFT",1,1,1,1,,,2s22s520540>
4,1,,22351-050010, ,"SPRING PIN 5X10™,6,6,6,6,,.4522522520255
5,1,,22351-050020, ,"'SPRING PIN 5X20™,3,3,3,3,,.112252222255
6,1,,26450-120402, ,"BOLT M12X 40™,6,6,6,6,, 1225222522025
7,1,,933171-23101, ," COUPLING CF16",1,1,1,1,,,:2522522520>
8,1,,172148-73101, ,"PUMP ASSY, PISTON",1,1,1,1,,,2ss00500540>
9,2,,172148-73110, ,"PUMP, HYD. OIL",1,1,1,1,,,20s0s220440>
10,3,,172147-73760, ,FLAME,1,1,1,1,,,,55555522335

11,3, ,172147-73770, ,"COVER, SIDE™,1,1,1,1,,,.0s200s2000n
12,3,,172147-73780, ,PLATE,4,4,4,4, ,,5,33533333335
13,3,,172147-73790, ,"GUIDE, LEVER",2,2,2,2,,,.1122522220>

14,3, ,172147-73900, ,SPRING,2,2,2,2, 1 1122222222224
15,3,,172147-73910, ,RING,2,2,2,2,,,,5353532232335

16,3, ,172147-73920, ,0-RING,2,2,2,2,,,,,55555353555
17,3,,172147-73930, ,RING,2,2,2,2,,,,,5535553553>»
18,3,,172147-73940, ,BOLT,4,4,4,4, ,,,3533332233133

19,3, ,22217-100000, ,"SPRING WASHER 10™,4,4,4,4,, 111222222224
20,3,,172147-73950, ,BUSH,1,1,1,1,,
21,3,,172147-73960, ,0-RING,1,1,1,1,,,,,5555555555
22,3,,172147-73970, ,BOLT,2,2,2,2,,,,555535353535
23,3,,172147-73980, ,WASHER ,2,2,2,2, , 1122252222225
24,2,,172148-73121, ,"PUMP, BODY",1,1,1,1,, 2220020052000
26,4,,172147-73130, ,"PLATE, CONTROL™,1,1,1,1,,,,55s5s05s05>
27,4,,172148-73160, ,"PISTON (A)",2,2,2,2,,,,,,.5555555>5
28,4,,172147-73150, ,0RIFICE,1,1,1,1,, 1005005 2000»
29,4,,172142-74650, ,"PLUG 1/8",4,4,4,4, 1111212222 222n
30-1,4,,172147-73170, ,"PARALLER PIN",2,2,2,2,,.,2, 1122222322551
31,4, ,24315-000080, ,"0-RING 1B P-8.0",4,4,4,4,, 111222222224
32,3,,172148-73151, ,"PARTS KIT, PUMP",1,1,1,1,.,100s00s0000n
33,4,,172147-73181, ,"ROTORY SET",2,2,2,2,, 111222222255
35,4,,172148-73140, ,CONTROLLER, 1,1,1,1,,,,10 5105205405

36,4, ,172147-73560, ,SCREW(A) ,1,1,1,1,, 5055500550055
37,4,,172147-73570, ,SCREW(B) ,1,1,1,1,,,,,,5,555555>
38,4,,172147-73580, ,RETAINER, 1,1,1,1,, 100200200000
39,4,,172147-73590, ,NUT,1,1,1,1,,,,555523533235
40,4,,172148-73170, ,SPRING,1,1,1,1,,,,555353323233»
41,4,,172147-73610, ,SPRING(B) ,1,1,1,1,,,.,..5555555>
42,4,,172147-73620, ,"CAP NUT",1,1,1,1,,,,,55553535555
43,4,,172147-73630, ,SCREW,1,1,1,1,,,,,555555555>»
44,4,,172147-73640, ,BALL,1,1,1,1,,,,,55553533235

45,4, ,172147-73650, ,0-RING,2,2,2,2, .11 15055505505

46,3, ,172147-73270, ,"HANGER SET",1,1,1,1,,,0s2202205005
46-1,3,,172147-73271, ,"HANGER
SET",1,1,1,1,,,N,,72147167,M01888,72147167,M01888,72147167,M01888,72147167 ,M0188
8,,55,1

47,3, ,172147-73660, ," CASE SET",1,1,1,1,,.1120s2052055
48,3,,172147-73701, ,SHAFT,1,1,1,1,,,,555353332235

49,3, ,172147-73710, ,BEARING,1,1,1,1,, 1110020020000
50,3,,172147-73721, ,PLUG,1,1,1,1,,,,55555555555

51,2, ,172147-73740, ,COUPLING,1,1,1,1,,..122000000ss
52,2,,22252-000130, ,"CIRCLIP  13",1,1,1,1,,,.0s20520520>
53,2,,172142-74600, ,PLUG,1,1,1,1,,,,555353352235
54,1,,22137-120000, ,"WASHER 12,POLISHED",2,2,2,2, 1122222522524
55,1, ,26013-120352, ,"BOLT M12X 35",2,2,2,2,,,112ss220222»



HYD. OIL PUMP & JOINT  Di2148-08su0

D72124-71200
D72148-73100

_ M7 & CHUEF SPEC. CODE
Fie. 39

24
inc. (24) ~ 50




1,1,,172148-72100, ,"CYLINDER ASSY,BOOM U",1,,1,,.5555555355553
2,2,,772148-72110, ,""TUBE W/BUSH, BOOM U™,1,,1,,,555555555355>5
4,3,,172148-72620, ,BUSH,1,,1,,,,,,555555555>»

5,2,,172148-99340, ,"KIT, BOOM CYLINDER",1,,1,,,,W, , >, MXXX,, ,*,MXXX,,,,,,,1
6,3,,172148-72900, ,""'SEAL SET, HEAD",1,.,1,,,,.5555552355>5
13,3,,172148-72910, ,""SEAL SET, PISTON",1,,1,,,.,55535555555>5

17,3, ,172142-72260, ,""WASHER 80 B",1,,1,,,5555555355555

18,3, ,22252-000601, ,"CIRCLIP 60",1,,1,,,,,5555555555>»
19,3,,933125-94500, ,"RING 60, SPRING",1,,1,,,,.5555555255>5
20,2,,772148-72160, ,""ROD W/BUSH, BOOM U",1,,1,,,,555555555535
22,3,,172148-72620, ,BUSH,1,,1,,,,,,5555555555

23,2,,172148-72180, ,""HEAD 80 45",1,,1,,,,,55535535533>»
25,3,,194300-24130, ,""BUSH 45X50X30",1,,1,,,5555555355553

26,2,,172148-72090, ,"SPACER 80 8 33",1,,,.,,555555555355>5
26-1,2,,172148-72901, ,"'SPACER 80 8 33",1,,1,,,,F,,72148056,M00709,,,,,,,555,1
27,2,,172148-72080, ,"SISTON 80(E)",1,,...:25555522353>

27-1,2,,172148-72801, ,"'SISTON 80(E)",1,,1,,,,S,,72148056,M00709,,,,,5555551
28,2,,933111-20200, ,"U-NUT M33",1,,1,,,,,5555555555>
29,2,,172148-72210, ,"RING 50 CUSHION",1,,1,,,,,,5555535555

30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,,2,,,,5535555553533
31,2,,172148-72220, ,"'PLUNGER 50 CUSHION",1,,1,,..555555353554



, F =AY Y (FyEY) SPEC. CODE
Fie Q) Soom cYLINDER(CABIND  Sraee et

COUNTRY |J P|A S|E X

Fig.No. |40 [ 41 [ 41

// Fa078 oA
PREVI0US NEW
1




,,172148-72500, ,""CYLINDER ASY,BOOM UT",,.,1,,,,555553555535
., (72148-72510, ,""TUBE W/BUSH, BOOM UT",,,1,,,55555355553555>5
,,172148-72620, ,BUSH, ,,1,,,,,,.55555555>

,, (72148-72301, ,"'ROD W/BUSH, BOOM Z",,.,1,,,,.55555255525
,,172148-72620, ,BUSH, ,,1,,,,,,,55555555>
8,2,,172148-99340, ,"KIT, BOOM CYLINDER",,,1,,,,W,,,,,,*,MXXX,,,,,,,1
9,3,,172148-72900, ,""SEAL SET, HEAD",,,1,,,.5555355535535>5

16,3, ,172148-72910, ,""SEAL SET, PISTON",,,1,,,.555553555535
20,3,,172142-72260, ,"WASHER 80 B",,.,1,,,,55555555355>5
21,3,,22252-000601, ,"CIRCLIP 60", ,,1,,,,55555555955>5
22,3,,933125-94500, ,"RING 60, SPRING",,,1,,,,555553525535
23,2,,172148-72081, ,"'PISTON 80 33", ,,1,,,55555535535535
24,2,,172148-72091, ,"'SPACER 80 33 19",,,1,,,,555553525535
25,2,,172148-72180, ,"HEAD 80 45",,,1,,,,,5:55555555>

26,3, ,194300-24130, ,"BUSH 45X50X30",,,1,,.5555555555535
28,2,,172148-72210, ,"'RING 50 CUSHION", ,,1,,,,555553555535
29,2,,172148-72220, ,"'PLUNGER 50 CUSHION", ,,1,,,,5555535555535
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE", ,.,2,,,5355553555335>5
31,2,,933111-20200, ,"U-NUT M33"™,,,1,,,,,:5555555555
32,1,,172146-72280, ,""COVER, SLIDE",,.,1,,,.5553555535523
33,1,,933147-03400, ,"WASHER, BRAKE ARM™,,.,1,,...55555353553
34,1,,22217-100000, ,"SPRING WASHER 10",,,1,,,.555535555555>5
35,1,,26116-100162, ,"'BOLT M10X 16 PLATED™,,.,l,,.5555555355554
36,1,,933168-14170, ,"SPRING 16",,,2,,,,,:5555555355

1,1
2,2
4,3
5,2
7,3



| T—AS U FUD (e S e
F'8-4 BOOM CYLINDER(UT)(CABIN)  D72148-72120

COUNTRY |J P|A S|E X

Fig.No, |40 | 41| 41




1,1,,172148-72250, ,""CYLINDER ASSY,BOOM Z",,1,,,,:55553553533>5
1-1,1,,172148-72251, ,""CYLINDER ASY, BOOM
z",,1,,1,,,F,1,,,72151029,M00682, , ,, ,,,,,|

2,2,,772148-77260, ,""TUBE W/BUSH, BOOM Z",,1,,1,,,,,5555555525
4,3,,172148-72620, ,BUSH, ,1,,1,,,,,555555555>

5,2,,172148-99340, ,"KIT, BOOM CYLINDER",,1,,1,,,W,,,,>,MXXX,,,*,MXXX,,,,,1
6,3,,172148-72900, ,""SEAL SET, HEAD",,1,,1,,,.,55555555555
13,2,,172148-72930, ,""SEAL SET, PISTON",,,,1,,,5555535555535
13-1,3,,172148-72910, ,""SEAL SET, PISTON",,1,,1,,,.3,,,555535555551
17,3,,172142-72260, ,""WASHER 80 B",,1,,1,,,.55535555355>5

18,3, ,22252-000601, ,"CIRCLIP 60", ,1,,1,,,5555355535555>»

19,3, ,933125-94500, ,"RING 60, SPRING"™,,1,,1,,,,,5555555535
20,2,,172148-72180, ,""HEAD 80 45", ,1,,1,,,,55535535533>»
22,3,,194300-24130, ,"BUSH 45X50X30",,1,,1,,,.5555555355>»
23,2,,172148-72090, ,"SPACER 80 8 33",,1,,,,,55555552355>5
23-1,2,,172148-72091, ,"'SPACER 80 33 19",,1,,1,,,F,2,,,72148056,M00709, ,,,,,,,,1
24,2,,172148-72080, ,"SISTON 80(E)",,1,,555555355332525
24-1,2,,172148-72081, ,"PISTON 80 33",,1,,1,,,S,,,,72148056,M00709, ,,,,,,,,1
25,2,,933111-20200, ,"U-NUT M33™,,1,,1,,,,5555555555>
26,2,,772148-72300, ,"'ROD W/BUSH, BOOM Z",,1,,,,55553555555533
26-1,2,,772148-72301, ,"'ROD W/BUSH, BOOM
z",,1,,1,,,F,1,,,72151029,M00682, , ,, ,,,,,|
28,3,,172148-72620, ,BUSH, ,1,,1,,,,,,,55555555

29,2,,172148-72210, ,"RING 50 CUSHION",,1,,1,,,.,.555535555

30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",.,2,,2,,,5535555553533
31,2,,172148-72220, ,"'PLUNGER 50 CUSHION",,1,.,1,.,..:5555353554
32,1,,172146-72280, ,""COVER, SLIDE"™,,1,,1,,.,,55535555535>5
33,1,,22157-100000, ,"WASHER 10™,,1,,,,,5555555352555

33-1,1,,933147-03400, ,""WASHER, BRAKE ARM",,1,,1,,,N,,,,72151029,M00682,,,,,,,,,1
34,1,,22217-100000, ,"SPRING WASHER 10",,1,.,1,,,,.5555555535
35,1,,26116-100162, ,"'BOLT M10X 16 PLATED",.1,.1,.....553525533
36,1,,933168-14170, ,"SPRING 16",,2,,2,,,W,,,,72151029,M00682, ,,,,,,,,|



35

FauHF
PREV10US

. b et AR At 077145-08300
"ie BOOM CYLINDER(UZ) D72148-72110




1,1,,172148-72340, ,"CYLINDER ASSY, ARM",1,1,1,1,,,,,,5553555554
2,2,,172148-99380, ,"KIT, ARM
CYLINDER™,1,1,1,1,,,W, ,*,MXXX, >, MXXX, > ,MXXX,* ,MXXX, ,,,, |
3,3,,172148-72920, ,""SEAL SET, HEAD",1,1,1,1,,,,555355535532>»
8,3,,172141-72190, ,"WASHER 75",1,1,1,1,,,,,,535555355>5
9,3,,172148-72930, ,""SEAL SET, PISTON",1,1,1,1,,,,,55535555535
12,3, ,933125-94500, ,"RING 60, SPRING™,1,1,1,1,,,,,55535555535
13,2,,933111-20200, ,""U-NUT M33",1,1,1,1,,,,,,5553555555
14,2,,772148-72350, ,"TUBE W/BUSH, ARM™,1,1,1,1,,,,,,55555555>5
15,3,,933125-12701, ,"'BUSH 38 50A™,1,1,1,1,,,,,5555555535
17,2,,772148-72370, ,"'ROD W/BUSH, ARM™,1,1,1,1,,,,55553555555
19,3,,933125-12701, ,"BUSH 38 50A",1,1,1,1,,,,.,55355535535>5
20,2,,172148-72390, ,""HEAD 75 45" ,1,1,1,1,,,,,55355535533>»
22,3,,194300-24130, ,"BUSH 45X50X30",1,1,1,1,,,,,5555535555
23,2,,172148-72050, ,"PISTON 75",1,1,1,1,,,,,5355535525
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,,5553523553



—_— BRI SPEC. CODE

Ei 4 7—hrUuvy D72148-08300
E- ARM CYLINDER D72148-72100
D72148-72110

D72148-72120




1,1,,172148-72710, ,"CYLINDER ASSY,BUCKET",1,1,1,1,,,,.555555555>»
2,2,,172142-99420, ,"CYLINDER KIT,
BUCKET",1,1,1,1,,,W, ,*,MXXX, >, MXXX, > ,MXXX,* ,MXXX, ,,,, |
3,3,,172142-71920, ,"'SEAL SET, HEAD",1,1,1,1,,,,555355535535>»
8,3,,172148-72940, ,""'SEAL SET, PISTON",1,1,1,1,,,,:,555555955>5
11,3, ,172142-72560, ,"WASHER 65, LOCK™,1,1,1,1,,,,,.5535555535
12,3,,933111-26600, ,"RING 55, SPRING™,1,1,1,1,,,,,.5535555535
13,2,,172141-72250, ,"U-NUT M27",1,1,1,1,,,,,,555355525
14,2,,772148-72720, ,""TUBE W1BUSH, BUCKET",1,1,1,1,,,,.,55553555535
15,3,,933125-12701, ,"'BUSH 38 50A™,1,1,1,1,,,,,5555555535
17,2,,772148-72770, ,""ROD W1BUSH, BUCKET",1,1,1,1,,,,,.5535555555
19,3,,933125-12701, ,"BUSH 38 50A",1,1,1,1,,,,.,55355535535>5
20,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,1,1,1,,,,,55555355525
22,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,,,,:555555955>
23,2,,172148-72790, ,"PISTON 65",1,1,1,1,,,,,5555535555
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,,5553523553



F ig-44

AL A REA
BUCKET CYL INDER

SPEC. CODE
D72148-08300
D72148-72100
D72148-72110
D72148-72120




1,1,,172148-72430, ,"CYLINDER ASSY, SWING",1,1,1,1,,,,,555555555>»
2,2,,172148-72950, ,"SEAL SET, HEAD",1,1,1,1,,,,.,555555555>»
9,2,,172146-72220, ,""HEAD 85 40 W/BUSH",1,1,1,1,,,,,5535555355>5
11,3,,933135-14600, ,""BUSH 40 30, ROD",1,1,1,1,,,,,55553555535
12,2,,172122-72451, ,""GLAND 85 8, PACKING",1,1,,,,,.5555555955>5
12-1,2,,172146-72241, ,"PISTON 85 27
B",1,1,1,1,,,F,1,72148056,M00709,72148056,M00709, ,,,,,,,,1
13,2,,172148-72470, ,"PISTON 85",1,1,,,,555535553535523
13-1,2,,172146-72251, ,""PISTON 85 27
Av,1,1,1,1,,,S,,72148056,M00709,72148056,M00709, ,,,,,,,,1
14,2,,172141-72250, ,"U-NUT M27",1,1,1,1,,,,,,555355553
15,2,,172148-72960, ,""SEAL SET, PISTON",1,1,1,1,,,,5555555555>5
20,2,,172146-72270, ,"LOCK WASHER 85",1,1,1,1,,,,,,555555553
21,2,,772148-72440, ,"TUBE W/BUSH, SWING",1,1,1,1,,,,,5555553555
23,3,,933125-12701, ,"BUSH 38 50A™,1,1,1,1,,,,,555555955>5
24,2,,172137-72700, ,"'RING 40A, CUSHION",1,1,1,1,,,,,.553555535
25,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,1,1,1,,,,,,555555555
26,2,,172137-72720, ,""COLLAR 40A, CUSHION",1,1,1,1,,,,,,555555555
27,2,,172137-72730, ,"RING 44B, CUSHION",1,1,1,1,,,,,,555535555
28,2,,772142-72781, ,"'ROD W/BUSH, SWING™,1,1,,,,,555555555593
28-1,2,,772142-72780, ,""ROD W/BUSH, SWING",1,1,1,1,,,,2,,5553555355255]1
30,3,,933125-12701, ,""BUSH 38 50A",1,1,1,1,,,,,,555555554
31,2,,172142-72800, ,""PLUNGER 44D, CUSHION"™,1,1,1,1,,,,,.5535555535
32,2,,172142-72810, ,"CIRCLIP 22",1,1,1,1,,,,555355535533>»
33,2,,22252-000561, ,"CIRCLIP 56",1,1,1,1,,,,,55555355555
34,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,,55555353525
35,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,,,,,.555555535
36,1,,172142-72820, ,""COVER, SWING",,1,,1,,,,5555555555>5
37,1,,22157-100000, ,"WASHER 10",1,.,1,,,,.5555555255>»

38,1, ,22157-100000, ,"WASHER 10™,,1,,,,,5:5555555555
38-1,1,,933147-03400, ,""WASHER, BRAKE ARM",,1,,1,,,N,,,,72151029,M00682,,,,,,,,,1
39,1,,22217-100000, ,"SPRING WASHER 10,1, ,,,55555535535533>»

40,1, ,22217-100000, ,"SPRING WASHER 10",,1,,1,,,.:555555955>»

41,1, ,26116-100162, ,""BOLT M10X 16 PLATED",1,.1,,...555553555535
42,1, ,26116-100162, ,""BOLT M10X 16 PLATED",,1,.,1,..,.5555555535
43,1,,933168-14170,,"SPRING 16",,2,,2,,,W,,,,72151029,M00682, ,,,,,,,,1



-~ ) . SPEC. CODE

rie. &3 B RAT 2 2 D72148-08300
Ig. SWING CYLINDER D72148-72100
D72148-72110

D72148-72120

42——?

40—

33—

FaoH¥
PREVIOUS

I ‘.' «.‘,: H ) | .:.\~
COUNTRY [J PJA S[E X 7 /Z{ﬁ i N
w0l —[0] [(L—t~ T

PREVIOUS 12 13




,1,,172142-72570, ,""CYLINDER ASSY, BLADE",1,1,1,1,,,,.,,5553555555
,2,,172142-72930, ,""SEAL SET, HEAD",1,1,1,1,,,,,5535555555>5
,2,,172142-72240, ,"PISTON 80 E",1,1,,,,,55555555255
-1,2,,172142-72241, ,"'PISTON 80 27
AM,1,1,1,1,,,F,1,72141333,M00680,72141333,M00680, ,,,,,,,,1
8,2,,172141-72250, ,"U-NUT M27",1,1,1,1,,,,,553555535>»
9,2,,172142-72250, ,""PACKING 80 65 10.4",1,1,,,,55555535235535
9-1,2,,172142-72950, ,"SEAL SET,
PISTON",1,1,1,1,,,N,,72141333,M00680,72141333,M00680, ,,,,,,,,1
11,2,,772142-72580, ,""TUBE W/BUSH, BLADE™,1,1,1,1,,,,,5555555535
13,3,,172142-72850, ,""BUSH 40 50 C",1,1,1,1,,,,,,5553555554
14,2,,772142-72620, ,"'ROD W/BUSH, BLADE™,1,1,1,1,,,,,5555553555>5
16,3, ,172142-72850, ,""BUSH 40 50 C",1,1,1,1,,,,,,555555555
17,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,1,1,,,,,.555555545
19,3,,933135-14600, ,"'BUSH 40 30, ROD™,1,1,1,1,,,,,5555555535
20,2,,172142-72660, ,""'SPACER 80 8 B",1,1,,,.,555555355554
20-1,2,,172142-72661, ,""PISTON 80 27
c¢',1,1,1,1,,,S,,72141333,M00680,72141333,M00680, , ,,,,,,, 1
21,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,,,,.555555955>
22,2,,172142-72260, ,"WASHER 80 B",1,1,1,1,,,,.555555955>5

1
2
7
7



2 _— SPEC. CODE
Jr—Fkrury D72148-08300

BLADE CYLINDER D72148-72100
D72148-72110
D72148-72120

FamHE
7 PREVIOUS

Wi
4 “No 9 54 ¢ No, 9-1/B&H T
Bisk @R ¥ 1
REF. No. 9 ARE [NTERCHANGEABLE
WITH PREVIOUS ONES BY ELIMINATING
THE PART MART MARKED(®)FROM
REF. No. 9-1.




,,172148-73300, ,""MOTOR ASSY, DRIVING",2,2,2,2,,,,553555353553
,»,172148-70100, ,,2,2,2,2,,,,,,,55555555551

,,172148-70110, ,"BEARING, ANGULAR",2,2,2,2,,,,.5535535533>5
»»,172141-70040, ,"NUT, RING™,2,2,2,2,,,,,,,,,555555
»»,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4,4,,,,,3555552333
,,172122-70350, ,BALL,262,262,262,262, ,,,,5,553555535
2,,172122-73430, ,PLUG,4,4,4,4,,,,,,,,5555555
8,2,,172148-70120, ,""GEAR(B) , PLANETARY",8,8,8,8,,,45555555335555
9,2,,172148-70130, ,""CAGE & ROLLER",8,8,8,8,,,.,.,535555555>
10,2,,172148-70140, ,COLLAR,8,8,8,8,.,,.55555553555 5
11,2,,172148-70150, ,""WASHER, THRUST",8,8,8,8,,,,.5535555555>»
12,2,,172141-70100, ,"PLATE, THRUST",2,2,2,2,,,,535535335535
13,2,,172141-70110, ,SCREW,8,8,8,8,,,,,,555555555
14,2,,172148-70160, ,""GEAR, SUN",2,2,2,2,,,,,553555355>5
15,2,,22242-000350, ,""CIRCLIP  35",2,2,2,2,,,,:5535552355>5
16,2,,172148-70170, ,HOLDER,2,2,2,2,,,,55355353554
17,2,,172148-70180, ,""GEAR(A) , PLANETARY",6,6,6,6,,,,555555352555
18,2,,172141-70150, ,""CAGE & ROLLER",6,6,6,6,,,5,555535555535
19,2,,172141-70160, ,"" INNER LACE",6,6,6,6,,,,,,555535555
20,2,,22351-050016, ,"SPRING PIN 5X16",6,6,6,6,,,,5555525555>5
21,2,,172148-70190, ,""GEAR, DRIVE",2,2,2,2,,,.:52553533524
22,2,,172141-70180, ,"PLATE(T1.8), THRUST",2,2,2,2,,,,1,,53555355>»
23,2,,172141-70190, ,"PLATE(T2.3), THRUST",2,2,2,2,,,,1,,53555355>5
24,2,,172141-70200, ,"PLATE(T2.8), THRUST",2,2,2,2,,,.,1,,,,552355>»
25,2,,172141-70210, ,COVER,2,2,2,2, ,,,,,5,:5553555>»
26,2,,172141-70230, ,WIRE,2,2,2,2,,,,,,,55555555
27,2,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,4,4,,,,55535523355
28,2,,172147-70220, ,PLUG,4,4,4,4, ,,,,,.55555555
29,2,,172148-70200, ,SHAFT ,2,2,2,2, ,,,,,555533535
30,2,,24101-060054, ,"BALL BEARING,2,2,2,2,,,,,5535552355>5
31,2,,172148-70210, ,PLATE,2,2,2,2,,,,,,55555553>»
32,2,,172123-70020, ,BALL ,4,4,4,4,,,,,,,,,5.5555
33,2,,172147-70280, ,COLLAR,2,2,2,2,,,,5552522255>5
34,2,,172147-70290, ,SPRING,2,2,2,2,,,,,,52525255>5
35,2,,172147-70300, ,"WASHER,LOCK",2,2,2,2, ,,.,5555552335 5
36,2,,172147-70310, ,"RING, SNAP",2,2,2,2,,,,:55535552335
37,2,,172147-70320, ,PIN,6,6,6,6,,,,.,,,,5555555
38,2,,172147-70330, ,""HOLDER, RETAINER",2,2,2,2,,,.,..52555255>5
39,2,,172147-70340, ,"PLATE, RETAINER",2,2,2,2,,,,,355535335235
40,2, ,172147-70360, ,SPRING,4,4,4.,4,,,,,.355335224

41,2, ,172147-70370, ,""PLATE VALVE™,2,2,2,2,,,,5553555335>5
42,2,,172141-70480, ,PIN,2,2,2,2,,,,,,,.555555>

43,2, ,172147-70390, ,""BALL BEARING",2,2,2,2,,,,,.3555335254
44,2,,172122-70430, ,""VALVE, CHECK",4,4,4.4,,,,,,:555335254
45,2, ,172122-70440, ,SPRING,4,4,4.4,,,,,.355232224
46,2,,172147-70430, ,PLUG,4,4,4,4, ,,,,,,,.555555
47,2,,172147-70440, ,"SEAT, SPRING",4,4,4,4,,,,.,553523533>»
48,2, ,172147-70450, ,SPRING,4,4,4.4, ,,,,.:552335254
49,2,,172147-70460, ,CAP,4,4,4,4,, ,,,,..555535>
50,2,,172148-70240, ,0RIFICE,4,4,4.4,,,,,:355235224
51,2,,172147-70490, ,SPRING,2,2,2,2,,,,55535523555
52,2,,172147-70500, ,PLUG,2,2,2,2,,,,,,,,,5.555>5
53,2,,172147-70510, ,PLUG,4,4,4,4,,,,,,,,,5:5555
54,2,,172147-70520, ,PLUG,2,2,2,2,,,,,,,55555555
55,2,,172148-70340, ,0RIFICE,8,8,8,8,,,,,.3555535554
56,2,,172122-70540, ,"BOLT, SOCKET",12,12,12,12,,,,,5535555355>5
57,2,,172122-70410, ,PIN,4,4,4.,4,,,,,,,,,,55555
58,2,,172148-70260, ,"BLOCK SET, RELIEF",2,2,2,2,,,,,,3:55535254
59,3,,172148-70270, ,"BODY, VALVE",2,2,2,2,,,.,:55355235>5
60,3,,172148-70280, ,"VALVE SET, RELIEF",4,4,4.4,,,,,.,:55235224
61,4,,172148-70290, ,"PISTON, FREE",4,4,4,4,,,,,553552355>5
62,4,,172147-70610, ,""WASHER 12",4,4,4,4,,,,,553523533>»
63,3,,172148-70350, ,BOLT,8,8,8,8,,,,.:555555555

1,1
2,2
3,2
4,2
5,2
6,2
7



64,3,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4,4,,,,,335555233135
65,2,,172148-70300, ,PLUG,4,4,4,4, ,,,,,.55555555

65-1,2,,172148-

70301, ,PLUG,4,4,4,4,,,N,,72148094 ,M01252,72148094 ,M01252,72148094 ,M01252,7214809
4,M01252,,,,,1

66,2,,172148-70360, ,"SEAL KIT",2,2,2,2,,,,.,553523533>»
67,3,,172148-70310, ,"SEAL KIT, REDUCTION",2,2,2,2,,,,5535553535523
70,3,,172148-70320, ,"SEAL KIT, MOTOR",2,2,2,2,,,,5355535235535
78,3,,172148-70330, ,""SEAL KIT, RELIEF",2,2,2,2,,,,5535553533523
87,2,,172148-70400, ,"BLOCK ASSY, CYLINDER™,2,2,2,2,,,,555355553555>5
90,2,,172148-70410, ,"PLATE SET, BASE",2,2,2,2,,,,,55535235535
94,1,,26013-120352, ,""BOLT M12X 35',18,18,18,18,,,,,5555355555



SPEC. CODE
D72148-08300
D72148-73300

inc. 67~ 78




,,172148-73311, ,""MOTOR ASSY, TURNING",1,1,1,1,,,,,,555555554
,,172137-70490, ,PLUG,1,1,1,1,,,,,,,,5555555
,»,172137-70520, ,PLUG,2,2,2,2,,,,,,,,,,55555
»»,172137-70530, ,BALL,2,2,2,2,,,,,,,.555555>
,,172137-70540, ,"DRIVE, VALVE",1,1,1,1,,,,,:555555535
»»,172137-70570, ,PIN,2,2,2,2,,,,,,,5555555>5
2,,172137-70580, ,SPRING,2,2,2,2,,,,,,,,,,55555
8,2,,172137-70590, ,PLATE,1,1,1,1,,,,,,.5555555>5
9,2,,172137-70600, ,VALVE,1,1,1,1,,,,,,,55555555
10,2,,172148-73350, ,""PLATE, VALVE",1,1,1,1,,,,,555555955>5
11,2,,172137-70620, ,"PLATE, SPACER™,1,1,1,1,,,,,.5535555535
12,2,,172148-73320, ,""REDUCTION GEAR ASSY",1,1,1,1,,,,.,555555535>»
13,3,,172142-73330, ,PLUG,1,1,1,1,,,,,,55555555>
14,3,,172142-73340, ,COVER,1,1,1,1,,,,,,,55555555
15,3,,172142-73350, ,PLUG,1,1,1,1,,,,,,:5555555>

16,3, ,172142-73360, ,RETAINER,1,1,1,1,,,,,555555555>»

17,3, ,172142-73370, ,BEARING,1,1,1,1,,,,,55535555535
18,3,,172142-73380, ,""BEARING, NEEDLE™,1,1,1,1,,,,,.,5535555535
19,3,,172148-73330, ,""GEAR, INPUT",1,1,1,1,,,,,5555555535
20,3,,172142-73400, ,PLUG,1,1,1,1,,,,,,,55555555
21,3,,172142-73410, ,BEARING,1,1,1,1,,,,.553555535>»
22,3,,172142-73420, ,""'SHAFT ASSY, PINION",1,1,1,1,,,,,55355535555>»
23,3,,172142-73431, ,""CASE, GEAR",1,1,1,1,,,,.,5535555535>»
24,3,,172148-73340, ,"GEAR, OUTPUT",1,1,1,1,,,,..55555355>
25,3,,172142-73450, ,SPACER,1,1,1,1,,,,,,53555355>5
26,3,,172142-73460, ,SOCKET,1,1,1,1,,,.,.55352553
27,3,,172142-73470, ,SHIM,1,1,1,1,,,,,,.,.5.555>
28,3,,172142-73520, ,"SEAL SET",1,1,1,1,,,,,5535555535>»
29,3,,22252-000900, ,"CIRCLIP  90",1,1,1,1,,,,..52555355>
30,3,,22312-080280, ,""PARALLEL PIN 8X28",2,2,2,2,,,,,53555535224
31,3,,24217-040002, ,"LOCK NUT M40",1,1,1.,1,,.,...55352553»
32,3,,24237-040000, ,"WASHER 40",1,1,1,1,,,,,.5535555535
33,3,,26450-080252, ,"BOLT M 8X 25",6,6,6,6,,,.,5555555355>5
34,3, ,26450-080502, ,"BOLT 8X50",3,3,3,3,,.5553555535255
35,2,,172148-73361, ,DRIVE,1,1,1,1,,,,,,55555555>
36,2,,172148-73370, ,ROLLER,1,1,1,1,,,,,55355553555>5
37,2,,172142-73500, ,""HOUSING, VALVE",1,1,1,1,,,,,,555555553
38,2,,172142-73511,,B0LT,4,4,4,4,,,,,,,,,555555
39,2,,172142-73531, ,"SEAL SET",1,1,1,1,,,,..53555255>5

40,2, ,172148-73380, ,""PLATE, SPACER",1,1,1,1,,,,.:5553552535
41,1, ,26013-120452, ,"BOLT M12X 45",6,6,6,6,,,,,55555355555

1,1
2,2
3,2
4,2
5,2
6,2
7



. 4 A E—F SPEC. CODE
Fig. TURNING MOTOR D72148-73310




,,172148-73800, ,"JOINT, SEIVEL",1,1,1,1,,,,.555555555>»
,,172148-73810, ,"'SHAFT, SWIVEL",1,1,1,1,,,,,5535555555>»
,,172148-73830, ,"FLANGE, SWIVEL",1,1,1,1,,,,,,555555555
,,172148-73840, ,""HUB, SWIVEL",1,1,1,1,,,,,,555535555
,,172137-73860, ,"'SPACER, SWIVEL",1,1,1,1,,,,,,55555955>5
,,172148-73880, ,""SEAL KIT, SWIVEL",1,1,1,1,,,,,555555555>»
3,,172142-73800, ,"0-RING 55.76X5.7",1,1,1,1,,,,555355535535>»
8,3,,172148-73860, ,""SEAL STK",7,7,7,7, 5355352323323
9,3,,172148-73870, ,""LING EL, BUCK UP",1,1,1,1,,,,.555555955>
10,3, ,24311-000750, ,""0O-RING 1A P-75.0",1,1,1,1,,,,5555555955>
11,3, ,24321-000700, ,"O-RING 1A G70.0,NBR",1,1,1,1,,,,,555555555>»
12,2,,22242-000451, ,"CIRCLIP  45",1,1,1,1,,,,,,555555553
13,2,,23871-020000, ,""PLUG PT1/4,SCREW" ,7,7,7,7 55535535352 33355
14,2,,26013-100352, ,""BOLT M10X 35",3,3,3,3,.,.5555555357>5
15,1,,26013-100302, ,""BOLT M10X 30",4,4,4,4,,,.,:555552335>5

1,1
2,2
3,2
4,2
5,2
6,2
7



L ss g s SPEC, CODE
Fig 4 AANINTaArb D72143-08300

SWIVEL JOINT D72148-73800




1,1,,172148-74100, ,"VALVE ASSY, CONTROL™,1,1,1,1,,,.,,.5535555535
2,2,,172142-74810, ,TIE-ROD,1,1,1,1,,,,,.5535555535
3,2,,172142-74800, ,TIE-R0D,2,2,2,2,,,,5555353553
4-1,2,,172148-74200, ,""COVER ASSY(P1)",1,1,1,1,,,,1,,,,5555355551
5,3,,172116-74160, ,""SECTION, INLET",1,1,1,1,,,,,.5555355555
6,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,55555555>
7,3,,172148-74210, ,"'VALVE 210/32, RELIEF",1,1,1,1,,,,,5535555355>
8,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,55555555>
9,2,,172148-74220, ,""'SECTION ASSY, INLET",1,1,1,1,,,,,:555555535
10,3,,172116-74160, ,"'SECTION, INLET",1,1,1,1,,,,,55555355555
11,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,5555555>
12,3,,172148-74230, ,"'VALVE 180/29, RELIEF",1,1,1,1,,,,55535555355>5
13,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,5,55555>
14,2,,172148-74240, ,"'SECTION, SPACER"™,1,1,1,1,,,,,55553555535
15,3,,172112-06480, ,PLUG,1,1,1,1,,,,,,:5555555>
16,3,,172112-06490, ,0-RING,1,1,1,1,,,,,,,5555555>

17,3, ,172146-74680, ,""SECTION ASSY, SPACER"™,1,1,1,1,,,,,,55555555
18,4,,172122-73430, ,PLUG,1,1,1,1,,,,,,5.555555>
19,4,,172146-74750, ,SPACER,1,1,1,1,,,,,555555355>5
20,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,,,,,5555555595
21,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,55555555
22,3,,172148-74210, ,"VALVE 210/32, RELIEF",1,1,1,1,,,,,5535555355>5
23,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,,555555>
24,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,1,1,,,..,52555355>
25,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,5,555555
26,4,,24311-240100, ,"0-RING 1A P-10A",1,1,1.1,,,.,055352552
27,2,,26716-080002, ,"NUT M 8",4,4,4.,4,,,,,,,.:55555>»
28,2,,26716-100002, ,"NUT 10%,2,2,2,2,,,,,,,55555555
29,2,,172142-74840, ,"SECTION, SPACER™,1,1,1,1,,,.,..55555355>
30,3,,172142-74880, ,""SECTION, SPACER™,1,1,1,1,,,.,.555525955>5
31,4,,172142-74900, ,SPACER,1,1,1,1,,,.,.55355553
32,4,,172122-73430, ,PLUG, 1,1,
33,4,,172116-74320, ,PLUG, 2,2 ,
34,4,,172116-74150, ,0-RING, 2 ,
35,3,,172112-06480, ,PLUG,1,1 -
36,3,,172112-06490, ,0-RING, 1 T
37,1,,26013-100302, ,""BOLT M10X 30",3,3,3,3,,,555553525535
38,1, ,26716-100002, ,"NUT 10%,2,2,2,2,,,,.5:535555555

,1,,,,,,,,,,,,,,,
20t

1
,2,2
,2,2
1,1
1,1



_ aw ba—ibX)bF(PR-}) SPEC. CODE
F.g.SO CONTROL VALVE(P PORT) D72148-74100

b 0l
PUMP |

A bo—sv b7 ASSY
CONTROL VALVE ASSY
(172148-74100)

Fig. 50 Ref No, 1

INC Fig. 50 Ref, No. 2~ 36

Fig. 51 Ref.No, 1~22
Fig. 52 Ref,No. 1~37
Fig.53 Ref.No, 1~36
Fig. 54 Ref.No, 1~27

4

b 7 A
PUMP |



,,172124-74180, ,""SECTION ASSY, SPOOL"™,1,1,1,1,,,,,,555355553
,,172122-74050, ,SPRING,1,1,1,1,,,,,,,.555555>
,,172116-74190, ,"PLATE, SEAL",2,2,2,2,,,,55355353523
»,172116-74220, ,SCREW,2,2,2,2,,,,,,,55533555>5
,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,,5555555355>5
,»,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,55555>
3,,933166-80530, ,CAP,1,1,1,1,,,,,,,5555555>
8,3,,933166-80550, ,""SCREW, CAP",1,1,1,1,,,,,.5535555535
9,3,,933171-80510, ,"'SEAT, SPRING",2,2,2,2,,,,:5535555355>5
10,3,,933171-80590, ,0-RING,1,1,1,1,,,,,,,.555555>
11,3,,933171-80610, ,0-RING,2,2,2,2,,,,,,,,,555555
12,2,,172146-74630, ,""SECTION ASSY, SPOOL",1,1,1,1,,,,,555555555>5
13,3,,172122-74050, ,SPRING,1,1,1,1,,,,,,555555555
14,3,,172116-74190, ,""PLATE, SEAL",2,2,2,2,,,,.3555325235
15,3,,172116-74220, ,SCREW,2,2,2,2, ,,,,,,,5555555

16,3, ,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,,553555353553
17,3,,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,,5,55>
18,3,,933166-80530, ,CAP,1,1,1,1,,,,,5555555555
19,3,,933166-80550, ,"'SCREW, CAP",1,1,1,1,,,,,.,555535555
20,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,,,.,:553552355>5
21,3,,933171-80590, ,0-RING,1,1,1,1,,,,,,,,,55555>
22,3,,933171-80610, ,0-RING,2,2,2,2,,,,,,,,,5.5555

1,2
2,3
3,3
4,3
5,3
6,3
7



: 51 3 2 b o= stb 7 (9939) SPEC, CODE
Fig. CONTROL VALVE(DRIVE) D72148-74100

a7 (R)
DRIVING (R}

sy (L)
DRIVING (L)

Yy a9(R)

DRIVING(R) ., ()

DRIVING (L)

gy bO— X T ASSY

CONTROL VALVE ASSY

(172148-74100)

Fig. 50 Ref.No. 1

INC Fig. 50 Ref.No, 2~36
Fig. 51 Ref. No. 1~22
Fig, 52 Ref.No. 1~37
Fig.53 Ref.No. 1~ 36
Fig. 54 Ref.No, 1~27



,,172148-74251, ,""SECTION KIT, SPOOL",1,1,1,1,,,,.55355535555>»
,,172148-74260, ,""SECTION, SPOOL",1,1,1,1,,,,,5555555555
,,172112-06330, ,"SPRING,CONTROL VALVE™,1,1,1,1,,,,,.5535555535
,,172122-74050, ,SPRING,1,1,1,1,,,,,,,.5555555

,,172122-74130, ,POPPET,1,1,1,1,,,,,,55555555>

,,172116-74190, ,""PLATE, SEAL",2,2,2,2,,,,55355353553
4,,172116-74220, ,SCREW,2,2,2,2,,,,,,,555555 55
8,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,,5535553533523
9,4,,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,555555

10,4, ,933166-80530, ,CAP,1,1,1,1,,,,,,55555555>

11,4, ,933166-80550, ,""SCREW, CAP",1,1,1,1,,,,,.5535555535
12,4,,933171-80510, ,""SEAT, SPRING",2,2,2,2,,,,553555353523
13,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,,,55555>
14,4,,933171-80610, ,0-RING,2,2,2,2,,,,,,::5535555>
15,3,,172148-74320, ,""VALVE 240/32, RELIEF",1,1,1,1,,,,,5555553555
16,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,5555555>

17,4,,172148-

74330, ,WASHER,2,2,2,2,,,W,,72148060,M00501,72148060,M00501,72148060,M00501,72148
060,M00501,,,,,1

18,4,,172124-74380, ,"CAP
nuT't,1,1,1,1,,,W,,72148060,M00501,72148060,M00501 ,72148060,M00501 ,72148060,MO050
1,,.,.1

19,2,,172148-74280, ,""SECTION KIT, SPOOL™,1,1,1,1,,,,,.5535555535
20,3,,172142-74860, ,"SECTION, SPOOL™,1,1,1,1,,,,.,55553555535
21,4,,172112-06330, ,"SPRING,CONTROL VALVE™,1,1,1,1,,,,,,54555955>5
22,4,,172122-74050, ,SPRING,1,1,1,1,,,.,.55352553
23,4,,172122-74130, ,POPPET,1,1,1,1,,,,,,,5555555>5
24,4,,172116-74190, ,"PLATE, SEAL",2,2,2,2,,,.55533555335>5
25,4,,172116-74220, ,SCREW,2,2,2,2, ,,,,,5535335535
26,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,.,53555535224
27,4,,172146-74740, ,WASHER,1,1,1,1,,,.,.55352553
28,4,,933166-80520, ,WIPER,2,2,2,2,,,,,,,,555555>

29,4, ,933166-80530, ,CAP,1,1,1,1,,,,,,55555555>
30,4,,933166-80550, ,"SCREW, CAP",1,1,1,1,,,,.,:5553555535
31,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,,,.,:553552355>5
32,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,5,555555
33,4,,933171-80610, ,0-RING,2,2,2,2,,,,,,,,,,.5,5,
34,3,,172146-74730, ,"VALVE ASSY",1,1,1,1,,,,.,:5553555235
35,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,55555555
36,3,,172148-74270, ,""VALVE 230/32, RELIEF",1,1,1,1,,,,,55555353555
37,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,55555555

1,2
2,3
3,4
4,4
5,4
6,4
2



_ 52 A b= T (7-h & 2MYY)  spec. cone
Fig. CONTROL VALVE(ARM & SWING) D72148-74100

a5 b a— s ASSY
CONTROL VALVE ASSY
(172148-74100)
Fig. 50 Ref, No. 1
INC Fig. 50 Ref No,2~36
Fig.51 Ref No, 1~22
Fig. 52 Ref,No. 1~3T
Fig. 53 Ref.No. 1~236
Fig. 54 Ref.No, 1~27



,,172148-74291, ,""SECTION KIT, SPOOL",1,1,1,1,,,,.5535555555>»
,,172148-74300, ,"SECTION, SPOOL",1,1,1,1,,,,,5555555555
,,172112-06330, ,"SPRING,CONTROL VALVE™,1,1,1,1,,,,,.5535555535
,,172122-74050, ,SPRING,1,1,1,1,,,,,,,.5555555

,,172122-74130, ,POPPET,1,1,1,1,,,,,,55555555>

,,172116-74190, ,""PLATE, SEAL",2,2,2,2,,,,55355353553
4,,172116-74220, ,SCREW,2,2,2,2,,,,,,,555555 55
8,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,,5535553533523
9,4,,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,555555

10,4, ,933166-80530, ,CAP,2,2,2,2,,,,,,,,5,55555>

11,4, ,933166-80550, ,""SCREW, CAP",1,1,1,1,,,,,.5535555535
12,4,,933171-80510, ,""SEAT, SPRING",2,2,2,2,,,,553555353523
13,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,,,55555>
14,4,,933171-80610, ,0-RING,2,2,2,2,,,,,,::5535555>
15,3,,172148-74270, ,""VALVE 230/32, RELIEF",1,1,1,1,,,,,5555553555
16,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,5555555>
17,3,,172148-74310, ,"'VALVE 230/32, RELIEF",1,1,1,1,,,,55535555355>5
18,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,.5555555>

19,4,,172148-

74330, ,WASHER,2,2,2,2,,,W,,72148060,M00501,72148060,M00501,72148060,M00501,72148
060,M00501,,,,,1

20,4,,172124-74380, ,"CAP
nuT*'t,1,1,1,1,,,W,,72148060,M00501,72148060,M00501 ,72148060,M00501 ,72148060,MO050
——

21,2,,172146-74850, ,"SECTION ASSY, VALVE",1,1,1,1,,,.,.555555955>5
22,3,,172146-74640, ,""'SECTION ASSY, SPOOL"™,1,1,1,1,,....255355554
23,4,,172112-06330, ,"SPRING,CONTROL VALVE™,1,1,1,1,,,,,.5535555535
24,4,,172122-74050, ,SPRING,1,1,1,1,,,,,,,,,55555>
25,4,,172122-74130, ,POPPET,1,1,1,1,,,,,,,55555555
26,4,,172116-74190, ,"PLATE, SEAL",2,2,2,2,,,,5553552335>5
27,4,,172116-74220, ,SCREW,2,2,2,2,,,,,,555535355>»
28,4,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,5555535235535
29,4, ,933166-80520, ,WIPER,2,2,2,2, ,,,,,,,5:5555>

30,4, ,933166-80530, ,CAP,1,1,1,1,,,,,,55555555>
31,4,,933166-80550, ,"SCREW, CAP",1,1,1,1,,,,.,:555555935
32,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,,,,5553555355>5
33,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,,,55555>
34,4,,933171-80610, ,0-RING,2,2,2,2,,,,,,,,,555555
35,3,,172310-79180, ,VALVE,1,1,1,1,,,,,,55555355>
36,4,,172116-74150, ,0-RING,1,1,1,1,,,,,,,55555555

1,2
2,3
3,4
4,4
5,4
6,4
2



. a9 hO—=HNITF(F-A & ry})
Frg-53 CONTROL VALVE (BOOM & BUCKET)  pr214a-74100

iy b
BUCKET

2]

aw ba—=MsNF ASSY
CONTROL VALVE ASSY
(172148-74100)
Fig. 50 Ref. No. 1
INC Fig. 50 Ref.No, 2~36
Fig. 51 Ref.No. 1~22
Fig, 52 Ref.No. 1~37
Fig. 53 Ref. No. 1~36
Fig. 54 Ref. No, 1~27



,,172146-74660, ,""'SECTION ASSY, SPOOL"™,1,1,1,1,,,,.:,5553555553
,,172112-06330, ,"'SPRING,CONTROL VALVE™,1,1,1,1,,,,,55535555535
,,172122-74050, ,SPRING,1,1,1,1,,,,,,,.555555>

,,172122-74130, ,POPPET,1,1,1,1,,,,,,555555555

,,172116-74190, ,"PLATE, SEAL",2,2,2,2,,,,,,,,,555555
,,172116-74220, ,SCREW,2,2,2,2,,,,,,,55555555

3,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,,553555353523
8,3,,172146-74740, ,WASHER,1,1,1,1,,,,,,5.555555>
9,3,,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,555555
10,3,,933166-80530, ,CAP,1,1,1,1,,,,,,55555555>

11,3, ,933166-80550, ,""SCREW, CAP",1,1,1,1,,,,,.5535555535
12,3,,933171-80510, ,""SEAT, SPRING",2,2,2,2,,,,5535553533523
13,3,,933171-80590, ,0-RING,1,1,1,1,,,,,,,,,55555>
14,3,,933171-80610, ,0-RING,2,2,2,2,,,,,,:55535555>
15,2,,172146-74670, ,""'SECTION ASSY, SPOOL™,1,1,1,1,,,,.5555555535
16,3, ,172112-06330, ,""SPRING,CONTROL VALVE"™,1,1,1,1,,,,,,5553555554
17,3, ,172122-74050, ,SPRING,1,1,1,1,,,,,,555555555
18,3,,172122-74130, ,POPPET,1,1,1,1,,,,,,5553555555
19,3,,172116-74190, ,""PLATE, SEAL",2,2,2,2,,,,.3555325235
20,3,,172116-74220, ,SCREW,2,2,2,2, ,,,,,5555535555
21,3,,172116-74230, ,"'"HEAD BOLT, SOCKET",2,2,2,2,,,:555532235533
22,3,,933166-80520, ,WIPER,2,2,2,2,,,,,,,,555555>
23,3,,933166-80530, ,CAP,1,1,1,1,,,,,,555555555
24,3,,933166-80550, ,"SCREW, CAP",1,1,1,1,,,,,55553555535
25,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,,,.,:553552355>5
26,3,,933171-80590, ,0-RING,1,1,1,1,,,,,,,5,55555>
27,3,,933171-80610, ,0-RING,2,2,2,2,,,,,,,,,5.555

1,2
2,3
3,3
4,3
5,3
6,3
7



_ 54 A baO—NIT(Evnd & TU-F)
Fig. CONTROL VALVE(TURNING & BLADE)

CONTROL VALVE ASS
(172148-74100)
Fig. 50 Ref.No. 1
INC Fig.50 Ref.No
Fig. 5! Ref.No
Fig, 52 Ref. No
Fig. E3 Ref. No
Fig. 54 Ref. No

Y

.2
1
.
A
A

tha
TURNING

O v +a—JLsN L7 ASSY

o~

36
22
£
36
27

whd
TURNING

SPEC. CODE
D72148-74100



,,172147-74130, ,VALVE,1,1,1,1,,,,,,,5555555>
,,172116-74190, ,"PLATE, SEAL",2,2,2,2,,,,55355353523
,,172116-74220, ,SCREW,2,2,2,2,,,,,,,55555555
,,172116-74230, ,""HEAD BOLT, SOCKET",2,2,2,2,,,5555535335535
»»,172116-74390, ,SPACER,2,2,2,2,,,,,,:.555555>
,,172122-74270, ,0-RING,1,1,1,1,,,,,,55555555>
2,,172147-74140, ,SCREW,1,1,1,1,,,,,,,,,55555>
8,2,,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,55555>5
9,2,,933166-80530, ,CAP,1,1,1,1,,,,,,,55555555
10,2,,933171-80510, ,"'SEAT, SPRING",1,1,1,1,,,,,555555955>5
11,2,,933171-80540, ,SPRING,1,1,1,1,,,,,,,,,55555>
12,2,,933171-80610, ,0-RING,2,2,2,2,,,,,,,,,5.555
13,1,,26013-100502, ,""BOLT M10X 50",2,2,2,2,,,,5535553533523

1,1
2,2
3,2
4,2
5,2
6,2
7



. 55 a2 o= 7 (7979) SPEC, CODE
Fig. CONTROL VALVE(ACCELERATION) D72148-74100




,,172148-74400, ,"VALVE ASSY, BRAKE™,1,1,,.,..555553525535
»»,172148-71500, ,DETENT,1,1,,,,,,.5555555555
»»,172148-71510, ,PISTON,1,1,,,,,,.555555555
»,172148-71520, ,PLUG(A),1,1,,,,,,5555225353>
,,172148-71530, ,PLUG(B),1,1,,,,,,55555555555
»»,172148-71540, ,BALL,2,2,,,,,,,5,55555555
2,,172148-71550, ,"GUIDE, SPRING",2,2,,,,,555535535533>»
8,2,,172148-71560, ,SPRING,2,2,,,,,,,,5:5555555
9,2,,172148-71570, ,""VALVE, CHECK",2,2,,,,5553555353355135
10,2,,172148-71580, ,SPRING,2,2,,,,,,,555555555>
11,2,,172147-70500, ,PLUG,2,2,,,,,,,,55555555>5
12,2,,172148-71590, ,SPRING,2,2,,,,,,,,55555555>»
13,2,,172122-70710, ,SPRING,2,2,,,,,,,,5.555555»
14,2,,172122-70720, ,PLUG,2,2,,,,,,:555553553 55
15,2,,172148-71600, ,""VALVE, RELIEF",2,2,,,,,,535555555235
16,3, ,172148-71670, ,""SEAL SET, RELIEF",1,1,,,,.,55535555555>5
23,2,,172148-71620, ,PLUG,2,2,,,,,,,,,55555555
24,2,,172122-73430, ,PLUG,2,2,,,,,,,,.55555555
25,2,,172148-71630, ,PLUG,2,2, ,,,,,,5555555555
26,2,,172148-71640, ,0RIFICE, 2,2, ,,,,,,,5:555555>
27,2,,172148-71650, ,"SEAL, DUST",2,2,,,,,,,5555535555
28,2,,172148-71660, ,"SCREW, SET",2,2,,,,,,.,,,:5555555
29,2,,172148-71680, ,"REPAIR KIT",1,1,,,,,.5553555533>5
36,1,,26116-100952, ,"BOLT M10X 95 PLATED",6,6,,,.3:5553555335255

1,1
2,2
3,2
4,2
5,2
6,2
7



v h4 T U—F T (F2985) Ay
Fig. @ TURNING BRAKE VALVE(PREVIOUS) brales 400

UP TO M/%00678

wth1E-F }:5\

TURNING MOTOR A
j\LO_{; .: ::.

-

36




,,172148-74450, ,""VALVE ASSY, BRAKE™,1,1,1,1,,,.,.555555535
,,172148-71570, ,"VALVE, CHECK",2,2,2,2,,,,55553525535
,»,172148-71580, ,SPRING,2,2,2,2,,,,,,,,555555
»»,172147-70500, ,PLUG,2,2,2,2,,,,,,,.555555>
,,172122-70710, ,SPRING,2,2,2,2,,,,,,,,555555>
2,,172122-70720, ,PLUG,2,2,2,2,,,,,,,5555555>
7,2,,172148-71600, ,"VALVE, RELIEF",2,2,2,2,,,,,5:553525535
8,3,,172148-71670, ,""SEAL SET, RELIEF",2,2,2,2,,,,,5553525535
15,2,,172122-73430, ,PLUG,2,2,2,2,,,,,,:.5555555
16,2,,172142-74370, ,"'REPAIR SET",1,1,1,1,,,,,.555535554
20,1,,26116-100702, ,""BOLT M10X 70 PLATED",6,6,6,6,,,,555553555554

1,1
2,2
3,2
4,2
5,2
6



_lz ”/7] 4 -j‘l/_:‘__.l\-}b.j‘ SPEC. _CODE
Fig 5 D72148-08300

TURNING BRAKE VALVE D72148-74400

FROM M/#00679




,2,,172141-74700, ,""VALVE ASSY, SELECTOR"™,1,1,1,1,,,,.,5553555555
»3,,172141-74790, ,"PLATE, ADAPTER",1,1,1,1,,,,,5535555535>5
»3,,172141-74820, ,PLATE,1,1,1,1,,,,,,,5555555>
,3,,172141-74830, ,COVER,1,1,1,1,,,,,,,55555555
8,3,,172141-74840, ,SPRING,1,1,1,1,,,,,,55555555>
9,3,,172141-74850, ,"RETAINER, BALL",1,1,1,1,,,,.555555555>»
10,3,,172141-74860, ,"'SLEEVE, DETENT",1,1,1,1,,,,,555555555>»
11,3,,172141-74870, ,"SEAL KIT",1,1,1,1,,,,,5535555555>»
17,3,,172141-74890, ,WASHER,1,1,1,1,,,,,555555355>»
18,3,,172141-74900, ,GUIDE,1,1,1,1,,,,,,,55555555
19,3,,172141-74910, ,SPACER,1,1,1,1,,,,,,5553555554
20,3,,172141-74920, ,"VALVE, RELIEF",1,1,1,1,,,,,5535555535>»
21,3,,172141-74950, ,"PLUG 1/16,3,3,3,3,,,5553555332225
22,3,,24190-050002, ,"BALL 5/32",2,2,2,2,,,,,33555522233
23,3,,26450-060162, ,"BOLT M 6X 16",1,1,1,1,,,,,,55555955>
24,3,,26450-060202, ,""BOLT M 6X 20",7,7,7,7, 5535535532335 533
25,3,,26557-080502, ,""'SCREW M 8X 50",1,1,1,1,,,,5555555555>»
26,2,,26013-080202, ,"BOLT W/WASHER M8X20™",4,4,4,4,,,,55535223355

1
3
6
7



COUNTRY [J P]JA S

E X

Fig.No. | 581 58

t— RIS ASSY(T-AIVE)
3RD VALVE ASSY(BOOM END)

(772148-74700)
Fig. 30 Ref. No, 1

INC Fig. 30 Ref, No.
Fig. 58 Ref. No.
Fig. 63 Ref, No,
Fig. 67 Ref. No,

2~53
1~ 26
1~43
1~19

. H— RN T
Flg.58 3RD VALVE

H# — RN 7 ASSY(7-ALVE)

3RD VALVE ASSY(ARM END)

(772148-T4701)

Fig. 30 Ref.No. 1-1

INC Fig. 30 Ref. No, 2~53
Fig. 58 Ref.No, 1~ 26
Fig. 63 Ref.No. 1~43
Fig. 68 Ref.No. |~34

y

SPEC. CODE
D72141-74700

H#— RV T ASSY(74-AIVE)

3RD VALVE ASSY(FRAME END)

(772148-46100)

Fig. 30 Ref.No. 2

INC Fig. 30 Ref, No, 3~53
Fig. 58 Ref_.No, 1~26
Fig. 63 Ref.No, 1~43




,, 1 72148-75100, ,""RESERVER ASSY",1,1,1,1,,,,.55355535555>»
,,172141-73710, ,"'ROD, STRAINER",1,1,1,1,,,,.,5535555535>»
,,172112-74801, ,"'STRAINER, SUCTION™,1,1,1,1,,,,,,555555535
,»,172112-74901, ,"ELEMENT W/VALVE™,1,1,1,1,,,,,5555335525
,,172112-74911, ,ELEMENT,1,1,1,1,,,,,,,,,555555

,,172112-74971, ,"VALVE, BY-PASS",1,1,1,1,,,..,5553555555
2,,172112-75770, ,""SPRING, STRAINER",1,1,1,1,,,,,5535555535>5
8,2,,172112-75780, ,"'SPRING, STRAINER",1,1,1,1,,,,,5555555535
9,2,,26716-100002, ,"NUT 10",1,1,1,1,,,,5555555555>
11,2,,172142-75260, ,PIPE,1,1,1,1,,,,,,:5555555>
12,2,,172122-75331, ,""COVER (B), RESERVOIR",1,1,1,1,,,,,55555353555
13,2,,172148-75500, ,""COVER, RESRVER",1,1,1,1,,,,,5535555555>»
14,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,1,1,,,,,5535555555>5
15,3,,172122-75620, ,BOLT,2,2,2,2,,,,,,::555555>
16,3,,172122-75630, ,GASKET,4,4,4,4,,,,55535223555
17,2,,172116-75850, ,"PLUG (YELLOW:87)",1,1,1,1,,,,55555522535
18,2, ,22134-240000, ,"WASHER 24",1,1,1,1,,,,,,5553555555
19,2,,22417-200160, ,""COTTER PIN 2.0X16",1,1,1,1,,,,,,5553555555
20,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,1,1,,,,,,53555255>
21,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,2,2,,,,,5355232224
22,2,,26013-100202, ,""BOLT W/WASHER M10X20',8,8,8,8,,:5555555353555
23,2,,933171-23042, ,MAGNET,1,1,1,1,,,,,.5535555535
24,2,,933171-23062, ,"PLUG 24, DRAIN",1,1,1,1,,,,,,555555553
25,2,,172312-75130, ,"BREATHER, AIR",1,1,1,1,,,,,55355535532>»
26,1,,22137-140000, ,"WASHER 14 ,POLISHED",4,4,4.,4,,,,.,3553532233
27,1,,22217-140000, ,"'SPRING WASHER 14",4,4,4.,4,,,,..:553233524
28,1,,26116-140302, ,""BOLT M14X 30 PLATED",3,3,3,3,.,..55555353553
29,1,,26116-140402, ,"'BOLT M14X 40 PLATED",1,1,,..5555553525535
29-1,1,,26116-140452, ,""BOLT M14X 45 PLATED",1,1,1,1,,,N, ,* ,MXXX,*,MXXX, ,,,555551

1,1
2,2
3,2
4,2
5,3
6,3
7



SPEC, CODE

: 5 Y roa15y D72142-73700
Fig. HYD. 01 TANK D72148-75100
17—

20— g %2

inc.(1)~25 ’ 21
.

4




1,,172142-76100, ,CONNECTOR,1,1,1,1,,,,5,5553555554
1,,172147-76100, ,FLANGE,1,1,1,1,,,,.5,55555555
1,,172142-76110, ,"ELBOW PF1/2",2,2,2,2,,,,5553555335 5
,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,2,2,,,,:5535555355>»
,1,,172123-76120, ,"CONNECTOR PF1/4",1,1,1,1,,,,,55555555135
7,1,,172148-76120, ,"NIPPLE PT1/2-3/8",1,1,1,1,,,,,355555523135
8,1,,172141-76130, ,CONNECTOR,1,1,1,1,,,,,,555555555
10,2,,933152-07400,,"0-RING (A)",1,1,1,1,,,,.555222253>
11,1,,172148-76130, ,"ELBOW PF1/2",1,1,1,1,,,,,:555555535
13,2,,24315-000180, ,""0-RING 1B P-18.0",1,1,1,1,,,,5555555955>
14,1,,172124-76350, ,""CONNECTOR 1/2",1,1,1,1,,,,5555553352>
16,2,,933152-07400,,"0-RING (A)",1,1,1,1,,,,,.55255553>
17,1,,23391-020000, ,"" JOINT RGI1/4",1,1,1,1,,,,55535552335>5
18,1,,23871-020000, ,"PLUG PT1/4,SCREW",1,1,1,1,,,,,5553555555>5
19,1, ,23871-030000, ,'PLUG PT3/8,SCREW",3,3,
20,1,,24315-000110, ,"0O-RING 1B P-11.0",1,1,

21,1,,24315-000240, ,"0-RING 1B P-24.0",1,1, 2333339333399 35
22,1,,24321-000400, ,"0-RING 1A G-40.0",1,1,1,1,,,,,,55555555
23,1,,26013-100252, ,""BOLT W/WASHER M10X25',4,4,4,4,,,,,5555523535
24,1,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,,,5:22555>

25,1,,933166-24120, ,""CONNECTOR PF1/2-10",1,1,1,1,,,,55555535352>
26,1,,933166-25420, ,ADAPTER,1,1,,,,,,5555555555>

26-1,1,,23391-040000, ,"JOINT RGI
1/2",2,2,2,2,,,R,,72148091,M01245,72148091,M01245, ,,,,,,,,1
27,1,,933166-25420, ,ADAPTER, 2,2, ,,,,,,,555553555>5

27-1,1,,23391-040000, ,"JOINT RGI
1/2",2,2,2,2,,,R,,72142283,M00775,72142283 ,M00775, , 5,555 551

28,1,,933168-53550, ,"ELBOW 3/8(45R)",2,2,2,2,,,53555332233
28-1,1,,933168-53550, , "ELBOW
3/8(45k)',1,1,1,1,,,K,,72148091,M01245,72148091,M01245,72148091 ,M01245,72148091,
M01245,,,,,1

28-2,1,,23394-040000, ,"JOINT
45RGI11/4",1,1,1,1,,,R,,72148100,*1990.04,72148100,*1990.04,72148100,*1990.04,721
48100,*1990.04,,,,,1

29,1,,172148-76400, ,"PIPE. SUCTION",1,1,1,1,,,,,.555535554

30,1, ,26013-100202, ,""BOLT W/WASHER M10X20',2,2,2,2,,,5555553533525
31,1,,172148-78110, ,HOSE,1,1,1,1,,,,,,,5555555>

32,1,,172148-78120, ,HOSE,1,1,1,1,,,,,,,55555555

33,1,,172148-78130, ,HOSE,1,1,1,1,,,,.5,55555555

33-1,1,,172148-

78131, ,HOSE,1,1,1,1,,,S,,72148091,M01245,72148091,M01245,72148091,M01245,7214809
1,M01245,,,,,1
34,1,,172148-78140, ,HOSE,1,1,1
35,1,,172148-78150, ,HOSE,1,1,1
36,1,,172148-78160, ,HOSE,1,1,1
37,1,,172142-78350, ,HOSE,1,1,1
38,1,,172112-78750, ,"CLAMP (B), HOSE™,1,1,1,1,,,,55535555355>»

39,1,,23000-041000, ,"CLAMP 41" ,4,4,4,4,,,,,.532552255>5

40,1, ,23000-054000, ,""CLAMP 54",4.,4,4.4,,,,,,:552335225
40-1,1,,23000-060000, ,"'CLAMP
60",4,4,4,4,,,R,,72142353,M00501,72142353,M00501,72142353,M00501, 72142353 ,M00501
e

41,1, ,23000-070000, ,""CLAMP 70",4,4,4.4,,,,,,3552335225

42,1, ,29321-405065, ,""GROMMET 40X5.0",1,1,1,1,,,.,.555555955>»

43,1, ,172148-74110, ,"VALVE. CHECK",1,1,1,1,,,,,.555535554

1
2
3
5
6

33,,,,,,,,,,,1111
11!11111111111111
1,1

1
1,sss35333332335
1
1



a7y J\'f Hh v (yyﬁ_*yj_,“bj) DSPEC. CODE
. 72148-74100
F'g-6o HYD. OI1L PIPING(TANK-PUMP-VALVE) p72148-76100
D72148-76110
D72148-76130
DT2148-76140

FaaHY D72148-76400
PREVIOUS DT2148-76410
28— D72148-76420

D72148-76430
D72148-78100
D72148-78110
D72148-78130
D72148-78140

Ll i = B
HYD, OIL TANK

MAIN PUNP

\__/"
5 Avira—-nnNLT S
CONTROL VALVE



1,1,,172312-17260, ,"GROMMET 22X2.3",1,1,1,1,,,.,1,,,..55555>
2,1,,172730-75140, ,ADAPTOR,1,1,1,1,,,,,55535555535
3,1,,172142-76180, ,J0INT,2,2, ,,,,,,5.5555555>5

3-1,1,,172142-

76180, ,J0INT,2,1,1,1,,,K,,72148069,M00679,72148069,M00679, ,,,,,,,, 1
4,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,.55553553533523
4-1,2,,24315-000140, ,"0-RING 1B P-
14.0",1,1,1,1,,,K,,72148069,M00679,72148069,M00679, ,,,,,,,,1
5,1,,172142-76290, ,""GROMMET 28X2.3",1,1,1,1,,,,1,,,,.,555555
6,1,,24315-000140, ,""0-RING 1B P-14.0",1,1,1,1,,,,5555525955>5
7,1,,933152-24062, ,""CONNECTOR (C)',4,4,4,4,,,3,55553333325
8,2,,933152-24120, ,"0-RING (B)",4,4,4,4,,,,,.,:5555555
9,1,,933152-24120, ,"0-RING (B)",4,4,4,4,,,,,.,:.555555
10,1,,933152-24410, ,""CONNECTOR (A)',4,4,4,4,,,,55555323535
11,1,,933155-08481, ,""CONNECTOR (A)",1,1,1,1,,,,5,55555353555
12,1,,933155-08481, ,""CONNECTOR (A)',3,3,3,3,,5555555533535

13,1, ,933169-24281, ,CONNECTOR,1,1,1,1,,,,,5555555555
14,2,,933152-07400, ,"'0O-RING (A)",1,1,1,1,,,,,5555532525
15,1,,172148-78100, ,"'BUSH 13X320",1,1,1,1,,,,,55553555535
16,1,,172142-78120, ,HOSE,2,2,2,2,,,,,,:5555235>
17,1,,172142-78130, ,HOSE,1,1,1,1,,,,,,55555555>
18,1,,172142-78140, ,HOSE,2,2,2,2,,,,,,55555555»
19,1,,172142-78150, ,HOSE,1,1,1,1,,,,,,5.555555>
20,1,,172142-77520, ,HOSE,1,1,1,1,,,,,,,55555555
22,2,,172312-78700, ,"TUBE, SPIRAL",2,2,2,2,,,,,553552355>5
23,1,,172142-77500, ,HOSE,1,1,1,1,,,,,,,5555555>
25,2,,172312-78700, ,""TUBE, SPIRAL™,2,2,2,2,,,,,5553523553
26,1,,172142-78450, ,GROMMET ,6,6,6,6,,,,55535555555»
27,1,,172142-78970, ,""HOLD, HOSE'™,1,1,1,1,,.,,.:5553555535
28,1,,172142-78980, ,SUPPORT,1,1,1,1,,,,,.555535554
29,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,,,.,5535532354
30,1,,23251-030701, ,HOSE,,1,1,1,1,,,,,,,5555555>
31,1,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,2,2,,,,55555553535
32,1,,26116-100602, ,""BOLT M10X 60 PLATED",2,2,2,2,,,.,:55555255>5
33,1,,172142-76320, ,BUSH,1,1,1,1,, ,W, ,72148069,M00679, 72148069 ,M00679, , ,,,,,,, |
34,1,,23393-030000, ,"JOINT 90RGI
3s/8",1,1,1,1,,,W,,72148069,M00679,72148069 ,M00679, ,,,,5,55,1
35,1,,24315-000180, ,"0-RING 1B P-
18.0",1,1,1,1,,,W,,72148069,M00679,72148069,M00679, ,,,,,,,,1



HYD. OIL PIPING(VALVE-MOTOR-BOOM) 073145-78110
D72148-76130

. AFTINA B (BVT-E-5-T-4h) SPEC. CODE
Fe @1

D72148-76140

taoH G 2 D72148-78100
PREV(0US 36 D72148-78110
D72148-78130
4 . D72148-78140
S 22@
Vi 20 3-16 2
] 25 &L
! 23 47)
o N
:er\‘ \2%;1 2 ®
s .\ v 23 20
3 0 @ fﬁ*@’%ﬁ ’ 25,
Ehws

- B
t.f\@i:i)//!g ?533%3\

L 30
g;:\\(//:' @

tyﬁ47u—¢mwiL—i;;;Z/—ﬁﬁ—ﬁ_ﬁkﬁij

TURNING BRAKE VALVE

EUHLE~4
TURNING MOTOR

_).‘!’.\ Dv kD=L T
S0 (JJP\CONTROL VALVE
Cog

IRDMNN T+ a0
NOT 3RD VALVE SPEC,




,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,1,1,,,,535555552335
,1,,172142-76150, ,"JOINT 3/74UN-1/4",2,2,2,2,,, 355535223355
,1,,172142-76160, ,"JOINT 3/74UN-3/8",2,2,2,2,,,3,55535233355
,1,,172312-76220, ,""CONNECTOR 1/4-3/4UN",2,2,2,2,,,,,55533552275
»1,,172110-76440, ,ELBOW,2,2,,,,,,,,,,555555>
5-1,1,,23393-020000, ,"JOINT
90RGI11/4",2,2,2,2,,,R,,72142283,M00775,72142283,M00775, ,,5555551
6,1,,172110-76440, ,ELBOW,2,2,,,,,,,,55555555>
6-1,1,,23393-020000, ,"JOINT
90RGI1/4",2,2,2,2,,,R,,72142283,M00775,72142283 ,M00775, 5, 5555551
7,1,,172110-76440, ,ELBOW,1,1,,,,,,,555555555>5
7-1,1,,23393-020000, ,"JOINT
90rRGI1/4",1,1,1,1,,,R,,72142283,M00775,72142283,M00775, ,,,555551
8,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,.555525355>»
9,1,,933152-22771, ,"ELBOW (90B)",4,4,,,,,,555533353522»
9-1,1,,23393-030000, ,"JOINT 90RGI
3/8",4,4,4,4,,,R,,72142283,M00775,72142283,M00775, ,,,555551
10,1,,933152-24120, ,"'0-RING (B)",8,8,8,8,,,555555532555
11,1,,933155-08481, ,""CONNECTOR (A)',2,2,2,2,,,55555535233535
12-1,1,,172142-78160, ,""HOSE W/SPIRAL TUBE™,1,1,1,1,,,,2,,55555353552551
13,2,,172142-78700, ,"TUBE, SPIRAL",1,1,1,1,,,..,255355554
15,1,,172142-78170, ,""HOSE W/SPIRAL TUBE",1,1,1,1,,,,1,,,,5555555
17,2,,172142-78700, ,"TUBE, SPIRAL",1,1,1,1,,,,,,555555555
18,1,,172148-78170, ,HOSE,1,1,1,1,,,,..:.555555>5
20,2,,172142-78700, ,"TUBE, SPIRAL",1,1,1,1,,,,,,55555955>
21,1,,172122-78200, ,""HOSE F406G 05",1,1,1,1,,.,.553555533>»
22,1,,172142-78660, ,HOSE,2,2,2,2,,,,,,,,,555555
24,2,,172142-78700, ,""TUBE, SPIRAL™,2,2,2,2,,,,5555352553
25,1,,172142-78680, ,HOSE,1,1,1,1,,,,,,,55555555
27,2,,172142-78700, ,"TUBE, SPIRAL",1,1,1,1,,,,,,55555955>
28,1,,172312-78690, ,HOSE,1,1,1,1,,,,,,,5555555>
29,1,,172142-78720, ,HOSE,1,1,1,1,,,,,,,5555555>
30,2,,172142-78700, ,"TUBE, SPIRAL"™,1,1,1,1,,,,.,55555355>



A7 INA D (BST-R4RN, 247 SPEC. CODE
. ’ D72148-76100
F'g-62 HYD. O1L PIPING(VALVE-SWIVEL-SWING) »72148-76110
D72148-76130
D72148-76140
D72148-78100
D72148-78110
D72148-78130
D72148-78140

24
© 22
3 3/ ©
)
17
15 25

@@1

PRSP LR AN
SWIVEL JOINT = D N Ty AT )

<\ CONTROL. VALVE




»»,172730-75140, ,ADAPTOR, 3,3,3,3, ,,,:55555555 55
,,172122-76131, ,""CONNECTOR PT1/2-45",1,1,1,1,,,,55535555355>5
,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,,,,,555555555>»
,,172124-76160, ,CONNECTOR,2,2,2,2,,,,,53555535555
,»»,172142-76240, ,""JOINT PF3/4",2,2,2,2,,,3555533333535
,»172142-76250, ,"JOINT 1/2",1,1,1,1,,,,,,555553255
2,,172142-76260, ,"JOINT 3/4",1,1,1,1,,,,,5553555232>
8,2,,172112-77261, ,""CONNECTOR PF1/2L-42",1,1,1,1,,,,,55535552325
9,3,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,,,,55:5555>
10,2,,172112-77360, ,""CONNECTOR PF1/2PF1/2",1,1,1,1,,,,5555553352>5
11,2,,23393-060000, ,"JOINT 90RGI3/4',1,1,1,1,,,,5555553352>
12,2,,24315-000140, ,"0-RING 1B P-14.0",5,5,5,5,,,.555355535555>5
13,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,,,,55535555555>»
14,2, ,24315-000240, ,""0-RING 1B P-24.0",2,2,2,2,,,,5553355237>5
15,2,,933155-08481, ,""CONNECTOR (A)",1,1,1,1,,,,,55555353555
16,2,,933152-24120,,"0-RING (B)".,2,2,2,2,,,,,.5:322353>
17,2,,933155-08481, ,""CONNECTOR (A)",1,1,1,1,,,,55535555355>5
18,2,,933152-24410, ,""CONNECTOR (A)",1,1,1,1,,,,,5535555355>5
19,2,,933166-25420, ,ADAPTER, 1,1, ,,,,,.5555555555
19-1,1,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,,,R,,72142283,M00775,72142283 ,M00775, ,,,555551
20,2,,933166-25420, ,ADAPTER,1,1,,,,,,5555555555>
20-1,1,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,,,R,,72142283,M00775,72142283 ,M00775, ,,,,,55,1
21,2,,933171-24970, ,ADAPTER,1,1,1,1,,,,,.355535554
21-1,2,,23391-060000, ,""JOINT RGI
3/4",1,1,1,1,,,R,,72142324,*%1990.01,72142324,*1990.01,72142324,*%1990.01,72142324
,*1990.01,,,,,1
22,2,,172142-78520, ,HOSE,1,1,1,1
23,2,,172142-78530, ,HOSE,1,1,1,1
24,2,,172142-78540, ,HOSE,1,1,1,1,,,,,,,5,555555
2,2,2,2
1,1

1,2
2,2
3,3
4,2
5,2
6,2
7

25,2,,172142-78550, ,HOSE,
26,2,,172142-78840, ,HOSE, 1,1, ,,,.,.5555555555

26-1,1,,172142-

78841, ,HOSE,1,1,1,1,,,R,,72142274,M00911,72142274 ,M00911, ,,,,,,,,1
27,2,,172142-78570, ,HOSE,1,1,1,1,,,,,,,55555555
28,2,,172142-78580, ,HOSE,1,1,1,1,,,,,,,5.55555>
29,2,,172142-78590, ,HOSE,1,1,1,1,,,,,,,55555555
31,3,,172142-78710, ,"TUBE, SPIRAL",1,1,1,1,,,,..,52555455>
32,2,,172142-78610, ,HOSE,1,1,1,1,,,,,,,55555555
34,3,,172142-78710, ,"TUBE, SPIRAL",1,1,1,1,,,,,,55555355>
35,2,,23251-060505, ,HOSE,,1,1,1,1,,,,,,,5555555>

36,2, ,933152-24062, ,""CONNECTOR (C)",1,1,1,1,,,,,555355555>5
37-1,2,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,1,,,,,555555551
38,3,,172142-76200, ,"JOINT, ELBOW",1,1,1,1,,,,.,55555955>5
39,3,,172142-76270, ,""JOINT 1/2, SWIVEL",1,1,1,1,,,,,5555552535
40,3, ,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,1,1,,,,,5555552325
41,3,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,,,,,553533552575
42,3, ,172137-75570, ,""ADAPTER
PF1/2*,1,1,,,,,W,2,72148086 ,MXXX, 72148086 ,MXXX, 5 5555555

43,3, ,23871-060000, ,"PLUG
PT3/4,SCREW",1,1,,,,,W,2,72148086 ,MXXX, 72148086 ,MXXX, , 55555551



i 27N A 7 (8T, Tuok) 72 145-18110
Fig @D Hvo. 0IL PIPING(3RD VALVE, FRANE) 017118130

H#— RN F ASSY(T-AI4F) H— RN ASSY(7-LIVF) DT2148-7T8110
3RD VALVE ASSY(BOOM END) 3RD VALVE ASSY(ARM END) DT2148-78130
Fig. 30 Ref.No. 1 Fig. 30 Ref. No. 1-1
INC Fig. 30 Ref.No, 2~53 INC Fig. 30 Ref. No.2~53

Fig, 58 Ref. No. 1~26 Fig. 58 Ref.No, 1~26

Fig. 63 Ref. No, |~43 Fig. 63 Ref. No. 1~43 20

(772148-46100)

Fig. 30 Ref. No, 2

INC Fig. 30 Ref, No.3~53 ‘
Fig. 58 Ref. No, 1~26

Fig. 63 Ref.No, 1~43

Fig. 67 Ref No, 1~ 18 Fig. 68 Ref No, 1~34
28 2
H— KNI T ASSY(TL-AIzf) 3
3RD VALVE ASSY(FRAME END) a 35




,,172148-76110, ,"JOINT, HOSE",1,1,1,1,,,,,,5553555555
,,172123-76120, ,""CONNECTOR PF1/4",1,1,1,1,,,,55555335525
,,172141-76180, ,CONNECTOR,1,1,1,1,,,,,55535555535
,»,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,,,,,5555555555
,,172141-76220, ,NIPPLE,1,1,1,1,,,,,,,.555555>
6,1,,172110-76440, ,ELBOW,1,1,,,,,,,555555555>5
6-1,1,,23393-020000, ,"JOINT
90RGI1/4",1,1,1,1,,,R,,72142283,M00501,72142283,M00501, ,,, 5,551
7,1,,172112-77261, ,""CONNECTOR PF1/2L-42",1,1,1,1,,,,,555555353>
8,2,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,,,,,::555
9,1,,23871-060000, ,"PLUG PT3/4,SCREW",1,1,1,1,,,,1,,555555535
10,1, ,24315-000110, ,"0O-RING 1B P-11.0",1,1,1,1,,,,,5555535555>»
11,1,,933166-25420, ,ADAPTER,1,1,,,,,,.555555255
11-1,1,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,,,R,,72142283,M00501,72142283,M00501, ,,,,,,,,1
12,1, ,933171-24901, ,CONNECTOR,1,1,1,1,,,,,,5553555554
13,2,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,,555222253>

14,1, ,933171-24970, ,ADAPTER,1,1,1,1,,,,,55535555535
14-1,1,,23391-060000, ,"JOINT RGI
3/4",1,1,1,1,,,R,,72142324,*%1990.01,72142324,*1990.01,72142324,*1990.01,72142324
,*1990.01,,,,,1

15,1,,172142-76470, ,"PIPE, RETURN",1,1,1,1,,,,,,555555554

16,1, ,26013-100162, ,""BOLT M10X 16",2,2,2,2,,,,553555353523
17,1,,172148-78190, ,HOSE,1,1,1,1,,,,..:55555555
18,1,,172148-78200, ,HOSE,1,1,1,1,,,,,,:.555555>
20,2,,172142-78700, ,""TUBE, SPIRAL™,1,1,1.,1,,,...55352553
21,1,,172148-78240, ,HOSE,1,1,1,1,,,,,,,5,55555>
22,1,,172148-78260, ,"'BUSH 13X220",1,1,1,1,,,,,,555555554
23,1,,172142-78381, ,HOSE,1,1,1,1,,,,,,,55555555
24,1,,172142-78440, ,HOSE,1,1,1,1,,,,,,,55555555
25,1,,172142-78640, ,HOSE,1,1,1,1,,,,,,,5555555>
26,1,,172142-78650, ,HOSE,1,1,1,1,,,,,,,5555555>
27,1,,172112-78750, ,""CLAMP (B), HOSE™,1,1,1,1,,,,,.555555525
28,1,,23000-019000, ,"CLAMP 19",1,1,1,1,,,,..53555255>»
28-1,1,,23000-016000, ,""CLAMP
16*,1,1,1,1,,,R,,72142353,M00501,72142353,M00501,72142353,M00501,72142353,M00501
33335l

29,1,,23000-041000, ,"CLAMP 41",3,3,3,3,,,.:555555351>5
30,1,,23010-014000, ,"CLAMP 14" ,4,4,4,4,,,,,.532552255>5
30-1,1,,23000-013000, ,""CLAMP
13",4,4,4,4,,,N,,72142370,M10662,72142370,M10662,72142370,M10662,72142370,M10662

1,1
2,1
3,1
4,2
5,1



“ . . SPEC. CODE
Fig 64 AFTIINA A (Y5-0) D72148-76100
g HYD. OtL PIPIN D72148-76110C
G(RETURN) D72148-76130

D72148-76140
D72148-76400
D72148-76410
D72148-76420
D72148-76430
D72148-78100
D72148-78110
D72148-78130
D72148-78140

23
29 X,
-y a0
.~ | NOT 3RD VALVE SPEC.

et

-~
H K9 RY
HYD. OIL TANK

v T E-4F
TURNING MOTOR

"~

; e N\

L ’ ‘_7 23 X:\:- //
LN <4 | ,U_,/:;;//’"/

~ § 22 “ONE "' /24 25 "l‘ 27 P@r<
. '

X
yl'f’\)b/a‘fzb ]8 \’ .
T UTSSWIVEL JOINT \\—/ g
! N




,1,,172123-76120, ,""CONNECTOR PF1/4",2,2,2,2,,,3335555333135
,1,,172141-76230, ,J0INT,2,2,2,2,,,,,,,,,5.555>
,1,,172110-76450, ,ELBOW,2,2,2,2,,,,,,,,,555555
»1,,172110-76450, ,ELBOW, 2,2, ,,,,,,,,:555555>
4-1,1,,23394-020000, ,"JOINT
45RG11/4",2,2,2,2,,,R,,72142283,M00775,72142283 ,M00775, ,,5 555551
5,1,,172110-76470, ,NIPPLE,2,2,,,,,,,,,,5555555
5-1,1,,23391-020000, ,"JOINT
RG11/4",2,2,2,2,,,R,,72142283,M00775,72142283,M00775,,,,,,,,,1
6,1,,24315-000110, ,""0-RING 1B P-11.0",2,2,2,2,,,,5553525355>5
7,1,,24315-000180, ,"0-RING 1B P-18.0",4,4,4,4,,,,,:55352552
8,1,,933152-22761, ,ELBOW,2,2,,,,,,,5555555555
8-1,1,,23394-030000, ,"JOINT 45RGI
3/8",2,2,2,2,,,R,,72142283,M00775,72142283 ,M00775, ,,,,,,,,1
9,1,,933152-24410, ,""CONNECTOR (A)',2,2,2,2,,,5555553533325
10,1, ,933160-01370, ,""CONNECTOR PF1/2-3/8",4,4,4,4,,,, 35555333135
11,1,,172148-78220, ,HOSE,2,2,2,2,,,,,,55555555»
12,1,,172148-78230, ,HOSE, 2,
13,1,,172142-78310, ,HOSE, 2
14,1,,172142-78320, ,HOSE, 2
2
2

1
2
3
4

15,1, ,172142-78340, ,HOSE,

2
2
2
2
16,1, ,172141-78450, ,HOSE, 2,2



D72148-76100
HYD. OIL PIPING(TRACK FRAME) bp72148-76110
D72148-76130
D72148-76140
D72148-78100
D72148-78110
D72148-78130
D72148-78140

aA7INAg 7 (795 70-h) SPEC. CODE
Fie @D

g DRIVING MOTOR
VFanT—#
DRIVING MOTOR
}:::;\\\\\

~

; 5 ~ -
- ==
RN
\_‘ .'Y"_." / - -
\\xf\\\<:;:/” “///// f/ P



,,172142-76500, ,"PIPE(A), BOOM  (87)",1,1,1,1,,,,,,,.5:5555>
,,172142-76520, ,"PIPE(B), BOOM  (87)",1,1,1,1,,,,5:55555555>
,»172148-76500, ,"PIPE(L) , ARM",1,1,1,1,,,,,,.,,55555>
,,172142-76560, ,""PIPE(R), ARM 67)",1,1,1,1,,,,55555553535
,»,172148-76520, ,"PIPE(L), BUCKET",1,1,1,1,,,,,5555555535
,»,172148-76540, ,"PIPE(R), BUCKET",1,1,1,1,,,,55555555535
1,,172122-17190,,CLIP,2,2,2,2,,,,1,,,,,,,5,5>
8,1,,172141-76670, ,"CLAMP, PIPE(A) (87)",6,6,6,6,,,,::5535325555
9,1,,172141-76680, ,""CLAMP, PIPE(B)",3,3,3,3,,..55553355555>5
10,1,,22217-080000, ,""SPRING WASHER 8",6,6,6,6,,,,55535555555>5
11,1, ,26013-100352, ,""BOLT M10X 35",6,6,6,6,,,,55555355554
12,1,,26717-080002, ,"NUT M 8",6,6,6,6,,,,,,5.555555>
13,1,,172142-78270, ,HOSE, 2,
14,1,,172142-78280, ,HOSE, 2,
15,1,,172142-78290, ,HOSE, 1,
16,1, ,172146-78640, ,HOSE, 1,

RPRR R R R

1
2
3
4
5
6
7



e OO

F-bLi) 4
ARM CYL.

.
7 \,
S

14

. ’mmm'
o —

Krw by ry
BUCKET CYL.

A7 YNA N (T-h)
HYD. OIL PIPING(BOOM)

REFER TO Fig. 70—47

NOT 3RD VALVE SPEC,

H— g NTFaT

it AR
BOOM CYL.

SPEC. CODE
D72148-76100
D72148-76110
D72148-76130
D72148-76140
D72148-16400
D72148-76410
D72148-76420
D72148-76430
D72148-78100
D72148-78110
D72148-18130
D72148-78140




»»23394-060000, ,""JOINT 45RGI13/4",1,1,1,1,,,,5553535232575
,»,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,,,,,55535552335
,»,23871-060000, ,"PLUG PT3/4,SCREW",1,1,1,1,,,,,55535552335
,»172148-76600, ,""PIPE(A), 3RD",1,1,1,1,,,,55553552535
,,172148-76620, ,"PIPE(B), 3RD",1,1,1,1,,,,,:,5555555>
,,172142-76750, ,"'SUPPORT, PIPE",1,1,1,1,,,,.555555555>»
2,,172125-76900, ,"'CLAMP (YELLOW:=87)",2,2,2,2,, 5355535223355
8,2,,172312-77930, ,""SPACER, CLAMP",2,2,2,2,,,,5355535235235
9,2,,22217-120000, ,"SPRING WASHER",2,2,2,2,,,,,,52555355>5
10,2,,26116-120552, ,"'BOLT M12X 55 PLATED",1,1,1,1,,,,.5555555535
11,2,,26116-120752, ,"BOLT M12X 75 PLATED",1,1,1,1,,,,.555555555>»
12,2,,172142-78500, ,HOSE,1,1,1,1,,,,,,55555555>
13,2,,172142-78510, ,HOSE,1,1,1,1,,,,,.55555555>
14,2,,172142-78950, ,"CLAMP(A), HOSE",1,1,1,1,,,,,555555355>5
15,2,,172142-78960, ,"CLAMP(B), HOSE',1,1,1,1,,,,,5555553555>
16,2, ,22217-120000, ,""SPRING WASHER",1,1,1,1,,,,,55535555535
17,2,,26116-120602, ,""BOLT M12X 60 PLATED",1,1,1,1,,,,,555555555>»
18,2,,172125-81110, ,STAY,2,2,2,2,,,,1,,,,,.5555>
19,2,,172142-81520, ,"STAY(D), PIPING",1,1,1,1,,,,1,,,,.,55555>

1,2
2,2
3,2
4,2
5,2
6,2
7



37N Qb TR
Fig-67 HYD. OIL PIPING(3RD VALVE, BOOM END) 07714576410

UP TO M/#01414

H— FANT ASSY(T—L T F)
3RD VALVE ASSY(BOOM END)
(T72148-74700)
Fig. 30 Ref.No. 1
INC Fig. 30 Ref.No.2~53

Fig. 58 Ref.No. 1~26

Fig. 63 Ref. No, 1~43

Fig.67 Ref, No. 1~ 19

14

n"rybriUey
BUCKET CYL.



»»172142-81700, ,STAY(A,1,1,,,,,,1,,,,..55555551
,»,172142-81710, ,STAY(B,2,2,,,,,,1,,,,,:55555551
,,172142-81720, ,"STAY ASSY",2,2,,,,,,1,,,.,.:5555551
»»23394-060000, ,""JOINT 45RGI13/4",1,1,,,,5555553352255551
,»,23871-040000, ,"PLUG PT1/2,SCREW",2,2,,,,:5555555535353535551
,»,22217-120000, ,"'SPRING WASHER™,2,2,,,,.555555535335332551
2,,172142-81740, ,"SEAT, SCREW",4.4,,,,,,1,,,.,,:5.555,1
8,2,,172148-76740, ,"TUBE (C), 3RD",1,1,,,,,,:5555552555551
9,2,,172148-76760, ,"TUBE (D), 3RD",1,1,,,,,555555555555551
10,2,,172148-76700, ,"TUBE (A), 3RD"™,1,1,,,,,,.5:55555555551
11,2,,172148-76720,,"TUBE (B), 3RD",1,1,,,,,,55555555555551
12,2,,172142-76940, ,""CLAMP 3/4(YELLOW:=87)",2,2,,,,555533535525233351
13,2,,172142-76950, ,"CLAMP 1/2",3,3,,,,,5552523533553551
14,2,,26116-120552, ,"BOLT M12X 55 PLATED",2,2,,,,,55553555555353351}
15,2,,26013-120402, ,""BOLT M12X 40",3,3,,,,55553535535353351
16,2,,172142-78500, ,HOSE,1,1,,,,,,55555553555551
17,2,,172142-78510, ,HOSE,1,1,,,,,,55555553555551
18,2,,172142-78950, ,""CLAMP(A), HOSE™,1,1,,,,.,:5555555335355551
19,2,,172142-78960, ,"CLAMP(B) , HOSE™,1,1,,,,,,.55553555555551
20,2,,22217-120000, ,""SPRING WASHER",1,1,,,,555555555335332551
21,2,,26116-120602, ,"BOLT M12X 60 PLATED,1,1,,,,5555555555335353251
22,2,,26013-120302, ,""BOLT W/WASHER M12X30',4,4,,,,.:5555553533332251
23,2,,172142-78860, ,HOSE, 1,1, ,,,,,,55555535555551
24,2,,172142-78870, ,HOSE, 1,1, ,,,.:.55555533555551
25,2,,172142-77100, ,"VALVE, STOP™,2,2,,,,,,,,,55555555551
26,3,,172142-77110,,"BODY, VALVE™,2,2,,,,,,,55555555355551
27,3,,22351-040010, ,"'SPRING PIN 4X10",2,2,,,,5555553332222551
28,3, ,24315-000200, ,"0-RING 1B P-20.0",2,2,,,,455555533352222551
29,3,,172142-77120, ,"RING, BACK UP",2,2,,,,.,:555555533322551
30,3,,172142-77130, ,VALVE,2,2,, ,,,,:.55553553555551

31,3, ,24315-000160, ,""0-RING 1B P-16.0",4,4,,,,52555535352225551
32,3,,172142-77140, ,"RING, BACK UP",2,2,,,,.:555555333352251

33,3, ,22242-000200, ,"CIRCLIP  20",2,2,,,,.35555533333232251
34,2,,172125-81110, ,STAY,1,1,,,,,.1..55555555555 1

1,2
2,2
3,2
4,2
5,2
6,2
7



148-76130
HYD. OIL PIPING(3RD VALVE, ARM END) DI2148-18420

D72148-78130

: AF7YINA T (B—FhT, T-ATVE) SPEC. CODE
e O8

W prinT assy(7 -z k) FROM M/#01415
3RD VALVE ASSY(ARM END)
(T772148-74701)

Fig. 30 Ref.No. 1-1 - COUNTRY |J PJA S[E X
INC Fig. 30 Ref.No, 2~ - ——
Fig 58 Ref.No. 1~26 Fig. No. | 68

Fig. 63 Ref No, 1~43
Fig. 68 Ref No, 1~34

REFER TO Fig. 63



1,1,,172112-77580, ,"JOINT 1/8",1,1,1,1,,,,55535352355>5

2,1,,172141-77800, ,""JOINT, GREASE",4,4,4,4,,,,,:55352523

3,1,,172142-77800, ,HOSE,1,1,1,1,,,,,555555255

4,1,,172142-77810, ,HOSE,2,2,,,,,,,5555535555>

4-1,1,,172142-77811, ,HOSE,2,2,2,2,,,N,,72141355,M00823,72141355,M00823, ,,,,,,,, 1|
5,1,,172312-77820, ,"FITTING, GREASE"™,1,1,1,1,,,,,,5553555554

6,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,3,3,3,3,,,5555535552335



. IHATFav> SPEC. CODE
F'g-69 GREAS ING D72142-77800

/ - P PL
. / SWING_CYL.

(&)
NPINR
N
o hANXFY LT
TURNING BEARING




,,172148-81100, ,""BOOM W/BUSH" ,1,1,1,1,,,.25555555545>»
,»,172112-83500, ,"PIN BUSH 45X60',2,2,2,2,, 5555555555535
,»,172142-81550, ,"PIN 38X186™,1,1,1,1,,,,,5555555555
,,172122-81581, ,"PIN (B), BOOM™,1,1,1,1,,,, 100500005
,,172122-81621,,"PIN (C), BOOM™,1,1,1,1,,,, 505500055
,,172112-87840, ,"SHIM 45X1",2,2,2,2, ., 10sss0ss00s
1,,22417-800500, ,""COTTER PIN 8.0X50",2,2,2,2,,,555555555555
8,1,,22417-800630, ,""COTTER PIN 8.0X63",1,1,1.,1,...:5555555555
9,1,,24761-040000, ,""NIPPLE B,GREASE™,1,1,1.1,...:5555555555
10,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2.,2,2, .43 55553522323%
11,1,,172148-81200, ,""ARM W/BUSH 1350",1,1,1,1,,..55555555255
12,2,,172116-82400, ,"'PIN BUSH 38X55",6,6,6,6,,,,,55555555 5
13,1,,172142-81620, ,0-RING,2,2,2,2, 1155 222552255
14,1,,172122-82290, ,"'SEAL, DUST",2,2,2.2, 235355353333 3335
15,1,,172122-82301, ,""PIN ASSY, ARM" ,2.2,2,2, . 3555355352325
16,1,,22417-800500, ,""COTTER PIN 8.0X50",2,2,2,2,,,5555552222%2
17,1, ,24761-040000, ,"'NIPPLE B,GREASE" ,1,1,1,1,,,,,5555555555
18,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2,2,,,555555555555
19,1,,172142-81300, ,""ARM(L), BUCKET",1,1
20,1,,172142-81320, ,"ARM(R), BUCKET",1,
21,1,,172122-84400, ,""LINK, BUCKET",1,1,
22,2,,172116-82400, ,""PIN BUSH 38X55",2,
23,2,,172116-84490, ,"'PIN BUSH 38X41",2,
24.,1,,172142-99470, ,"KIT, ARM
PIN",1,1,1,1,,,W,,*,MXXX,* ,MXXX,* ,MXXX,* ,MXXX,,,,,1
25,1,,172122-84501, ,"PIN (A), BUCKET ARM",1,1,1,1,,,,55595925292%
26,1,,172116-84590, ,""PIN, BUCKET ARM™,1,1.1.1,...:5555555555
27,1, ,24761-020000, ,"'"NIPPLE PT1/8,GREASE" ,3.,3,3,3., 5555555555935
28,1,,933110-86600, ,""NUT M24, NYLON",2,2,2.2, 23255353333 3335
29,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2.,2, 2335555335224
30,1,,933171-29760, ,WASHER ,2,2,2,2, 2255555552333 3
31,1,,172148-82300, ,"'BRACKET, BOOM™,1,1,1.,1,...555555559555
32,1,,172148-82350, ,""PIN 70X356",1,1,1.,1,...:55553529555
33,1,,172148-82360, ,"'PLATE, LOCK(YELLOW=87",1,1,1,1,,,,5555352353223
34,1,,172148-82380, ,"PIN 38-97",1,1,,,,10sss0sss00s5
34-1,1,,172148-82381, ,""PIN 38-
97",1,1,1,1,,,S,,72151029,M00682,72151029,M00682, ,,,,,,,,1
35,1,,172142-82400, ,""PLATE, LOCK"™,1,1,1.1....:5555353555
36,1,,172148-82400, ,""PIN 45X257" ,1,1,1,1,...:5555352955
37,1,,172112-87840, ,"'SHIM 45X1" ,4,4,4,4, ., . 053552292552
38,1,,172141-94260, ,""PIN 38-130",1,1,1.,1,,.:2:5555595522%

39,1, ,22242-000700, ,"CIRCLIP 70",1,1,1,1,...53555999995

40,1, ,22417-800500, ,""COTTER PIN 8.0X50",1,1,1,1,,.,.555555552055
41,1, ,22417-800630, ,""COTTER PIN 8.0X63",2,2,2,2, . 5555555553233 5

42 .1, ,26013-100252, ,""BOLT W/WASHER M10X25",2,2.2,2, 2135555352533 4
43,1, ,26116-160402, ,""BOLT M16X 40 PLATED",2,2.,2,2, 24235555332 223%
44,1, ,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2, . 555555555323 35
45,1, ,22217-160000, ,"'SPRING WASHER 16" ,2,2,2,2, . 5555555555335
46,1,,172122-81581, ,"PIN (B), BOOM",1,1,1,1,,,,000ss0sssss
47,1,,172142-76620, ,RUBBER,1,1,1,1,,, 00550000000
48-1,1,,172148-81500, ,"'BOOM (3RD™,1,1,1,1,,,,1,,,55592522551
49,2,,172112-83500, ,"PIN BUSH 45X60",2,2,2,2, . 55555555232335
50,1,,172148-81300, ,''BOOM ASSY,
3rRD",1,1,,,,,W,,72148081,M01415,72148081,M01415,,.,,,,,,,1
51,2,,172112-83500, ,""PIN BUSH
45xe60'",1,1,,,,,W,,72148081,M01415,72148081,M01415,,,,,,...1
52,1,,172148-81310, ,""ARM ASSY,
3rRD",1,1,,,,,W,,72148081,M01415,72148081,M01415,,,,,,,,,1
53,2,,172116-82400, ,""PIN BUSH
38X55'",6,6,,,,,W,,72148081,M01415,72148081,M01415,,,,,,,,,1
54,1,,172112-87101, ,""PIN ASSY, BUCKET™,,,1,1,,,.555555559555

55,1, ,172112-87840, ,"SHIM 45X1",,, 1,1, 110000000000
56,1,,22417-800630, ,""COTTER PIN 8.0X63",,.1.1,...55555555555

1,1
2,2
3,1
4,1
5,1
6,1
7

1,1,1,.,.55555535535
2,2,2,,5553532333535
2,2,2



57,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",,,1,1,,,,55555555535



F@;;"

T—L4L & 7— A
BOOM & ARM

SPEC, CODE
D72148-81100
D72148-81110

D72148-81120
D72148-81200
D72148-81210
D72148-81300
D72125-81460

P—Li U % H—FRNTT—LIT s FID -
ARM CYL. 3RD VALVE BOOM END SPEC. D72148-82300

T-Loys
BOOM CYL

LN s
! 3N L
ATy q -
SWING CYL.

Ry boyos
BUCKET CYLINDER

Ny b F 3D
NOT BUCKET SPEC.

COUNTRY TJ PIA SIE X
APPL
CAT

)
[==]
N
Lo

H— RN T P —LT A
3RD VALVE ARM END SPEC.




1,1,,772122-81430, ,"BUCKET ASSY,550",1,1,,,.55553555355553

1-1,1,,772122-81431, ,"'BUCKET ASSY
550",1,1,1,1,,,N,,72122743,M00651,72122743 ,M00651, , ,,,,,,, 1

1-2,1,,772122-81432, ,""BUCKET ASSY
590",1,1,1,1,,,N,,72168008,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, ,,,, |
3,2,,172116-86240, ,"'SIDE CUTTER, BUCKET",1,1,1,1,,,,.5535555555>»
3-1,2,,172142-86150, ,""CUTTER (L),
Si1bev,1,1,1,1,,,S,,72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, ,, ,, |
4,2,,772122-86121, ,"TEETH ASSY",4.,4,,,,,,,,5:553555>

4-1,2,,772122-86122, ,""TEETH
ASSY".,4.,4,,,,,N,, 72137538 ,MXXX, 72137538 ,MXXX, , 55555551
4-2,2,,772122-86123, ,"TEETH
ASSY",4,4,4,4,,,F,1,72124191,M00784,72124191 ,M00784, ,,,,,,,,1

5,3,,172113-86121, ,TEETH,4,4, ,,,,,,,,55555555
5-1,3,,172113-86122, ,TEETH,4,4,,,,,R,, 72137538 ,MXXX, 72137538 ,MXXX, , , 5 55555}
5-2,3,,172113-

86123, ,TEETH,4,4,4,4,,,S,,72124191,M00784,72124191,M00784, , ,,,,,,, 1
6,3,,172113-86130, ,"TEETH SHIM SET",4,4,,,,,5553555353523
6-1,3,,172137-86710, ,"TEETH SHIM 17
SET",4,4,4,4,,,S,,72124191,M00784,72124191,M00784, ,,,,,,,,1

10,3, ,22217-140000, ,"'SPRING WASHER

14",8,8,,,,,2,,72124191 ,M00784,72124191 ,M00784, ,,,,,,,,1

11,3,,26606-140002, ,"NUT M14",8,8,,,,,,.555555555

11-1,3,,172142-81390, ,NUT,8,8,8,8,,,S,,72124191,M00784,72124191,M00784, , ,,,,,,. |
12,3,,933110-81900, ,"'BOLT
M14X40X20",4,4.,4.,4,,,Z,,72124191,M00784,72124191,M00784, ,,,,,,,. 1
13,3,,933110-82100, ,""BOLT M14X50X20",4,4,,,:55553523233523

13-1,3,,172142-

81380, ,B0LT,8,8,8,8,,,S,,72124191,M00784,72124191,M00784, ,,,,,,,,1
14,2,,172116-86240, ,"'SIDE CUTTER, BUCKET",1,1,1,1,,,,.55553555535
14-1,2,,172142-86160, ,""CUTTER (R),
SiIbev,1,1,1,1,,,S,,72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, ,,,, |
15,2,,172142-86280, ,'"'BOLT M14X
40",6,6,6,6,,,W,,72168008,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, ,,,, |
16,2,,172142-86290, ,"'NUT

14" ,6,6,6,6,,,W,,72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, , , ,, |
17,2,,22217-140000, ,"'SPRING WASHER
14",6,6,6,6,,,W,,72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, 72168008 ,MXXX, ,, ,, I
18,1,,172142-99450, ,"PIN KIT,
BUCKET",2,2,2,2,,,W, ™, MXXX, >, MXXX, >, MXXX,* ,MXXX, ,,,, |

19,2,,172122-86261, ,"'PIN, BUCKET",2,2,2,2,,,,5355535552335
20,2,,172142-99320, ,"'SHIM 38X2.3",2,2,2,2,,,W, ,*,MXXX,* ,MXXX, >, MXXX,* ,MXXX, ,,,, |
21,2,,172142-99330, ,"SHIM 38X3.2",2,2,2,2,,,W, ,* ,MXXX, >, MXXX, > ,MXXX,* ,MXXX, ,,,, 1
22,2,,22417-800500, ,"COTTER PIN 8.0X50",2,2,2,2,,,,,53555335224
23,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,55555533525
24,2,,933171-29751, ,""SHIM SET,38X(0-8,1.2",2,2,2,2,,,555555333325



| )Xy b (550, 590)
Fig. Z 1 BUCKET(550, 590) 07717281430

1-2(590)

2 H#
PREVIOUS 1(550)

*¥a290H%

4 PREVI0US
1’ﬁ'0\*\'\'\'
13
V] 4
\@/ j
COUNTRY [J PJA SIE X
RPPLT- Ty —— ‘ﬁ/éC‘
CATION




1,1,,772122-81420, ,""BUCKET ASSY.300",1,1,,,..555555355553
1-1,1,,772122-81421, ,"'BUCKET ASSY
(340)",1,1,,,,,N,,72168008 ,MXXX, 72168008 ,MXXX, , 55555551
3,2,,172116-86240, ,"'SIDE CUTTER, BUCKET",1,1,,,,,55555555355>5
3-1,2,,172142-86150, ,""CUTTER (L),

SIbE™,1,1,,,,,S,,72168008 ,MXXX,72168008 ,MXXX, , , 5555551

4,2,,772122-86121, ,"TEETH ASSY",2,2,,,,,,,5.55555555
4-1,2,,772122-86122, ,"TEETH
ASSY",2,2,,,,,N,,72137538 ,MXXX, 72137538 ,MXXX, , , 5554551
4-2,2,,772122-86123, ,""TEETH

ASSY",2,2,,,,,F,1,72124191 ,M00784,72124191,M00784, ,,,,,,,,1
5,3,,172113-86122, ,TEETH,2,2,,,,,,,,.55555555

5-1,3,,172113-86123, ,TEETH,2,2,,,,,S,,72124191 ,M00784,72124191 ,M00784, ,,,,,,,, 1
6,3,,172113-86130, ,""TEETH SHIM SET",2,2,,,,,.5555555355>5
6-1,3,,172137-86710, ,"TEETH SHIM 17
SET",2,2,,,,,S,,72124191,M00784,72124191,M00784, ,,,,,,,.1

10,3, ,22217-140000, ,""SPRING WASHER

14",4,4,,,,,2,,72124191 ,M00784,72124191,M00784, ,,,,,,,,1
11,3,,26606-140002, ,"NUT M14™,4.4,,,,,,,,,55555555

11-1,3,,172142-81390, ,NUT,4.,4,,,,,S,,72124191,M00784,72124191,M00784, ,,,,,,,, 1
12,3, ,933110-81900, ,"BOLT
M14X40x20",2,2,,,,.,Z,,72124191 ,M00784,72124191 ,M00784, ,,,,,,,,1
13,3,,933110-82100, ,""BOLT M14X50X20",2,2,,,5:55553533233523
13-1,3,,172142-81380, ,B0LT,4,4,,,,,S,,72124191,M00784,72124191,M00784, ,,,,,,,,1
14,2,,172116-86240, ,"'SIDE CUTTER, BUCKET",1,1,,,,,55555555955>5
14-1,2,,172142-86160, ,""CUTTER (R),

SIDE™,1,1,,,,,S,,72168008 ,MXXX,72168008 ,MXXX, , , 5555551
15,2,,172142-86280, ,""BOLT M14X
40",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, ,,,,,.551

16,2,,172142-86290, ,"'NUT 14",6,6,,,,,W,,72168008,MXXX, 72168008 ,MXXX, ,, 55,5551
17,2, ,22217-140000, ,"'SPRING WASHER

14",6,6,,,,,W,,72168008 ,MXXX,72168008 ,MXXX, , ,,5555,1

18,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,,,,,W, ,*,MXXX,* ,MXXX,,,,,,,,.1
19,2,,172122-86261, ,""PIN, BUCKET",2,2,,,,,,.,,,55555555
20,2,,172142-99320, ,"SHIM 38X2.3",2,2,,,,,W, >, MXXX,* ,MXXX, ,,54,,5551
21,2,,172142-99330, ,"SHIM 38X3.2",2,2,,,,,W, , >, MXXX,* ,MXXX, ,,5555551
22,2,,22417-800500, ,"COTTER PIN 8.0X50",2,2,,,,5555553525535
23,2,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,,5535555552523
24,2,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",2,2,,,,,:5555222333»



. Iy b (300, 340) (799747 ))
Fig. J 2 BUCKET (300, 340) (ATTACHMENT)  o72122-81420

14-1 1-1(340)

FaoHs
PREVIOUS




1,1,,772122-81400, ,"BUCKET ASSY 450",1,1,,,..5553555353553
1-1,1,,772122-81401, ,"'BUCKET ASSY
450",1,1,,,,,N,,72122743,M00651,72122743 ,M00651, ,,,,,,,,1
1-2,1,,772122-81402, ,""BUCKET ASSY
490",1,1,,,,,N,,72168008,MXXX, 72168008 ,MXXX, , 5, .55 5,1
3,2,,172116-86240, ,""'SIDE CUTTER, BUCKET",1,1,,,.5555555355555
3-1,2,,172142-86150, ,""CUTTER (L),

SIDE™,1,1,,,,,S,,72168008 ,MXXX,72168008 ,MXXX, , , 5555551

4,2,,772122-86121, ,"TEETH ASSY",4.,4,,,,,,,,5:553555>
4-1,2,,772122-86122, ,""TEETH
ASSY".,4.,4,,,,,N,, 72137538 ,MXXX, 72137538 ,MXXX, , 55555551
4-2,2,,772122-86123, ,"TEETH

ASSY".,4,4,,,,,F,1,72124191 ,M00784,72124191 ,M00784,,,,,,,
5,3,,172113-86121, ,TEETH,4,4, ,,,,,,,,55555555
5-1,3,,172113-86122, ,TEETH,4,4,,,,,R,, 72137538 ,MXXX, 72137538 ,MXXX, , , 5 55555}
5-2,3,,172113-86123, ,TEETH,4,4,,,,,S,,72124191 ,M00784,72124191 ,M00784, ,,,,,,,, 1
6,3,,172113-86130, ,"TEETH SHIM SET",4,4,,,,,5553555353523
6-1,3,,172137-86710, ,"TEETH SHIM 17
SET",4.,4,,,,,S,,72124191,M00784,72124191,M00784, ,,,,,,,,1

10,3, ,22217-140000, ,"'SPRING WASHER

14",8,8,,,,.2,,72124191 ,M00784,72124191,M00784, ,,,,,,..1
11,3,,26606-140002, ,"NUT M14",8,8,,,,,,.5555555555

11-1,3,,172142-81390, ,NUT,8,8,,,,,S,,72124191,M00784,72124191,M00784, , ,,,,,,, |
12,3,,933110-81900, ,"BOLT
M14X40X20",4,4,,,,,2,,72124191,M00784,72124191,M00784, ,,,,,,,,1
13,3,,933110-82100, ,""BOLT M14X50X20",4,4,,,.52553523233524
13-1,3,,172142-81380, ,B0LT,8,8,,,,,S,,72124191 ,M00784,72124191 ,M00784, ,,,,,,,,1
14,2,,172116-86240, ,""SIDE CUTTER, BUCKET",1,1,,,.55555553555553
14-1,2,,172142-86160, ,""CUTTER (R),
SIDE",1,1,,,,,S,,72168008,MXXX, 72168008 ,MXXX, , 5,555, 1
15,2,,172142-86280, ,""BOLT M14X
40",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, ,, 5555551
16,2,,172142-86290, ,"'NUT 14",6,6,,,,,W,,72168008,MXXX, 72168008 ,MXXX, ,, 5,551
17,2,,22217-140000, ,"'SPRING WASHER
14",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, , ,, 55,51
18,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,,,,,W, ™, MXXX,*,MXXX, ,,,555551
19,2,,172122-86261, ,"PIN, BUCKET",2,2,,,,,,,,55555555>
20,2,,172142-99320, ,"SHIM 38X2.3",2,2,,,,,W, >, MXXX,* ,MXXX, ,,,,,.551
21,2,,172142-99330, ,"SHIM 38X3.2",2,2,,,,,W, >, MXXX,* ,MXXX, ,,,,,5551
22,2,,22417-800500, ,"COTTER PIN 8.0X50",2,2,,,,,55555525355>5
23,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,,,,555355555233135
24,2,,933171-29751, ,"SHIM SET,38X(0.8,1.2",2,2,,,5,55355553322335



SPEC. CODE
D72122-81400

Sy b (450, 490) (75574 1)

Fig.73 BUCKET (450, 490) (ATTACHMENT)

1-2(480)

F¥aH%
PREVI0US

1t450)

FauHS

PREV|0US




1,1,,772122-81410, ,"BUCKET ASSY.500",1,1,,,..555555355553
1-1,1,,772122-81411, ,"'BUCKET ASSY
500",1,1,,,,,N,,72122743,M00651,72122743 ,M00651, ,,,,,,,,1
1-2,1,,772122-81412, ,"BUCKET ASSY
(40),1,1,,,,,N,,72168008 ,MXXX, 72168008 ,MXXX, , , 5555551
3,2,,172116-86240, ,""'SIDE CUTTER, BUCKET",1,1,,,.5555555355555
3-1,2,,172142-86150, ,""CUTTER (L),

SIDE™,1,1,,,,,S,,72168008 ,MXXX,72168008 ,MXXX, , , 5555551

4,2,,772122-86121, ,"TEETH ASSY",4.,4,,,,,,,,5:553555>
4-1,2,,772122-86122, ,""TEETH
ASSY".,4.,4,,,,,N,, 72137538 ,MXXX, 72137538 ,MXXX, , 55555551
4-2,2,,772122-86123, ,"TEETH

ASSY".,4.,4,,,,,F,1,72124191 ,M00784,72124191,M00784, ,,,,,,,,1
5,3,,172113-86121, ,TEETH,4,4, ,,,,,,,,55555555
5-1,3,,172113-86122, ,TEETH,4,4,,,,,R,, 72137538 ,MXXX, 72137538 ,MXXX, , , 5 55555}
5-2,3,,172113-86123, ,TEETH,4,4,,,,,S,,72124191 ,M00784,72124191 ,M00784, ,,,,,,,, 1
6,3,,172113-86130, ,"TEETH SHIM SET",4,4,,,,,5553555353523
6-1,3,,172137-86710, ,"TEETH SHIM 17
SET",4.,4,,,,,S,,72124191,M00784,72124191,M00784, ,,,,,,,,1

10,3, ,22217-140000, ,"'SPRING WASHER

14",8,8,,,,.2,,72124191 ,M00784,72124191,M00784, ,,,,,,..1
11,3,,26606-140002, ,"NUT M14",8,8,,,,,,.5555555555

11-1,3,,172142-81390, ,NUT,8,8,,,,,S,,72124191,M00784,72124191,M00784, , ,,,,,,, |
12,3,,933110-81900, ,"BOLT
M14X40X20",4,4,,,,,2,,72124191,M00784,72124191,M00784, ,,,,,,,,1
13,3,,933110-82100, ,""BOLT M14X50X20",4,4,,,.52553523233524
13-1,3,,172142-81380, ,B0LT,8,8,,,,,S,,72124191 ,M00784,72124191 ,M00784, ,,,,,,,,1
14,2,,172116-86240, ,""SIDE CUTTER, BUCKET",1,1,,,.55555553555553
14-1,2,,172142-86160, ,""CUTTER (R),
SIDE",1,1,,,,,S,,72168008,MXXX, 72168008 ,MXXX, , 5,555, 1
15,2,,172142-86280, ,""BOLT M14X
40",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, ,, 5555551
16,2,,172142-86290, ,"'NUT 14",6,6,,,,,W,,72168008,MXXX, 72168008 ,MXXX, ,, 5,551
17,2,,22217-140000, ,"'SPRING WASHER
14",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, , ,, 55,51
18,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,,,,,W, ™, MXXX,*,MXXX, ,,,555551
19,2,,172122-86261, ,"PIN, BUCKET",2,2,,,,,,,,55555555>
20,2,,172142-99320, ,"SHIM 38X2.3",2,2,,,,,W, >, MXXX,* ,MXXX, ,,,,,.551
21,2,,172142-99330, ,"SHIM 38X3.2",2,2,,,,,W, >, MXXX,* ,MXXX, ,,,,,5551
22,2,,22417-800500, ,"COTTER PIN 8.0X50",2,2,,,,,55555525355>5
23,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,,,,555355555233135
24,2,,933171-29751, ,"SHIM SET,38X(0.8,1.2",2,2,,,5,55355553322335



_ 74 Ny (500, 540) (7897400 SPEC. CODE
Fig. BUCKET (500, 540) (ATTACHMENT)  D72122-81410

1 7%
PREV100S 1500)

FaoHs

1%
pa




1,1,,772122-81440, ,"BUCKET ASSY,600",1,1,,,..555555355553
1-1,1,,772122-81441, ,"'BUCKET ASSY
600",1,1,,,,,N,,72122743,M00651,72122743 ,M00651, ,,,,,,,,1
1-2,1,,772122-81442, ,"BUCKET ASSY
(640)",1,1,,,,,N,,72168008,MXXX, 72168008 ,MXXX, ,, 5555551
3,2,,172116-86240, ,""'SIDE CUTTER, BUCKET",1,1,,,.5555555355555
3-1,2,,172142-86150, ,""CUTTER (L),

SIDE™,1,1,,,,,S,,72168008 ,MXXX,72168008 ,MXXX, , , 5555551
4-1,2,,772122-86121, ,""TEETH ASSY",4.,4,,,...,2,,,5355533322351
4-2,2,,772122-86122, ,"" TEETH
ASSY".,4.,4,,,,,N,, 72137538 ,MXXX, 72137538 ,MXXX, , 55555551
4-3,2,,772122-86123, ,"TEETH

ASSY".,4.,4,,,,,F,1,72124191 ,M00784,72124191,M00784, ,,,,,,,,1
5,3,,172113-86122, ,TEETH,4,4, ,,,,,,,,55555555

5-1,3,,172113-86123, ,TEETH,4,4,,,,,S,,72124191,M00784,72124191,M00784, ,,,,,,, .|
6,3,,172113-86130, ,"TEETH SHIM SET",4,4,,,.,,.553555353554
6-1,3,,172137-86710, ,"TEETH SHIM 17
SET",4.,4,,,,,S,,72124191,M00784,72124191 ,M00784, ,,,,,,,,1

10,3, ,22217-140000, ,"'SPRING WASHER
14".,8,8,,,,,Z2,,72124191,M00784,72124191,M00784, ,,,,,,,,1
11,3,,26606-140002, ,"NUT M14",8,8,,,,,,,55555355555
11-1,3,,172142-81390, ,NUT,8,8, ,,,,S,,72124191,M00784,72124191,M00784, , ,,,,,,, |
12,3,,933110-81900, ,"BOLT
M14X40X20",4,4,,,,,Z2,,72124191,M00784,72124191 ,M00784, ,,,,,,,.1
13,3,,933110-82100, ,""BOLT M14X50X20",4,4,,,,5255535223355
13-1,3,,172142-81380, ,B0LT,8,8,,,,,S,,72124191,M00784,72124191 ,M00784, ,,,,,,.,1
14,2,,172116-86240, ,""SIDE CUTTER, BUCKET",1,1,,,.5555555355553
14-1,1,,172142-86160, ,"CUTTER (R),
SIDE",1,1,,,,,S,,72168008,MXXX, 72168008 ,MXXX, , ., .55, 1
15,2,,172142-86280, ,"'BOLT M14X
40",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, ,, 5.5 5551
16,2,,172142-86290, ,"'NUT 14",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, ,, 4555551
17,2,,22217-140000, ,"'SPRING WASHER
14",6,6,,,,,W,,72168008 ,MXXX, 72168008 ,MXXX, ,,,,,,.,1
18,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,,,,,W, >, MXXX,*,MXXX,,,,.,,,.1
19,2,,172122-86261, ,""PIN, BUCKET",2,2,,,,,,,,.55555555
20,2,,172142-99320, ,"'SHIM 38X2.3",2,2,,,,,W, >, MXXX,* ,MXXX, ,,,,55551
21,2,,172142-99330, ,"SHIM 38X3.2",2,2,,,,,W, >, MXXX,* ,MXXX, ,,,,,.551
22,2,,22417-800500, ,"COTTER PIN 8.0X50",2,2,,,,,5555552555>5
23,2,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,,555555555533
24,2,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",2,2,,,,:555552333335



. 75 Ny b (600; 640) (79‘7*!7") SPEC. CODE
Fig. BUCKET (600, 640) (ATTACHMENT)  D72122-81440

]‘] 4 }:"I:%EVIOUS
10
LJ T3
12
i %/ 6
\‘\@/ J




1,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,,,:55555553533553
2,2,,22417-800500, ,""COTTER PIN 8.0X50",2,2,,,5,5555355353523
3,2,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,53555535523355
4A,2,,172142-99230, ,""SHIM 38X2.3",2,2,,,.555355532293
4B,2,,172142-99330, ,"SHIM 38X3.2",2,2,,,:555555532233
4Cc,2,,933171-29751, ,""SHIM SET,38X(0.8,1.2",2,2,,,,555555333333>
6,2,,172122-86261, ,"PIN, BUCKET",2,2,,,,,,,,,:5555555
7,1,,172142-86300, ,"BUCKET ASSY 340S",1,1,,,,55555355535535>5
8,2,,172142-86310, ,""BUCKET ASSY 340S",1,1,,,.,:55535555335223
9,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,,..,.::5553352535
10,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,,,,5555555533525
11,2,,172142-86280, ,""BOLT M14X 40",6,6,,,55555553555535
12,2,,172142-86290, ,"NUT 14",6,6,,,,,,:5555525555
13,2,,22217-140000, ,"'SPRING WASHER 14",6,6,,,,55553555335555
14,2,,772142-86140, ,"" TEETH ASSY",2,2,,,,,555595523355
15,3,,172151-81600, ,POINT,2,2,,,,,,,5555555555

16,3, ,172151-81620, ,"PIN ASSY, LOCK",2,2,,,5,55553555353523
17,4,,172151-81630, ,PIN,2,2,,,,,,,,,5555555>5
18,4,,172151-81640, ,"LOCK,RUBBER BIN",2,2,,,,,.,:555555255>5
19,3,,172142-86140, ,""ADAPTER 16",2,2,,,,,55555552355>5
20,1,,172142-86100, ,BUCKET(490S)(GREEN) ,1,1,,,,55555555553135
21,2,,172142-86110, ,BUCKET(490S)(GREEN) ,1,1,,,,,55555525355 5
22,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,,,,55555535552335
23,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,,,..55555355555>5
24,2,,172142-86280, ,"BOLT M14X 40",6,6,,,55555555525935
25,2,,172142-86290, ,"NUT 14",6,6,,,,,,:5555555555
26,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,5:55553553535523
27,2,,772142-86140, ,""TEETH ASSY',4,4,,,,.,2553533533>»
28,3,,172151-81600, ,POINT,4,4, ,,,,,,,5:555555>
29,3,,172151-81620, ,"PIN ASSY, LOCK",4.,4,,,,.:5553552335>5
30,4,,172151-81630, ,PIN,4,4,,,,,,,,,:5555555
31,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,,,,,,.5535555535>»
32,3,,172142-86140, ,"ADAPTER 16",4.,4,,,,,:5553522255>5
33,1,,172142-86200, ,"BUCKET ASSY 540S",1,1,,,..5535555355335
34,2,,172142-86210, ,""BUCKET ASSY 540S",1,1,,,.5555555552535
35,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,,,,555553535525575
36,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,,,,,5555535552335
37,2,,172142-86280, ,"BOLT M14X 40",6,6,,,:5555555555235
38,2,,172142-86290, ,"NUT 14",6,6,,,,.5555555533535
39,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,.55535555555535
40,2, ,772142-86140, ,"TEETH ASSY",4,4,,,,:4555355332523
41,3,,172151-81600, ,POINT,4,4,,,,,,,.55555555>

42,3, ,172151-81620, ,"PIN ASSY, LOCK",4,4,,,,.:.53552335223
43,4,,172151-81630, ,PIN,4.,4,,,,,,.,..5555555

44,4, ,172151-81640, ,"LOCK,RUBBER BIN",4,4,,,,,,.355553555535
45,3, ,172142-86140, ,""ADAPTER 16",4,4,,,,:555355332523
46,1,,172142-86350, ,""BUCKET ASSY 590S",1,1,,,,5555553525535
47,2, ,172142-86360, ,""BUCKET ASSY 590S",1,1,,..,,55555555955>5
48,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,,,,,.533555552225
49,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,,,,,555555552595
50,2,,172142-86280, ,"BOLT M14X 40",6,6,,,55555555522335
51,2,,172142-86290, ,"NUT 14",6,6,,,,,,:555555555>5
52,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,.,,535555355535
53,2,,772142-86140, ,"TEETH ASSY",4.4,,,,,.:552555255>5
54,3,,172151-81600, ,POINT, 4,4, ,,,,,,,5,555555>
55,2,,172151-81620, ,"PIN ASSY, LOCK",4,4,,,,,:5553552335>5
56,4,,172151-81630, ,PIN,4.4,,,,,,,,,,5,55555
57,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,,,,,.,.355535555
58,3,,172142-86140, ,"ADAPTER 16",4.4,,,,,:5553525255>5

59,1, ,172142-86400, ,BUCKET(640S)(GREEN) ,1,1,,,,,55535555555133
60,2, ,172142-86410, ,BUCKET(640S)(GREEN) ,1,1,,,,55555555555135
61,2,,172142-86150, ,"CUTTER (L), SIDE",1,1,,,,55555535552335
62,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,,,,,55555355555>5



63,2,,172142-86280, ,"'BOLT M14X 40",6,6,,,,3:55553553553>»
64,2,,172142-86290, ,"NUT 14",6,6,,,,,,:555552555>5
65,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,55555355353553
66,2,,772142-86140, ,"TEETH ASSY",4.4,,,,,.:553555355>5
67,3,,172151-81600, ,POINT,4,4,,,,,,,,,,555555>
68,3,,172151-81620, ,"PIN ASSY, LOCK",4,4,,,,,55355535335533
69,4,,172151-81630, ,PIN,4.4,,,,,,,,,,5,55555
70,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,,,,,,555355535535>»
71,3,,172142-86140, ,"ADAPTER 16",4.,4,,,,,:55533555255>5



Fig.76

Ny b (S84T)(T59F4V1)
BUCKET(S TYPE) (ATTACHMENT)

SPEC. CODE
D72142-81400
D72142-81410
D72142-81420
D72142-81430
DT72142-81440

7 (3408)

20 (4908S)

33 (5408)

46 (5908)

59 (6408)
| [ ]
ol W5 R

25 26

gl 38 39 37 39 38
47 51 52 30 52 51
60 64 65 63 63 64




1,1,,172112-87860, ,""SHIM 40X1",2,2,2,2,,,,2553533533>»
2,1,,172148-94100, ,""BLADE ASSY",1,1,1,1,,,,,55535555535
2-1,1,,172148-94101, ,""BLADE
ASSY",1,1,1,1,,,N,,72141397,M10501,72141397,M10501,72141397 ,M10501,72141397 ,M105
01,,,,,l

3,1,,172142-94210, ,"PIN 38X135",2,2,2,2,,,:55553533553
4,1,,172142-94240,,"PIN 40X96(B)",2,2,2,2,,,,,,:55333213>»
5,1,,172124-94310, ,"PLATE, LOCK",2,2,2,2,,,,5553523533>5
6,1,,22417-800560, ,""COTTER PIN 8.0X 56",2,2,2,2,,,,,53555335255
7,1,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,,,,55555533335
8,1,,24761-040000, ,"NIPPLE B,GREASE™,2,2,2,2,,,,553553533553
9,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,,,,55535523355
10,1,,933171-29750, ,""SHIM SET, PIN 38",2,2,2,2,,,,55535535533>5
11,1,,172148-94300, ,""BLADE ASSY",1,1,,.,,55555555355>5
11-1,1,,172148-94301, ,""BLADE(965)
ASSy”,1,1,,,,,N,,72141397,M10501,72141397 ,M10501, ,,,,,,



SPEC. CODE
D72148-94100
D72148-94110

Fi8-7 7 3L'§DE "

FESFALE
ATTACHMENT

11




0,Y00K2471
1,001, ,"VEHICLE B37-(1)"

2,1, ,LABEL(CABIN)JP,B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS,EX"
2,2, ,"LABEL(CABIN)AS,EX",B37C(R)JIP(-1,B37P(R)JIP(-1,""B37C(R)AS,EX","B37P(R)AS,EX"
2,3, ,LABEL(CANOPY)JP,B37C(R)JP(-1,B37P(R)JP(-1,""B37C(R)AS,EX", "B37P(R)AS,EX"
2,4, ,"LABEL(CANOPY)AS,EX",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,5,,"TOOL,TOOL BOX & MANUAL CASE",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,6, ,MUFFLER,B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS,EX"
2,7.."AIR CLEANER",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX","B37P(R)AS,EX"
2,8, ,ACCELERATOR, B37C(R)JP(-1,B37P(R)JP(-1, ""B37C(R)AS,EX","B37P(R)AS,EX"
2,9, ,"ENGINE MOUNT'*,B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", " "B37P(R)AS,EX"
2,10, ,"RADIATOR & MOUNT",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX",""B37P(R)AS,EX"
2,11, ,"FUEL TANK & FUEL LINE",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,12, ,BATTERY,B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS,EX"

2,13, ,"ELECTRIC PART(CABIN,CANOPY)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,14, ,"ELECTRIC PART(CABIN)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,15, ,"WORK LAMP",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS,EX"
2,16, ,"HEATER & DEFROSTER',B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,17, ,RADIO(OPTIONAL) ,B37C(R)JP(-1,B37P(R)JIP(-1, " "B37C(R)AS,EX"","B37P(R)AS,EX"
2,18, ,"ROLLER & ADJUST",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX","B37P(R)AS,EX"
2,19, ,CRAWLER,B37C(R)JP(-1,B37P(R)JIP(-1,""B37C(R)AS,EX", "B37P(R)AS, EX"

2,20, ,"CONTROL EQUIP.(LEVER STAND)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,21, ,"CONTROL EQUIP.(ACCELERATOR PEDAL)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS, EX"

2,22, ,"CONTROL EQUIP.(BOOM & BUCKET)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,23, ,"CONTROL EQUIP.(D PATTERN)(OPTIONAL)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,24, ,"CONTROL EQUIP.(BOOM & BUCKET)(MULTI TYPE)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX",""B37P(R)AS,EX"

2,25, ,"CONTROL EQUIP.(ARM & TURNING)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,26, ,"CONTROL EQUIP.(ARM & TURNING)(MULTI TYPE)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,27, ,"CONTROL EQUIP.(DRIVING & SWING)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,28, ,"CONTROL EQUIP.(DRIVING & SWING)(MULTI TYPE)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,29, ,"CONTROL EQUIP.(BLADE)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX",""B37P(R)AS,EX"

2,30, ,"CONTROL EQUIP.(3RD VALVE)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,31, ,"CONTROL EQUIP.(OPERATION LEVER STOPPER)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,32, ,"FRAME & GUARD",B37C(R)JP(-1,B37P(R)JIP(-1,""B37C(R)AS,EX","B37P(R)AS,EX"
2,33, ,"TURNING BEARING & TURNING LOCK',B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,34, ,"FRAME COVER",B37C(R)JP(-1,B37P(R)JP(-1," "B37C(R)AS,EX"," "B37P(R)AS,EX"
2,35, ,"SEAT & STEP",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX","B37P(R)AS,EX"
2,36, ,BONNET, B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS ,EX"

2,37, ,CABIN,B37C(R)JP(-1,B37P(R)JIP(-1,""B37C(R)AS,EX","B37P(R)AS,EX"

2,38, ,CANOPY,B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,39, ,"HYD.OIL PUMP & JOINT",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,40, ,"BOOM CYLINDER(CABIN)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"



2,41, ,"BOOM CYLINDER(UT)(CABIN)",B37C(R)JP(-1,B37P(R)JIP(-

1,"B37C(R)AS,EX", ""B37P(R)AS,EX"

2,42, ,"BOOM CYLINDER(UZ)(CANOPY)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,43, ,"ARM CYLINDER",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", " "B37P(R)AS,EX"
2,44, ,"BUCKET CYLINDER",B37C(R)JP(-1,B37P(R)JP(-1,""B37C(R)AS,EX","B37P(R)AS,EX"
2,45, ,"SWING CYLINDER",B37C(R)JP(-1,B37P(R)JIP(-1,""B37C(R)AS,EX","B37P(R)AS,EX"
2,46, ,"BLADE CYLINDER",B37C(R)JP(-1,B37P(R)JP(-1,""B37C(R)AS,EX","B37P(R)AS,EX"
2,47, ,"DRIVING MOTOR",B37C(R)JP(-1,B37P(R)JP(-1,""B37C(R)AS,EX", " "B37P(R)AS,EX"
2,48, ,"TURNING MOTOR",B37C(R)JP(-1,B37P(R)JIP(-1," "B37C(R)AS,EX","B37P(R)AS,EX"
2,49, ,"SWIVEL JOINT",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS,EX"
2,50, ,"CONTROL VALVE(P PORT)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,51, ,"CONTROL VALVE(DRIVE)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,52, ,"CONTROL VALVE(ARM & SWING)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,53, ,"CONTROL VALVE(BOOM & BUCKET)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX",""B37P(R)AS,EX"

2,54, ,"CONTROL VALVE(TURNING & BLADE)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,55, ,""CONTROL VALVE(ACCELERATION)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,56, ,"TURNING BRAKE VALVE(PREVIOUS)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,57, ,"TURNING BRAKE VALVE(NEW)',B37C(R)JP(-1,B37P(R)JIP(-

1,"B37C(R)AS,EX", "B37P(R)AS,EX"

2,58, ,"3RD VALVE",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS,EX"
2,59, ,"HYD.OIL TANK",B37C(R)JP(-1,B37P(R)JP(-1," "B37C(R)AS,EX", " "B37P(R)AS,EX"
2,60, ,"HYD OIL PIPING(TANK-PUMP-VALVE)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,61, ,"HYD.OIL PIPING(VALVE-MOTOR-BOOM)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,62, ,"HYD.OIL PIPNG(VALVE-SWIVEL-SWING)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,63, ,"HYD.OIL PIPING(3RD VALVE,FRAME)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,64, ,"HYD.OIL PIPING(RETURN)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,65, ,"HYD.OIL PIPING(TRACK FRAME)",B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,66, ,"HYD.OIL PIPING(BOOM)",B37C(R)JIP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,67, ,"HYD.OIL PIPING(3RD VALVE,BOOM END)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,68, ,"HYD.OIL PIPING(3RD VALVE,ARM END)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,69, ,GREASING,B37C(R)JP(-1,B37P(R)JIP(-1,"B37C(R)AS,EX","B37P(R)AS ,EX"

2,70, ,"BOOM & ARM",B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX","B37P(R)AS,EX"
2,71, ,"BUCKET(550,590)",B37C(R)JIP(-1,B37P(R)JIP(-1,""B37C(R)AS,EX","B37P(R)AS,EX"
2,72, ,"BUCKET(300,340) (ATTACHMENT)"",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,73, ,"BUCKET(450,490) (ATTACHMENT)"",B37C(R)JP(-1,B37P(R)IP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,74, ,"BUCKET(500,540) (ATTACHMENT)"", B37C(R)JP(-1,B37P(R)JIP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,75, ,"BUCKET (600, 640) (ATTACHMENT)"",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX","B37P(R)AS,EX"

2,76, ,"BUCKET(S TYPE)(ATTACHMENT)",B37C(R)JP(-1,B37P(R)JP(-
1,"B37C(R)AS,EX",""B37P(R)AS,EX"

2,77, ,BLADE,B37C(R)JP(-1,B37P(R)JP(-1,"B37C(R)AS,EX", "B37P(R)AS ,EX"



	preface.pdf
	SPECIFICATIONS
	PARTS NAME
	WIRING DIAGRAM


